TENDER DOCUMENT FOR
WASTEWATER TREATMENT PLANT
AT BCGVL, GUINDY
DOCUMENT No. NP1/110729 / WTP / TD / 08

REVISION NO. 05

AUGUST 2013

PROJECT:
REVIVAL OF BCG VACCINES FACILITY
AT
GUINDY, CHENNAI

(PROJECT No. 110729)

PREPARED By :NNE PHARMAPLAN INDIA Ltd. APPROVED By : HLL /BCG VL

nne pharmaplan’ f;’




Project:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision:

DOCUMENT NO. NP1/110729/WTP/TD/08

05

Project No.: 110729 Date: 26.08.2013
TABLE OF CONTENT
SL.NO. CONTENT PAGE NO.
SECTION 1- GENERAL INFORMATION
11 GENERAL INFORMATION 3
SECTION 2 — TECHNICAL DOCUMENT
2.1 TENDER ENQUIRY DOCUMENT 5
2.2 DESCRIPTION / SCOPE OF WORK 85
2.3 DESIGN CRITERIA 89
2.4 TECHNICAL SPECIFICATION 100
2.5 PREAMBLE 130
2.6 BILL OF QUANTITIES 139
2.7 DRAWINGS 153
2.8 LIST OF APPROVED MAKES 155
29 SCHEDULE OF FISCAL ASPECTS 161
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
’~I. Rev.05.docx
Prepared by: TTI Approved By : HLL/BCGVL Page 2 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
i Revision: 05
- DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
CHAPTER 1.1
GENERAL INFORMATION
Wastewater
'Y 4 File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
,‘ - Rev.05.docx
. Prepared by: TTI Approved By : HLL/BCGVL Page 3 of 162




Project:

Project No.:

ST A

110729

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

DOCUMENT NO. NP1/110729/WTP/TD/08

Revision:

Date:

05

26.08.2013

11

GENERAL INFORMATION

CLIENT &PROJECT LOCATION

PROJECT MANAGEMENT
CONSULTANT

PROJECT TITLE

CONSULTANT

CLIMATE

ACCESS TO SITE

" BCG Vaccine Laboratory,
Guindy, Chennai-600032,

TamilNadu, Ph: 044-22500476"

HLL Lifecare Limited
C/o HLL Biotech Limited,

TICEL Biopark Campus (Module no. 013- 015),

CSIR Road, Taramani,
Chennai- 600 113

Contact No: 044 22544949/74/70,

Fax — 044 22540101

Revival of BCG Vaccine Laboratory

NNE Pharmaplan India Limited

Bangalore Office:

# 12, Achiah Shetty Layout
R.M.V. Extension
Sadashivanagar
Bangalore — 560080

Tel.: 080 — 23614415

Email: email.bglr@pharmaplan.co.in

Maximum Temperature: 39.4°C
Minimum Temperature: 18.3°C

By Road.

Nearest Railway Station is Chennai

Nearest airport is Chennai

Wastewater
File Name :
Rev.05.docx

Prepared by: TTI

Treatment Plant - Checked By :

Approved By :

NNE Pharmaplan

HLL/BCGVL

nne pharmaplan®

Page 4 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
Revision: 05
DOCUMENT NO. NPI/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
CHAPTER 2.1
TENDER ENQUIRY DOCUMENT
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
,‘ - Rev.05.docx
. Prepared by: TTI Approved By : HLL/BCGVL Page 5 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
- DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
INDEX
NO SECTION PAGE NO
Section | Notice Inviting Tender (NIT) 7
Section Il General Instructions to Tenderers (GIT) 11-29
Section Il Special Instructions to Tenderers (SIT) 30
Section IV General Conditions of Contract (GCC) 31-45
Section V Special Conditions of Contract (SCC) 46
Section VI List of Requirements 47
Section VI Technical Specifications 48-50
Section VI Quality Control Requirements 51-52
Section IX Quialification Criteria 53-59
Section X Tender Form 60
Section XI Price Schedules 61-64
Section XII Questionnaire 65
Section XIlII Bank Guarantee Form for EMD 66
Section XIV Manufacturer’'s Authorisation Form 67
Section XV g:ghrﬁ;arantee Form for Performance Security /CMC 68
Section XVI Contract Form (A & B) 69-72
Section XVII Proforma of Consignee Receipt Certificate 73
Section XVIII Egorfts)irgn:z é)f/ ES?CI hAa(;(iae}ptance Certificate by the 74-75
Section XIX Check List for the Tenderers 76-78
Section XX Consignee List 79
Section XXI Integrity Pact 80
Wastewater
‘, ! File Name : Trcla?a;?gg.tdilg?t - Checked By : NNE Pharmaplan nne pharmaplan’
I . Prepared by: TTI Approved By : HLL/BCGVL Page 6 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

DOCUMENT NO. NPI/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013

SECTION |

Notice Inviting Tender (NIT)

HLL LIFECARE LIMITED INVITES TENDERS

FOR
SUPPLY & INSTALLATION OF WASTEWATER TREATMENT PLANT PERTAINING
TO THE REVIVAL PROJECT OF BCG VACCINE MANUFACTURING FACILITY AT BCGVL
GUINDY UNDER TWO BID SYSTEM

Tenders are invited from vendors for supply and installation of following equipment:

Schedul ITEM (PACKAGE) QTY EMD (Rs)

I 15KLD ETP AND 10 KLD STP ,as specified in the _ Rs 1,20,000/-
technical specification & bill of quantity in this As per Bill of (Rupees One
tender. Quantity lakh twenty

described in thousand
chapter 2.6 only)
Note:
The list may vary (increase / decrease) during order finalisation.
Details regarding important dates are as follows:
Sl No. Description Schedule
i. Pre Bid Meeting Date & Time 23" September 2013 at 11.00 Hrs
HLL Lifecare Limited, C/o HLL Biotech Limited,
. Pre Bid Meeting Venue Ticel Biopark Campus (Module no. 015),CSIR
Road, Taramani, Chennai- 600 113
i Closing date & time for receipt of 9" October 2013, 15:00 Hrs
Tender
iv. Time and date of opening of 9™ October, 2013, 16:00 Hrs
Technical Bids
Venue of Opening of Techno HLL Lifecare Limited, C/o HLL Biotech Limited,
V. CommercialloTenc?er Ticel Biopark Campus (Module no. 015),CSIR
Road, Taramani, Chennai- 600 113

Interested parties may visit www.lifecarehll.com / www.mohfw.nic.in & http://eprocure.gov.in/cppp to
download the Tender. Subsequent amendments/ addendum if any will be published in these websites, The
parties are advised to visit the website regularly for updates. Tenders in sealed envelopes super scribing
“Tender for Supply & Installation of Wastewater treatment plant for BCG Vaccine Facility” may be submitted
to the address mentioned in Serial no. v of the table above.

Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
& Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 7 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
- DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013

DECLARATION

This Tender document has been prepared keeping in view the frozen process, GMP requirements and
project parameters. The Tender is being issued for inviting quotes and selecting the vendor / contractor for
the job.

Prospective vendors / contactors are suggested to go through the contents in detail and are requested to
come out with their queries / suggested rectifications and / or modifications if any. Such changes /
suggestions would be considered if found acceptable according to cGMP and project requirements already
frozen. Chosen vendors / contractors would be brought at par — TECHNICALLY, before invitation by the

client for commercial bid opening.

This tender shall be the basis and guideline for the scope of job. It may not necessarily be complete in
design and details for the execution. All the design and drawings prepared by the selected vendors shall

need to be submitted to employer and consultant for the final approval before execution.

*_k_k_k_k_k_k_k_*k_k_k_k_k_%_%

Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
& Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 8 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
INSTRUCTIONS TO BIDDERS

1. The successful bidder will have to enter into a written Contract / Agreement with the Employer, the
terms and conditions of which are enclosed herewith.

2. Bidder must fill in all blank spaces in the Bill of Quantities of the tender for which quantities have
been indicated in near, legible and correct entries, both in figures as well as in words. Alterations,
erasures and indistinct figures should be avoided. Failure to quote against all the items could
render the tender liable to rejection.

3. The tender should be signed in long hand, dated and witnessed at all places provided therein. Also
all pages, drawings, corrections/alterations should be initialed / stamped.

4. Bidder must be careful to deliver a bonafide tender. Any tender which proposes any alterations to
any of the conditions laid down, which proposes any other conditions or any description,
whatsoever is liable to be rejected.

5. Intimation of tenders’ quotation by a telegram/fax will not be considered.

6. Tenders must be accompanied by a certified true copy of the Power of Attorney in favour of the
signatory to the tender which inter-alia should empower him/her to bind the firm to Arbitration
Clause given in the Articles of Agreement and Contract conditions.

7. In case a blank tender is being submitted, it should be marked prominently ‘BLANK’ on the
envelope and signed by the authorized person.

8. In view of postal and other delays, the tenders should be posted sufficiently in advance of the last
date fixed for receipt of tenders or be sent by a special messenger. Tender received late shall be
liable for rejection.

9. It must be clearly understood that the contract is an Item wise contract.

10. The prices shall be quoted for all items and shall be firm. The amount shall include all plant, layout,
materials, all temporary works, supervision, taxes, duties, levies, insurance, transportation and
every incidental and contingent cost and charges whatsoever required to complete the item of work
in all respects conforming to related specifications, drawings etc.

Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
I". Rev.05.docx
Prepared by: TTI Approved By : HLL/BCGVL Page 9 of 162




Project:

Project No.:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

- DOCUMENT NO. NP1/110729/WTP/TD/08
110729 Date: 26.08.2013

11.

12.

13.

14.

15.

16.

Prices shall be written in ink and shall be entered both in figures and words. In case of discrepancy
the figure quoted in words shall be taken as accurate. In case of any discrepancy in the unit and

amount, the unit rate shall be taken as accurate.

Prices quoted by the bidder shall be firm and valid even if the contract is split in two or more parts

among different bidders.

The bidder shall be deemed to have been allowed in his rates and prices for the provision,
maintenance and final removal of all temporary works of whatsoever nature. No specific item of

any or particular temporary shed/work will be measured and paid for separately.

The bidder shall include the proposed quality assurance program containing overall quality
management and procedural requirements to be adhered to during the execution of the contract to
maintain effective quality assurance system as outlined by the recognized codes for various works
in their offer, along with quality assurance manual, officials responsible for the same and their

organizational approach for quality control.

This tender is comprised of two bids system and vender should submit Technical (along with EMD

and Integrity Pact) and Financial Bids in two separate Envelopes enclosed in a common envelope.

Bidder should furnish the following details along with their offer : -

Quality Assurance plan

Bar chart / Project schedule

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 10 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
SECTION -1l
GENERAL INSTRUCTIONS TO TENDERERS (GIT)
CONTENTS
Sl. No. Topic Remarks
A PREAMBLE
1 Definitions and Abbreviations
2 Introduction
3 Availability of Funds
4 Language of Tender
5 Eligible Tenderers
6 Eligible Goods and Services
7 Tendering Expense
B TENDER ENQUIRY DOCUMENTS
8 Contents of Tender Enquiry Documents
9 Amendments to Tender Enquiry Documents
10 Clarification of Tender Enquiry Documents
C PREPARATION OF TENDERS
11 Documents Comprising the Tender
12 Tender Currency
13 Tender Prices
14 Indian Agent
15 Firm Price / Variable Price
16 Alternative Tenders
17 Documents Establishing Tenderer’s Eligibility and
Quialifications
18 Documents Establishing Good’s Conformity to Tender Enquiry
Document
19 Earnest Money Deposit (EMD)
20 Tender Validity
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
& Rev.05.docx
17
Prepared by: TTI Approved By : HLL/BCGVL Page 11 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
- DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
Sl. No. Topic Remarks
21 Signing and Sealing of Tender
D SUBMISSION OF TENDERS
22 Submission of Tenders
23 Late Tender
24 Alteration and Withdrawal of Tender
E TENDER OPENING
25 Opening of Tenders
F SCRUTINY AND EVALUATION OF TENDERS
26 Basic Principle
27 Preliminary Scrutiny of Tenders
28 Minor Infirmity/Irregularity/Non-Conformity
29 Discrepancy in Prices
30 Discrepancy between original and copies of Tender
31 Qualification Criteria
32 Conversion of Tender Currencies to Indian Rupees
33 Schedule-wise Evaluation
34 Comparison of Tenders
35 Additi'onal Factors aljd Parameters for Evaluation and
Ranking of Responsive Tenders
36 Tenderer’s capability to perform the contract
37 Contacting the Purchaser
G AWARD OF CONTRACT
38 Purchaser’s Right to Accept any Tender and to Reject any or
All Tenders
39 Award Criteria
40 Variation of Quantities at the Time of Award
41 Notification of Award
42 Issue of Contract
43 Non-receipt of Rerformance Security and Contract by the
Purchaser/Consignee
44 Return of EMD
45 Publication of Tender Result
46 Corrupt or Fraudulent Practices
Wastewater
‘, ! File Name : Trcla?a;?gg.tdilg?t - Checked By : NNE Pharmaplan nne pharmaplan’
I . Prepared by: TTI Approved By : HLL/BCGVL Page 12 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
- DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
A. PREAMBLE

1. Definitions and Abbreviations:

11

The following definitions and abbreviations, which have been used in these documents shall have
the meanings as indicated below:

1.2. Definitions:

® “Purchaser” means the organization and / or its representatives (consultants) purchasing
goods and services as incorporated in the Tender Enquiry document.

(ii) “Tender” means Bids / Quotation / Tender received from a Firm / Tenderer / Bidder.

(i)  “Tenderer” means Bidder/ the Individual or Firm submitting Bids / Quotation / Tender

(i)  “Supplier” means the individual or the firm supplying the goods and services as
incorporated in the contract.

(iv) “Goods” means the articles, material, commodities, livestock, furniture, fixtures, raw
material, spares, instruments, machinery, equipment, medical equipment, industrial plant
etc. which the supplier is required to supply to the purchaser under the contract.

(v) “Services” means services allied and incidental to the supply of goods, such as
transportation, installation, commissioning, provision of technical assistance, training, after
sales service, maintenance service and other such obligations of the supplier covered
under the contract.

(viy  “Earnest Money Deposit” (EMD) means Bid Security/ monetary or financial guarantee to
be furnished by a tenderer along with its tender.

(vii) “Contract” means the written agreement entered into between the purchaser and/or
consignee and the supplier, together with all the documents mentioned therein and
including all attachments, annexure etc. therein.

(viii) “Performance Security” means monetary or financial guarantee to be furnished by the
successful tenderer for due performance of the contract placed on it. Performance
Security is also known as Security Deposit.

(ix) “Consignee” means the organization/person to whom the goods are required to be
delivered as specified in the Contract. If the goods are required to be delivered to a
person as an interim consignee for the purpose of despatch to another person as
provided in the Contract then that “another” person is the consignee, also known as
ultimate consignee.

) “Specification” means the document/standard that prescribes the requirement with which
goods or service has to conform.

(xi)  “Inspection” means activities such as measuring, examining, testing, gauging one or more
characteristics of the product or service and comparing the same with the specified
requirement to determine conformity.

(xii)  “Day” means calendar day.

1.3 Abbreviations:
0] “TE Document” means Tender Enquiry Document
(ii) “NIT” means Notice Inviting Tenders.
(iii) “GIT” means General Instructions to Tenderers
(iv) “SIT" means Special Instructions to Tenderers
(v) “GCC” means General Conditions of Contract
(vi) “SCC” means Special Conditions of Contract
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
I". Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 13 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
- DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
(vii) “DGS&D” means Directorate General of Supplies and Disposals
(viii) “NSIC” means National Small Industries Corporation
(ix) “PSU” means Public Sector Undertaking
x) “CPSU” means Central Public Sector Undertaking
(xi) “LSI” means Large Scale Industry
(xii) “SSI” means Small Scale Industry
(xiii) “LC" means Letter of Credit
(xiv) “DP” means Delivery Period
(xv) “BG” means Bank Guarantee
(xvi) “ED” means Excise Duty
(xvii) “CD” means Custom Duty
(xviii) “VAT” means Value Added Tax
(xix) “CENVAT” means Central Value Added Tax
(xx) “CST” means Central Sales Tax
(xxi) “RR” means Railway Receipt
(xxii) “MOH&FW” means Ministry of Health & Family Welfare, Government of India.
(xxiii) “CMC” means Comprehensive maintenance Contract (labour, spare, breakdown
maintenance and preventive maintenance)
(xxiv) “RT” means Re-Tender.

2. Introduction

21

2.2

2.3

2.4

The Purchaser has issued these TE documents for purchase of goods and related services as
mentioned in subsequent paragraphs which also indicates, interalia, the required delivery schedule,
terms and place of delivery.

This section (Section Il - “General Instruction To Tenderers”) provides the relevant information as
well as instructions to assist the prospective tenderers in preparation and submission of tenders. It
also includes the mode and procedure to be adopted by the purchaser for receipt and opening as
well as scrutiny and evaluation of tenders and subsequent placement of contract.

The tenderers shall also read the Special Instructions to Tenderers (SIT) related to this purchase,
as contained in Section Ill of these documents and follow the same accordingly. Whenever there is
a conflict between the GIT and the SIT, the provisions contained in the SIT shall prevail over those
in the GIT.

Before formulating the tender and submitting the same to the purchaser, the tenderer should read
and examine all the terms, conditions, instructions, checklist etc. contained in the TE documents.
Failure to provide and/or comply with the required information, instructions etc. incorporated in
these TE documents may result in rejection of its tender.

Availability of Funds

Deleted.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 14 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013

4, Language of Tender

4.1 The tender submitted by the tenderer and all subsequent correspondence and documents relating
to the tender exchanged between the tenderer and the purchaser, shall be written in the English
language, unless otherwise specified in the Tender Enquiry. However, the language of any printed
literature furnished by the tenderer in connection with its tender may be written in any other
language provided the same is accompanied by an English translation and, for purposes of
interpretation of the tender, the English translation shall prevail.

4.2 The tender submitted by the tenderer and all subsequent correspondence and documents relating
to the tender exchanged between the tenderer and the purchaser, may also be written in the Hindi
language, provided that the same are accompanied by English translation, in which case, for
purpose of interpretation of the tender etc, the English translations shall prevail.

5. Eligible Tenderers

51 This invitation for tenders is open to all suppliers who fulfil the eligibility criteria specified against
clause 17 of GIT Sec. Il in this document.

6. Eligible Goods and Services

6.1 All goods and related services to be supplied under the contract shall have their origin in India or
any other country with which India has not banned trade relations. The term “origin” used in this
clause means the place where the goods are mined, grown, produced, or manufactured or from
where the related services are arranged and supplied.

7. Tendering Expense

7.1 The tenderer shall bear all costs and expenditure incurred and/or to be incurred by it in connection

with its tender including preparation, mailing and submission of its tender and for subsequent
processing the same. The purchaser will, in no case be responsible or liable for any such cost,
expenditure etc regardless of the conduct or outcome of the tendering process.

B. TENDER ENQUIRY DOCUMENTS

8. Content of Tender Enquiry Documents

8.1 In addition to Section | — “Notice inviting Tender” (NIT), the TE documents include:
» Section Il - General Instructions to Tenderers (GIT)
» Section Il - Special Instructions to Tenderers (SIT)
» Section IV - General Conditions of Contract (GCC)
» Section V - Special Conditions of Contract (SCC)
» Section VI - List of Requirements
» Section VI - Technical Specifications
» Section VIII - Quality Control Requirements
» Section IX - Qualification Criteria
» Section X - Tender Form
» Section XI - Price Schedules

_ Wastewater
,‘, ! File Name : Tr%a;yggfdljg?t - Checked By : NNE Pharmaplan nne pharmaplan’
y 4

Prepared by: TTI Approved By : HLL/BCGVL Page 15 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NPI/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
» Section XII - Questionnaire
» Section XllI - Bank Guarantee Form for EMD
» Section XIV - Manufacturer’'s Authorisation Form
» Section XV - Bank Guarantee Form for Performance Security/ CMC Security
» Section XVI - Contract Forms A& B
» Section XVII - Proforma of Consignee Receipt Certificate
» Section XVIII - Proforma of Final Acceptance Certificate by the consignee / purchaser
» Section XIX - Check List for the Tenderers
» Section XX - Consignee List
» Section XXI  — Integrity Pact

8.2 The relevant details of the required goods and services, the terms, conditions and procedure for
tendering, tender evaluation, placement of contract, the applicable contract terms and, also, the
standard formats to be used for this purpose are incorporated in the above-mentioned documents.
The interested tenderers are expected to examine all such details etc to proceed further.

9. Amendments to TE documents

9.1 At any time prior to the deadline for submission of tenders, the purchaser may, for any reason
deemed fit by it, modify the TE documents by issuing suitable amendment(s) to it.

9.2 Such an amendment will be notified in the website of www.lifecarehll.com. Interested parties are
advised to regularly visit the website for further updates.

9.3 In order to provide reasonable time to the prospective tenderers to take necessary action in
preparing their tenders as per the amendment, the purchaser may, at its discretion extend the
deadline for the submission of tenders and other allied time frames, which are linked with that
deadline.

10. Clarification of TE documents

10.1 A tenderer requiring any clarification or elucidation on any issue of the TE documents may

communicate the same to the Vice President (Projects), HLL Lifecare Limited at
eas@lifecarehll.com.

C. PREPARATION OF TENDERS

11. Documents Comprising the Tender
11.1  The Two Bid System, i.e. “Technical Bid” and “Price Bid” prepared by the tenderer shall comprise
the following:
A) Technical Bid (Unpriced Bid)
i) Earnest money furnished in accordance with GIT clause 19.1 alternatively, documentary
evidence as per GIT clause 19.2 for claiming exemption from payment of earnest money.
ii)  Tender Form as per Section X (Unpriced).
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
I". Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 16 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013

iii) Documentary evidence, as necessary in terms of clauses 5 and 17 establishing that the
tenderer is eligible to submit the tender and, also, qualified to perform the contract if its tender
is accepted.

iv) Tenderer/Agent who quotes for goods manufactured by other manufacturer shall furnish
Manufacturer’s Authorisation Form.

v)  Power of attorney in favour of the signatory of the tender document.

vi) Documents and relevant details to establish in accordance with GIT clause 18 that the goods
and the allied services to be supplied by the tenderer conform to the requirement of the TE
documents.

vii) Performance Statement as per section X along with relevant copies of orders and end users’
satisfaction/ performance/ completion certificate.

viii) Price Schedule(s) as per Section XI, please quote as per format given in BOQ.

ix) Deleted

X)  Checklist as per Section XX.

B) Price Bid:

The information given in clause no. 11.1 A) ii) & viii) above should be reproduced with the prices

indicated.

N.B.

1. All pages of the Tender should be page numbered and indexed.

2. ltis the responsibility of tenderer to go through the TE document to ensure furnishing all

required documents in addition to above, if any.
11.2  The authorized signatory of the tenderer must sign the tender duly stamped at appropriate places
and initial all the remaining pages of the tender.
11.3  Atender, which does not fulfil any of the above requirements and/or gives evasive information/reply
against any such requirement, shall be liable to be ignored and rejected.
11.4  Tender sent by fax/telex/cable/electronically shall be ignored.

12. Tender Currency

12.1  The tenderer supplying indigenous goods or already imported goods shall quote only in Indian
Rupees.
12.2  Deleted
12.3  Deleted
13 Tender Prices
13.1  Vendor to quote as per format in the BOQ.
Ggoods and services proposes to supply against the requirement. All the columns shown in the
price schedule should be filled up as required. If any column does not apply to a tenderer, same
should be clarified as “NA” by the tenderer.
Wastewater
'Y 4 File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
I". Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 17 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
bl Revision: 05
h DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
13.2  The price of the schedule complete in all respect will be evaluated and the L1 party will be identified
schedule wise.
13.3 Deleted
13.4  While filling up the columns of the BOQ, the following aspects should be noted for compliance:
13.4.1 For domestic goods or goods of foreign origin located within India, the prices in the BOQ for
the items should include the following:

a) the price of the goods, quoted ex-factory/ ex-showroom/ ex-warehouse/ off-the-shelf, as
applicable, including all taxes and duties like sales tax, CST VAT, CENVAT, Custom
Duty, Excise Duty etc. already paid or payable on the components and raw material
used in the manufacture or assembly of the goods quoted ex-factory etc. or on the
previously imported goods of foreign origin quoted ex-showroom etc;

b) any sales or other taxes and any duties including excise duty, which will be payable on
the goods in India if the contract is awarded,;

c) charges towards Packing & Forwarding, Inland Transportation, Insurance (local
transportation and storage) would be borne by the Supplier from ware house to the
consignee site for a period including 3 months beyond date of delivery,
Loading/Unloading and other local costs incidental to delivery of the goods to their final
destination as specified in the List of Requirements and BOQ);

d) The price of Incidental Services, as mentioned in List of Requirements and BOQ

e) The prices of Turnkey (if any), as mentioned in List of Requirements, Technical
Specification and BOQ); and

f) The price of annual CMC, as mentioned in List of Requirements, Technical
Specification and BOQ.

13.4.2
a) Deleted;
b) Deleted
c) Deleted
d) Deleted
e) Deleted
f) Deleted
g) Deleted
h) Deleted.
Wastewater
'Y 4 File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
" - Rev.05.docx
r 4

Prepared by:

TTI Approved By : HLL/BCGVL Page 18 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013

13.5
13.5.1 Deleted
13.5.2

a) Deleted
b) Deleted
c) Deleted
13.5.3 Deleted
13.5.4 Deleted
13.5.5 Deleted

13.6  Deleted

13.7  For insurance of goods to be supplied, relevant instructions as provided under GCC Clause 11
shall be followed.

13.8  Deleted.

13.9 The need for indication of all such price components by the tenderers, as required in this clause
(viz., GIT clause 13) is for the purpose of comparison of the tenders by the purchaser and will no
way restrict the purchaser’s right to award the contract on the selected tenderer on any of the terms
offered.

14. Deleted

15 Firm Price

15.1  Unless otherwise specified in the SIT, prices quoted by the tenderer shall remain firm and fixed
during the currency of the contract and not subject to variation on any account.

15.2  Deleted

16. Alternative Tenders

16.1

16.2

Alternative Tenders are not permitted.

-Deleted-

17 Documents Establishing Tenderer’s Eligibility and Qualifications

17.1  Pursuant to GIT clause 11, the tenderer shall furnish, as part of its tender, relevant details and
documents establishing its eligibility to quote and its qualifications to perform the contract if its
tender is accepted.

Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
,‘I. Rev.05.docx
Prepared by: TTI Approved By : HLL/BCGVL Page 19 of 162




Project:

Project No.:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

- DOCUMENT NO. NP1/110729/WTP/TD/08
110729 Date: 26.08.2013

17.2

18.

18.1

18.2

18.3

19.

19.1

19.2

The documentary evidence needed to establish the tenderer’s qualifications shall fulfil the following
requirements:

a) in case the tenderer offers to supply goods, which are manufactured by some other firm, the
tenderer has been duly authorised by the goods manufacturer to quote for and supply the
goods to the purchaser. The tenderer shall submit the manufacturer’s authorization letter to this
effect as per the standard form provided under Section XIV in this document.

b) the tenderer has the required financial, technical and production capability necessary to
perform the contract and, further, it meets the qualification criteria incorporated in the Section
IX in these documents.

c) Deleted.
d) Deleted.

Documents establishing Good’s Conformity to TE document.

The tendered shall provide in its tender the required as well as the relevant documents like
technical data, literature, drawings etc. to establish that the goods and services offered in the
tender fully conform to the goods and services specified by the purchaser in the TE documents. For
this purpose the tendered shall also provide a clause-by-clause commentary on the technical
specifications _and other technical details incorporated by the purchaser in the TE
documents to establish technical responsiveness of the goods and services offered in its
tender.

In case there is any variation and/or deviation between the goods & services prescribed by the
purchaser and that offered by the tendered, the tendered shall list out the same in a chart form
without ambiguity and provide the same along with its tender.

If a tenderer furnishes wrong and/or misguiding data, statement(s) etc. about technical acceptability
of the goods and services offered by it, its tender will be liable to be ignored and rejected in addition
to other remedies available to the purchaser in this regard.

Earnest Money Deposit (EMD)

Pursuant to GIT clauses 8.1 and 11.1 the tenderer shall furnish along with its tender, earnest
money for amount as shown under chapter 2.9 schedule of Fiscal aspects). The earnest money is
required to protect the purchaser against the risk of the tenderer’s unwarranted conduct as
amplified under sub-clause 19.7 below.

The tenderers who are currently registered and, also, will continue to remain registered during the
tender validity period with National Small Industries Corporation, New Delhi for the specific goods
as per tender enquiry specification shall be eligible for exemption from EMD. Vague stipulations in
the Registration Certificate such as “to customers’ specification” etc. will not be acceptable for
exemption from furnishing of earnest money. In case the tenderer falls in these categories, it should
furnish copy of its valid registration details (with NSIC). The EMD should be furnished in the name
of “HLL Lifecare Limited, payable at Chennai”.

The earnest money shall be denominated in Indian Rupees as per GIT clause 12.1. The earnest
money shall be furnished in one of the following forms:

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 20 of 162




Project:

Project No.:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

AT

DOCUMENT NO. NP1/110729/WTP/TD/08

110729 Date: 26.08.2013

19.4

195

19.6

19.7

19.8

20.

20.1

20.2

20.3

i) Account Payee Demand Draft
OR
i) Bank Guarantee

The demand draft shall be drawn on any commercial bank in India, in favour of the “HLL Lifecare
Limited” payable at Chennai. In case of bank guarantee, the same is to be provided from any
scheduled commercial bank in India as per the format specified under Section XllII of this Tender
Document.

The earnest money shall be valid for a period of forty-five (45) days beyond the validity period of
the tender. As validity period of Tender as per Clause 20 of GIT is 120 days, the EMD shall be valid
for 165 days from Technical Bid opening date.

Unsuccessful tenderers’ earnest money will be returned to them without any interest, after expiry of
the tender validity period, but not later than thirty days after conclusion of the resultant contract.
Successful tenderer’'s earnest money will be returned without any interest, after receipt of
performance security from that tenderer.

Earnest Money is required to protect the purchaser against the risk of the Tenderer's conduct,
which would warrant the forfeiture of the EMD. Earnest money of a tenderer will be forfeited, if the
tenderer withdraws or amends its tender or impairs or derogates from the tender in any respect
within the period of validity of its tender or if it comes to notice that the information/documents
furnished in its tender is incorrect, false, misleading or forged without prejudice to other rights of the
purchaser. The successful tenderer’s earnest money will be forfeited without prejudice to other
rights of Purchaser if it fails to furnish the required performance security within the specified period.

Deleted

Tender Validity

If not mentioned otherwise in the SIT, the tenders shall remain valid for acceptance for a period of
120 days (One Hundred And Twenty Days) from the date of tender opening prescribed in the TE
document. Any tender valid for a shorter period shall be treated as unresponsive and rejected.

In exceptional cases, the tenderers may be requested by the purchaser to extend the validity of
their tenders up to a specified period. Such request(s) and responses thereto shall be conveyed by
surface mail or by fax/ telex/cable followed by surface mail. The tenderers, who agree to extend the
tender validity, are to extend the same without any change or modification of their original tender
and they are also to extend the validity period of the EMD accordingly. A tenderer, however, may
not agree to extend its tender validity without forfeiting its EMD.

In case the day up to which the tenders are to remain valid falls on/ subsequently declared a
holiday or closed day for the purchaser, the tender validity shall automatically be extended up to the
next working day.

21. Signing and Sealing of Tender

21.1  The tenderers shall submit their tenders as per the instructions contained in GIT Clause 11.
21.2  -Deleted-
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
I". Rev.05.docx
Prepared by: TTI Approved By : HLL/BCGVL Page 21 of 162




Project:

Project No.:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

AT

DOCUMENT NO. NP1/110729/WTP/TD/08
110729 Date: 26.08.2013

21.3

21.4

215

21.6

The tender shall either be typed or written in indelible ink and the same shall be signed by the
tenderer or by a person(s) who has been duly authorized to bind the tenderer to the contract. The
letter of authorization shall be by a written power of attorney, which shall also be furnished along
with the tender.

The tender shall be duly signed at the appropriate places as indicated in the TE documents and all
other pages of the tender including printed literature, if any shall be initialled by the same person(s)
signing the tender. The tender shall not contain any erasure or overwriting, except as necessary to
correct any error made by the tenderer and, if there is any such correction; the same shall be
initialled by the person(s) signing the tender.

The tenderer should seal the tender and write the address of the purchaser and the tender
reference number on the envelope. The sentence “NOT TO BE OPENED” before (The
tenderer is to put the date & time of tender opening) are to be written on these envelopes. The
inner envelopes are then to be put in a bigger outer envelope, which will also be duly sealed,
marked etc. as above. If the outer envelope is not sealed and marked properly as above, the
purchaser will not assume any responsibility for its misplacement, premature opening, late opening
etc.

TE document seeks quotation following two Tender System, in two parts. First part will be known
as ‘Technical Bid’, and the second part ‘Price Bid’ as specified in clause 11 of GIT. Tenderer
shall seal ‘Technical Bid’ and ‘Price Bid’ separately and covers will be suitably super scribed.
Both these sealed covers shall be put in a bigger cover and sealed and procedure prescribed in
Paras 21.1, 21.3, 21.4 and 21.5 followed.

D. SUBMISSION OF TENDERS

22. Submission of Tenders
22.1  Unless otherwise specified, the tenders are to be submitted to
The Vice President (Projects), HLL Lifecare Limited,
C/o- HLL Biotech Limited,
TICEL Biopark Campus (Module no.013 — 015)
CSIR Road, Taramani, Chennai- 600 113
Contact No: 044 22544949,
22.2  The tenderers must ensure that they submit their tenders not later than the closing time and date
specified for submission of tenders. It is the responsibility of the tenderer to ensure that their
Tenders whether sent by post or by courier or by person, by the specified clearing date and time. In
the event of the specified date for submission of tender falls on / is subsequently declared a holiday
or closed day for the purchaser, the tenders will be received up to the appointed time on the next
working day.
23. Late Tender
23.1  Atender, which is received after the specified date and time for receipt of tenders will be treated as
“late” tender and will be ignored and not considered.
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
I". Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 22 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
i Revision: 05
h DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
24, Alteration and Withdrawal of Tender
24.1  The tenderer, after submitting its tender, is permitted to alter / modify its tender so long as such
alterations / modifications are received duly signed, sealed and marked like the original tender,
within the deadline for submission of tenders. Alterations / modifications to tenders received after
the prescribed deadline will not be considered.
24.2  No tender should be withdrawn after the deadline for submission of tender and before expiry of the

tender validity period. If a tenderer withdraws the tender during this period, it will result in forfeiture
of the earnest money furnished by the tenderer in its tender.

E. TENDER OPENING

25.

25.1

25.2

25.3

Opening of Tenders

The purchaser will open the tenders at the specified date and time and at the specified place as
indicated in the NIT.

In case the specified date of tender opening falls on / is subsequently declared a holiday or closed
day for the purchaser, the tenders will be opened at the appointed time and place on the next
working day.

Authorized representatives of the tenderers, who have submitted tenders on time may attend the
tender opening provided they bring with them letters of authority from the corresponding tenderers.

The tender opening official(s) will prepare a list of the representatives attending the tender opening.
The list will contain the representatives’ names & signatures and corresponding tenderers’ names
and addresses.

Two - Tender system as mentioned in para 21.6 above will be as follows. The Technical Bid are to
be opened in the first instance, at the prescribed time and date as indicated in NIT. These Tenders
shall be scrutinized and evaluated by the competent committee/ authority with reference to
parameters prescribed in the TE document. During the Technical Bid opening, the tender opening
official(s) will read the salient features of the tenders like brief description of the goods offered,
delivery period, Earnest Money Deposit and any other special features of the tenders, as deemed
fit by the tender opening official(s). Thereafter, in the second stage, the Price Bid of only the
Technically qualified offers (as decided in the first stage) shall be opened for further scrutiny and
evaluation on a date notified after the evaluation of the Technical Bid. The prices, special discount if
any of the goods offered etc., as deemed fit by tender opening official(s) will be read out.

F. SCRUTINY AND EVALUATION OF TENDERS

26. Basic Principle
26.1  Tenders will be evaluated on the basis of the terms & conditions already incorporated in the TE
document, based on which tenders have been received and the terms, conditions etc. mentioned
by the tenderers in their tenders. No new condition will be brought in while scrutinizing and
evaluating the tenders.
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
I". Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 23 of 162




Project:

Project No.:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

- DOCUMENT NO. NP1/110729/WTP/TD/08
110729 Date: 26.08.2013

27.

27.1

27.2

27.3

27.4

27.5

28.

Preliminary Scrutiny of Tenders

The Purchaser will examine the Tenders to determine whether they are complete, whether any
computational errors have been made, whether required sureties have been furnished, whether the
documents have been properly signed stamped and whether the Tenders are generally in order.

Prior to the detailed evaluation of Price Bid, pursuant to GIT Clause 34, the Purchaser will
determine the substantial responsiveness of each Tender to the TE Document. For purposes of
these clauses, a substantially responsive Tender is one, which conforms to all the terms and
conditions of the TE Documents without material deviations. Deviations from, or objections or
reservations to critical provisions such as those concerning Performance Security (GCC Clause 5),
Warranty (GCC Clause 15), EMD (GIT Clause 19), Taxes & Duties (GCC Clause 20), Force
Majeure (GCC Clause 26) and Applicable law (GCC Clause 31) will be deemed to be a material
deviation. The Purchaser's determination of a Tender's responsiveness is to be based on the
contents of the tender itself without recourse to extrinsic evidence.

If a Tender is not substantially responsive (Non-Responsive), it will be rejected by the Purchaser
and cannot subsequently be made responsive by the Tenderer by correction of the nonconformity.

The tenders will be scrutinized to determine whether they are complete and meet the essential and
important requirements, conditions etc. as prescribed in the TE document. The tenders, which do
not the meet the basic requirements, are liable to be treated as non — responsive and will be
summarily ignored. A non-responsive tender is one which deviates technically or commercially from
any specific provision in the tender enquiry.

The following are some of the important aspects, for which a tender shall be declared non -
responsive and will be summarily ignored;

0] Tender form as per Section X (signed and stamped) not enclosed

(ii) Tender is unsigned.

(i)  Tender validity is shorter than the required period.

(iv)  Required EMD (Amount, validity etc.) / exemption documents have not been provided.

(v) Tenderer has quoted for goods manufactured by other manufacturer(s) without the required
Manufacturer’s Authorisation Form as per Section XIV.

(vi)  Tenderer has not agreed to give the required performance security.

(vii)  Goods offered are not meeting the tender enquiry specification.

(viii) Tenderer has not agreed to other essential condition(s) specially incorporated in the tender
enquiry like terms of payment, liquidated damages clause, warranty clause, dispute
resolution mechanism applicable law.

(ix)  Poor/ unsatisfactory past performance.

) Tenderers who stand deregistered/banned/blacklisted by any Govt. Authorities.

(xi)  Tenderer is not eligible as per GIT Clauses 5.1 & 17.1.

(xii)  Tenderer has not quoted for the entire quantity as specified in the List of Requirements in
the quoted schedule.

Minor Infirmity /Irregularity/Non-Conformity
If during the preliminary examination, the purchaser find any minor informality and/or irregularity

and/or non-conformity in a tender, the purchaser may waive the same provided it does not
constitute any material deviation and financial impact and, also, does not prejudice or affect the

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 24 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08

Project No.: 110729 Date: 26.08.2013
ranking order of the tenderers. Wherever necessary, the purchaser will convey its observation on
such ‘minor’ issues to the tenderer , asking the tenderer to respond by a specified date. If the
tenderer does not reply by the specified date or gives evasive reply without clarifying the point at
issue in clear terms, that tender will be liable to be ignored.

29 Discrepancies in Prices

29.1 If, in the price structure quoted by a tenderer, there is discrepancy between the unit price and the
total price (which is obtained by multiplying the unit price by the quantity), the unit price shall prevail
and the total price corrected accordingly, unless the purchaser feels that the tenderer has made a
mistake in placing the decimal point in the unit price, in which case the total price as quoted shall
prevail over the unit price and the unit price corrected accordingly.

29.2 Ifthereis an error in a total price, which has been worked out through addition and/or subtraction of
subtotals, the subtotals shall prevail and the total corrected; and

29.3 If there is a discrepancy between the amount expressed in words and figures, the amount in words
shall prevail, subject to sub clause 29.1 and 29.2 above.

29.4 I, as per the judgement of the purchaser, there is any such arithmetical discrepancy in a tender,
the same will be suitably conveyed to the tenderer by registered / speed post/ e-mail. If the tenderer
does not agree to the observation of the purchaser, the tender is liable to be ignored.

30. Discrepancy between original and copies of Tender

30.1 In case any discrepancy is observed between the text etc. of the original copy and that in the other
copies of the same tender set, the text etc. of the original copy shall prevail. Here also, the
purchaser will convey its observation suitably to the tenderer by register / speed post / e-mail, if the
tenderer does not accept the purchaser’s observation, that tender will be liable to be ignored.

31. Qualification Criteria

31.1 Tenders of the tenderers, who do not meet the required Qualification Criteria prescribed in Section
IX, will be treated as non - responsive and will not be considered further.

32. Deleted

32.1 Deleted

33. Schedule/ Package -wise Evaluation

33.1 In case the List of Requirements contains more than one schedule/ Package, the responsive
tenders will be evaluated and compared separately for each schedule. The tender for a schedule/
package will not be considered if the complete requirements prescribed in that schedule/ package
are not included in the tender.

34. Comparison of Tenders

34.1 Unless mentioned otherwise in Section — Ill — Special Instructions to Tenderers and Section — VI —
List of Requirements, the comparison of the responsive tenders shall be carried out on BOQ prices
which will be inclusive of all applicablke duties and taxes.

Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
I". Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 25 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013

35. Additional Factors and Parameters for Evaluation and Ranking of Responsive Tenders

35.1 Deleted

35.2 The purchaser’s evaluation of tender will also take into account the additional factors, if any,
incorporated in SIT in the manner and to the extent indicated therein.

35.3 The Purchaser reserves the right to give the price preference to small-scale sectors etc. and
purchase preference to central public sector undertakings as per the instruction in vogue while
evaluating, comparing and ranking the responsive tenders.

36. Tenderer’s capability to perform the contract

36.1 The purchaser, through the above process of tender scrutiny and tender evaluation will determine
to its satisfaction whether the tenderer, whose tender has been determined as the lowest evaluated
responsive tender is eligible, qualified and capable in all respects to perform the contract
satisfactorily. If, there is more than one schedule/ package in the List of Requirements, then, such
determination will be made separately for each schedule/ package.

36.2 The above-mentioned determination will, interalia, take into account the tenderer’s financial,
technical and production capabilities for satisfying all the requirements of the purchaser as
incorporated in the TE document. Such determination will be based upon scrutiny and examination
of all relevant data and details submitted by the tenderer in its tender as well as such other allied
information as deemed appropriate by the purchaser.

37. Contacting the Purchaser

37.1  From the time of submission of tender to the time of awarding the contract, if a tenderer needs to
contact the purchaser for any reason relating to this tender enquiry and / or its tender, it should do
so only in writing.

37.2 In case a tenderer attempts to influence the purchaser in the purchaser’s decision on scrutiny,

comparison & evaluation of tenders and awarding the contract, the tender of the tenderer shall be
liable for rejection in addition to appropriate administrative actions being taken against that
tenderer, as deemed fit by the purchaser.

G. AWARD OF CONTRACT

38. Purchaser’s Right to accept any tender and to reject any or all tenders
38.1 The purchaser reserves the right to accept in part or in full any tender or reject any or more
tender(s) without assigning any reason or to cancel the tendering process and reject all tenders at
any time prior to award of contract, without incurring any liability, whatsoever to the affected
tenderer or tenderers.
39. Award Criteria
39.1 Subject to GIT clause 38 above, the contract will be awarded to the lowest evaluated responsive
tenderer decided by the purchaser in terms of GIT Clause 36.
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
I". Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 26 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013

40. Variation of Quantities at the Time of Award/ Currency of Contract

40.1 At the time of awarding the contract, the purchaser reserves the right to increase or decrease by up
to twenty five (25) per cent, the quantity of goods and services mentioned in the schedule (s) in the
“List of Requirements” (rounded of to next whole number) without any change in the unit price and
other terms & conditions quoted by the tenderer.

40.2  If the quantity has not been increased at the time of the awarding the contract, the purchaser
reserves the right to increase by up to twenty five (25) per cent, the quantity of goods and services
mentioned in the contract (rounded of to next whole number) without any change in the unit price
and other terms & conditions mentioned in the contract, during the currency of the contract after
one year from the Date of Natification of Award.

41. Notification of Award

41.1  Before expiry of the tender validity period, the purchaser will notify the successful tenderer(s) in
writing, by registered / speed post/ courier or by fax/ telex/cable (to be confirmed by registered /
speed post/courier) that its tender for goods & services, which have been selected by the
purchaser, has been accepted, also briefly indicating therein the essential details like description,
specification and quantity of the goods & services and corresponding prices accepted. The
successful tenderer must furnish to the purchaser the required performance security within ten days
from the date of dispatch of this notification, failing which the EMD will forfeited and the award will
be cancelled. Relevant details about the performance security have been provided under GCC
Clause 5 under Section IV.

41.2  The Notification of Award shall constitute the conclusion of the Contract.

42. Issue of Contract

42.1  Promptly after notification of award, the Purchaser/Consignee will mail the contract form duly
completed and signed, in duplicate, to the successful tenderer by registered / speed post/courier.

42.2  Within twenty one days from the date of the contract, the successful tenderer shall return the
original copy of the contract, duly signed and dated, to the Purchaser/Consignee by registered /
speed post/courier.

42.3  The Purchaser/Consignee reserves the right to issue the Notification of Award consignee wise.

43. Non-receipt of Performance Security and Contract by the Purchaser/Consignee

43.1  Failure of the successful tenderer in providing performance security and / or returning contract copy
duly signed in terms of GIT clauses 41 and 42 above shall make the tenderer liable for forfeiture of
its EMD and, also, for further actions by the Purchaser/Consignee against it as per the clause 24 of
GCC - Termination of default.

44, Return of EM D

44.1  The earnest money of the successful tenderer and the unsuccessful tenderers will be returned to
them without any interest, whatsoever, in terms of GIT Clause 19.6.

Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
I". Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 27 of 162




Project:

Project No.:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

- DOCUMENT NO. NP1/110729/WTP/TD/08
110729 Date: 26.08.2013

45,

45.1

46.

46.1

47.

Publication of Tender Result

Deleted.

Corrupt or Fraudulent Practices

Itis required by all concerned namely the Consignee/Tenderers/Suppliers etc to observe the
highest standard of ethics during the procurement and execution of such contracts. In pursuance of
this policy, the Purchaser: -

(a) defines, for the purposes of this provision, the terms set forth below
as follows:

(i) “corrupt practice” means the offering, giving, receiving or soliciting of anything of value to
influence the action of a public official in the procurement process or in contract execution;
and

(i) “fraudulent practice” means a misrepresentation of facts in order to influence a
procurement process or the execution of a contract to the detriment of the Purchaser, and
includes collusive practice among Tenderers (prior to or after Tender submission)
designed to establish Tender prices at artificial non-competitive levels and to deprive the
Purchaser of the benefits of free and open competition;

(b) will reject a proposal for award if it determines that the Tenderer recommended for award has
engaged in corrupt or fraudulent practices in competing for the contract in question;

(c) Will declare a firm ineligible, either indefinitely or for a stated period of time, to be awarded a
contract by the purchaser if it at any time determines that the firm has engaged in corrupt or
fraudulent practices in competing for, or in executing the contract.

Integrity Pact (IP)

The Integrity Pact (IP) will be one of the conditions in this tender enquiry. It will be considered to be
a material deviation resulting into ignoring and rejecting the tender if the tenderers do not agree to
accept it. The detailed terms of the IP are given below:

The Public Authority commits that:

No official will demand or accept any illicit gratification to give any of the parties an advantage
at any stage of the project.

all necessary and appropriate technical, legal and administrative  information related to the
contract will be made public

none of the officials will make available confidential information to a  bidder/contractor to give
unfair advantage in the contract

declaration by all concerned officials any conflict of interest and disclosure of own and family
assets

officials will report to appropriate government authority about any breach/attempt to breach a
commitment.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 28 of 162




Project:

Project No.:

ST A

110729

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

DOCUMENT NO. NP1/110729/WTP/TD/08

Revision:

Date:

05

26.08.2013

48.

48.1

The Bidder commits that:

they will not offer any illicit gratification to obtain unfair advantage
they will not collude with other parties to impair transparency and fairness

they will not accept any advantage in exchange for unprofessional behavior
will disclose all payments made to agents and intermediaries

it will demonstrate existence of organization-wide code of conduct

practices

Penalties:

forbidding unethical

For failure to implement IP, officials will be subject to penal action and bidders will face cancellation of
contract, forfeiture of bond, liquidated damages and blacklisting. Action will not require criminal
conviction but be based on “no-contest” after the evidence is made available or there can be no
material doubts. Disputes in IP implementation would be resolved by arbitration detailed in IP.

Paying Authority:

The payment for the supplies of stores / goods / equipments which including agency commission,
turnkey, installation and commissioning and any other payment mentioned in the tender enquiry will
be made by “HLL Lifecare Limited”.

File Name :

Prepared by:

Wastewater
Treatment Plant -
Rev.05.docx

TTI

Checked By :

Approved By :

NNE Pharmaplan

HLL/BCGVL

nne pharmaplan®

Page 29 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
SECTION -1l
SPECIAL INSTRUCTIONS TO TENDERERS (SIT)
Sl. No. GIT Clause No. Topic SIT Provision
A lto7 Preamble No Change
B 81to 10 TE documents No Change
C 11to 21 Preparation of Tenders No Change
D 221024 Submission of Tenders No Change
E 25 Tender Opening No Change
F 26 to 37 Scrutiny and Evaluation of Tenders No Change
G 3810 45 Award of Contract No Change

In case of any conflict between the provision in the GIT and that in the SIT, the provision contained in the
SIT shall prevail.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 30 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
- DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
SECTION - IV
GENERAL CONDITIONS OF CONTRACT (GCC)
TABLE OF CLAUSES
S| No. Topic
1 Application
2 Use of contract documents and information
3 Patent Rights
4 Deleted
5 Performance Security
6 Technical Specifications and Standards
7 Packing and Marking
8 Inspection, Testing and Quality Control
9 Terms of Delivery
10 Transportation of Goods
11 Insurance
12 Spare parts
13 Incidental services
14 Distribution of Dispatch Documents for Clearance/Receipt of Goods
15 Warranty
16 Assignment
17 Sub Contracts
18 Modification of contract
19 Prices
20 Taxes and Duties
21 Terms and mode of Payment
22 Delay in the supplier’s performance
23 Liguidated Damages
24 Termination for default
25 Termination for insolvency
26 Force Majeure
27 Termination for convenience
28 Governing language
29 Notices
30 Resolution of disputes
31 Applicable Law
32 General/Miscellaneous Clauses
_ Wastewater
., ! File Name : Tnla?a;?gg.tdF:?Qt - Checked By : NNE Pharmaplan nne pharmaplan’
I . Prepared by: TTI Approved By : HLL/BCGVL Page 31 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
SECTION - IV
GENERAL CONDITIONS OF CONTRACT (GCC)

1. Application

1.1 The General Conditions of Contract incorporated in this section shall be applicable for this
purchase to the extent the same are not superseded by the Special Conditions of Contract
prescribed under Section V, List of requirements under Section VI and Technical Specification
under Section VII of this document.

2. Use of contract documents and information

2.1 The supplier shall not, without the purchaser’s prior written consent, disclose the contract or any
provision thereof including any specification, drawing, sample or any information furnished by or on
behalf of the purchaser in connection therewith, to any person other than the person(s) employed
by the supplier in the performance of the contract emanating from this TE document. Further, any
such disclosure to any such employed person shall be made in confidence and only so far as
necessary for the purposes of such performance for this contract.

2.2 Further, the supplier shall not, without the purchaser’s prior written consent, make use of any
document or information mentioned in GCC sub-clause 2.1 above except for the sole purpose of
performing this contract.

2.3 Except the contract issued to the supplier, each and every other document mentioned in GCC sub-
clause 2.1 above shall remain the property of the purchaser and, if advised by the purchaser, all
copies of all such documents shall be returned to the purchaser on completion of the supplier's
performance and obligations under this contract.

3. Patent Rights

3.1 The supplier shall, at all times, indemnify and keep indemnified the purchaser, free of cost, against
all claims which may arise in respect of goods & services to be provided by the supplier under the
contract for infringement of any intellectual property rights or any other right protected by patent,
registration of designs or trademarks. In the event of any such claim in respect of alleged breach of
patent, registered designs, trade marks etc. being made against the purchaser, the purchaser shall
notify the supplier of the same and the supplier shall, at his own expenses take care of the same for
settlement without any liability to the purchaser.

4. Deleted

4.1 Deleted.

4.2 Deleted

4.3 Deleted

Wastewater
'Y 4 File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
I". Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 32 of 162




Project:

Project No.:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

- DOCUMENT NO. NP1/110729/WTP/TD/08
110729 Date: 26.08.2013

5.

51

5.2

53

5.4

55

5.6

6.1

Performance Security

Within — 10 (ten) days from date of the issue of notification of award by the Purchaser/Consignee,
the supplier, shall furnish performance security to the Purchaser/Consignee for an amount equal to
ten percent (10%) of the total value of the contract, valid up to sixty (60) days after the date of
completion of all contractual obligations by the supplier, including the warranty obligations, initially
valid for a period of minimum 30 months from the date of Notification of Award.

The Performance security shall be denominated in Indian Rupees as detailed below:

a) It shall be in the form of Bank Guarantee issued by a Scheduled Commercial Bank in
India, in the prescribed form as provided in section XV of this document in favour of the
Purchaser. The validity of the Bank Guarantee will be for a period up to sixty (60) days
beyond Warranty Period.

In the event of any failure /default of the supplier with or with out any quantifiable loss to the
government including furnishing of consignee wise Bank Guarantee for CMC security as per
Proforma in Section XV, the amount of the performance security is liable to be forfeited. The
Administration Department may do the needful to cover any failure/default of the supplier with or
without any quantifiable loss to the Government.

In the event of any amendment issued to the contract, the supplier shall, within twenty-one (21)
days of issue of the amendment, furnish the corresponding amendment to the Performance
Security (as necessary), rendering the same valid in all respects in terms of the contract, as
amended.

The supplier shall enter into Annual Comprehensive Maintenance Contract as per the ‘Contract
Form — B’ in Section XVI with respective consignees, 3 (three) months prior to the completion of
Warranty Period. The CMC will commence from the date of expiry of the Warranty Period. However
consignees reserves the right to enter into CMC with contractor.

Subject to GCC sub — clause 5.3 above, the Purchaser/Consignee will release the Performance
Security without any interest to the supplier on completion of the supplier's all contractual
obligations including the warranty obligations & after receipt of Consignee wise bank guarantee for
CMC security in favour of the consignee as per the format in Section XV.

Technical Specifications and Standards

The Goods & Services to be provided by the supplier under this contract shall conform to the
technical specifications and quality control parameters mentioned in ‘Technical Specification’;
‘Quality Control Requirements’ under Sections VII and VIl of this document and SPECIFICATION
enclosed as annexure to this document.

7. Packing and Marking

7.1 The packing for the goods to be provided by the supplier should be strong and durable enough to
withstand, without limitation, the entire journey during transit including transhipment (if any), rough
handling, open storage etc. without any damage, deterioration etc. As and if necessary, the size,
weights and volumes of the packing cases shall also take into consideration, the remoteness of the
final destination of the goods and availability or otherwise of transport and handling facilities at all
points during transit up to final destination as per the contract.

Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
I". Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 33 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
7.2 The quality of packing, the manner of marking within & outside the packages and provision of

accompanying documentation shall strictly comply with the requirements as provided in Technical
Specifications and Quality Control Requirements under Sections VII and VIIl and in SCC under
Section V. In case the packing requirements are amended due to issue of any amendment to the
contract, the same shall also be taken care of by the supplier accordingly.

7.3 Packing instructions:

8.1

8.2

8.3

8.4

Unless otherwise mentioned in the Technical Specification and Quality Control Requirements under
Sections VII and VIII and in SCC under Section V, the supplier shall make separate packages for
each consignee (in case there is more than one consignee mentioned in the contract) and mark
each package on three sides with the following with indelible paint of proper quality:

a. contract number and date

b. brief description of goods including quantity
c. packing list reference number

d. consignee’s name and full address and

e. supplier's name and address

Inspection, Testing and Quality Control

The purchaser and/or its nominated representative(s) will, without any extra cost to the purchaser,
inspect and/or test (FAT) the ordered goods and the related services to confirm their conformity to
the contract specifications and other quality control details incorporated in the contract. The
purchaser shall inform the supplier in advance, in writing, the purchaser’s programme for such
inspection (FAT) and, also the identity of the officials to be deputed for this purpose. The cost
towards the transportation, boarding & lodging will be borne by the purchaser and/or its nominated
representative(s).

The Technical Specification and Quality Control Requirements incorporated in the contract /
SPECIFICATION shall specify what inspections and tests are to be carried out and, also, where
and how they are to be conducted. If such inspections and tests are conducted in the premises of
the supplier or its subcontractor(s), all reasonable facilities and assistance, including access to
relevant drawings, design details and production data, shall be furnished by the supplier to the
purchaser’s inspector at no charge to the purchaser.

If during such inspections (FAT) and tests the contracted goods fail to conform to the required
specifications and standards, the purchaser’s inspector may reject them and the supplier shall
either replace the rejected goods or make all alterations necessary to meet the specifications and
standards, as required, free of cost to the purchaser and resubmit the same to the purchaser’s
inspector for conducting the inspections and tests again.

In case the contract stipulates pre-despatch inspection of the ordered goods at supplier’s premises,
the supplier shall put up the goods for such inspection to the purchaser’s inspector well ahead of
the contractual delivery period, so that the purchaser’s inspector is able to complete the inspection
within the contractual delivery period.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 34 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013

8.5 If the supplier tenders the goods to the purchaser’s inspector for inspection at the last moment
without providing reasonable time to the inspector for completing the inspection within the
contractual delivery period, the inspector may carry out the inspection and complete the formality
beyond the contractual delivery period at the risk and expense of the supplier. The fact that the
goods have been inspected after the contractual delivery period will not have the effect of keeping
the contract alive and this will be without any prejudice to the legal rights and remedies available to
the purchaser under the terms & conditions of the contract.

8.6 The purchaser’s/consignee’s contractual right to inspect, test and, if necessary, reject the goods
after the goods’ arrival at the final destination shall have no bearing of the fact that the goods have
previously been inspected and cleared by purchaser’s inspector during pre-despatch inspection
mentioned above.

8.7 Goods accepted by the purchaser/consignee and/or its inspector at initial inspection and in final
inspection in terms of the contract shall in no way dilute purchaser’s/consignee’s right to reject the
same later, if found deficient in terms of the warranty clause of the contract, as incorporated under
GCC Clause 15.

8.8 Deleted.

9. Terms of Delivery

9.1 Goods shall be delivered by the supplier in accordance with the terms of delivery specified in the
Schedule of Fiscal Aspects.

10. Transportation of Goods

10.1 = Deleted

10.2  Transportation of domestic goods including goods already imported by the supplier to be done by
the supplier himself and the goods to be delivered at the site of the consignee at his own risk and
cost.

11. Insurance:

11.1  Unless otherwise instructed in the SCC, the supplier shall make arrangements for insuring the
goods against loss or damage incidental to manufacture or acquisition, transportation, storage and
delivery in the following manner:

i) In case of supply of domestic goods on consignee site basis, the supplier shall be responsible till
the entire stores contracted for arrival in good condition at destination. The transit risk in this
respect shall be covered by the Supplier by getting the stores duly insured. The insurance
cover shall be obtained by the Supplier and should be valid till the completion of installation and
commissioning of the goods .

i) Deleted

Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
I". Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 35 of 162




Project:

Project No.:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

- DOCUMENT NO. NP1/110729/WTP/TD/08
110729 Date: 26.08.2013

12.

12.1

12.2

13.

13.1

14.

Spare Parts

If specified in the List of Requirements and in the resultant contract, the supplier shall
supply/provide any or all of the following materials, information etc. pertaining to spare parts
manufactured and/or supplied by the supplier:

a) The spare parts as selected by the Purchaser/Consignee to be purchased from the supplier,
subject to the condition that such purchase of the spare parts shall not relieve the supplier of
any contractual obligation including warranty obligations; and

b) In case the production of the spare parts is discontinued:

i) Sufficient advance notice to the Purchaser/Consignee before such discontinuation
to provide adequate time to the purchaser to purchase the required spare parts
etc., and

i) Immediately following such discontinuation, providing the Purchaser/Consignee,
free of cost, the designs, drawings, layouts and specifications of the spare parts, as
and if requested by the Purchaser / Consignee.

Supplier shall carry sufficient inventories to assure ex-stock supply of consumable spares for the
goods so that the same are supplied to the Purchaser/Consignee promptly on receipt of order from
the Purchaser/Consignee.

Incidental Services

Subject to the stipulation, if any, in the SCC (Section — V), List of Requirements (Section — VI) and
the Technical Specification (Section — VII), the supplier shall be required to perform the following
services.

i) Installation & commissioning, Supervision and Demonstration of the goods

ii) Providing required jigs and tools for assembly, minor civil works required for the
completion of the installation.

iii) Training of Consignee’s Staff, operators etc.for operating and maintaining the
goods

iv) Supplying required number of operation & maintenance manual for the goods

Distribution of Dispatch Documents for Clearance/Receipt of Goods

The supplier shall send all the relevant despatch documents well in time to the
Purchaser/Consignee to enable the Purchaser/Consignee clear or receive (as the case may be) the
goods in terms of the contract.

Unless otherwise specified in the SCC, the usual documents involved and the drill to be followed in
general for this purpose are as follows.

A) For Domestic Goods, including goods already imported by the supplier under its own
arrangement

Within 24 hours of despatch, the supplier shall notify the purchaser, consignee, and others
concerned if mentioned in the contract, the complete details of despatch and also supply the
following documents to them by registered post / speed post (or as instructed in the contract):

0] Four copies of supplier’s invoice showing contract number, goods description, quantity, unit
price and total amount;

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 36 of 162




Project:

Project No.:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

- DOCUMENT NO. NP1/110729/WTP/TD/08
110729 Date: 26.08.2013

15.

151

15.2

15.3

154

155

(ii) Three copies of packing list identifying contents of each package;

(iii) Inspection certificate issued by the nominated Inspection agency, if any.
(iv) Certificate of origin;

(v) Insurance Certificate as per GCC Clause 11.

(vi) Manufacturers/Supplier’'s warranty certificate & In-house inspection certificate and OEM
certificate

Warranty

The supplier warrants comprehensively that the goods supplied under the contract is new, unused
and incorporate all recent improvements in design and materials unless prescribed otherwise by
the purchaser in the contract. The supplier further warrants that the goods supplied under the
contract shall have no defect arising from design, materials (except when the design adopted and /
or the material used are as per the Purchaser’s/Consignee’s specifications) or workmanship or from
any act or omission of the supplier, that may develop under normal use of the supplied goods under
the conditions prevailing in India.

This warranty shall remain valid for 1 (one) years after the goods or any portion thereof as the case
may be, have been delivered to the final destination and installed and commissioned at the final
destination and accepted by the Purchaser/Consignee in terms of the contract, unless specified
otherwise in the SCC.

a. No conditional warranty like mishandling, manufacturing defects etc. will be acceptable.

b. Warranty as well as Comprehensive Maintenance contract will be inclusive of all
accessories and Turnkey work and it will also cover all wearable & non wearable
components.

c. Replacement and repair will be under taken for the defective goods.

d. Proper marking has to be made for all spares for identification like printing of installation
and repair dates.

In case of any claim arising out of this warranty, the Purchaser/Consignee shall promptly notify the
same in writing to the supplier. The period of the warranty will be as per G.C.C clause number 15.2
above irrespective of any other period mentioned elsewhere in the bidding documents.

Upon receipt of such notice, the supplier shall, within 24 hours on a 24(hrs) X 7 (days) X 365 (days)
basis respond to take action and to repair or replace the defective goods or parts thereof, free of cost,
at the ultimate destination within 48 hours. The supplier shall take over the replaced parts/goods after
providing their replacements and no claim, whatsoever shall lie on the purchaser for such replaced
parts/goods thereafter. The penalty clause for non rectification will be applicable as per tender
conditions.

In the event of any rectification of a defect or replacement of any defective goods during the
warranty period, the warranty for the rectified/replaced goods shall be extended to a further period
of twelve months ( 12) months from the date such rectified / replaced goods starts functioning to the
satisfaction of the purchaser.

If the supplier, having been notified, fails to respond to take action to repair or replace the defect(s)
within 24 hours on a 24(hrs) X 7 (days) X 365 (days) basis, the purchaser may proceed to take
such remedial action(s) as deemed fit by the purchaser, at the risk and expense of the supplier and

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 37 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
without prejudice to other contractual rights and remedies, which the purchaser may have against
the supplier.

15.7  During Warranty period, the supplier is required to visit consignee’s site at least once in 3 months
commencing from the date of the installation for preventive maintenance of the goods.

15.8 The Purchaser/Consignee reserve the rights to enter into Annual Comprehensive Maintenance
Contract between Consignee and the Supplier for the period as mentioned in Section VII, Technical
Specifications after the completion of warranty period.

15.9 The supplier and the CMC provider shall ensure continued supply of the spare parts for the
machines and equipment supplied by them to the purchaser for 10 years from the date of
installation and handing over.

15.10 The Supplier and the CMC Provider shall always accord most favoured client status to the
Purchaser vis-a-vis its other Clients/Purchasers of its equipment/machines/goods etc. and shall
always give the most competitive price for its machines/equipment supplied to the
Purchaser/Consignee.

16. Assignment

16.1  The Supplier shall not assign, either in whole or in part, its contractual duties, responsibilities and
obligations to perform the contract, except with the Purchaser’s prior written permission.

17. Sub Contracts

17.1  The Supplier shall notify the Purchaser in writing of all sub contracts awarded under the contract if
not already specified in its tender. Such notification, in its original tender or later, shall not relieve
the Supplier from any of its liability or obligation under the terms and conditions of the contract.

17.2  Sub contract shall be only for bought out items and sub-assembilies.

17.3  Deleted

18. Modification of Contract

18.1  If necessary, the purchaser may, by a written order given to the supplier at any time during the
currency of the contract, amend the contract by making alterations and modifications within the
general scope of contract in any one or more of the following:

a) Specifications, drawings, designs etc. where goods to be supplied under the contract are
to be specially manufactured for the purchaser,
b) Mode of packing,
¢) Incidental services to be provided by the supplier
d) Mode of despatch,
e) Place of delivery, and
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
I". Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 38 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
f) Any other area(s) of the contract, as felt necessary by the purchaser depending on the
merits of the case.

18.2 In the event of any such modification/alteration causing increase or decrease in the cost of goods
and services to be supplied and provided, or in the time required by the supplier to perform any
obligation under the contract, an equitable adjustment shall be made in the contract price and/or
contract delivery schedule, as the case may be, and the contract amended accordingly. If the
supplier doesn't agree to the adjustment made by the Purchaser/Consignee, the supplier shall
convey its views to the Purchaser/Consignee within twenty-one days from the date of the supplier’s
receipt of the Purchaser’s/Consignee’s amendment / modification of the contract.

19. Prices

19.1  Prices to be charged by the supplier for supply, installation, commissioning and Testing of goods
and provision of services in terms of the contract shall not vary from the corresponding prices
quoted by the supplier in its tender.

20. Taxes and Duties

20.1  Supplier shall be entirely responsible for all taxes, duties, fees, levies etc. incurred until delivery of
the contracted goods to the purchaser.

20.2  Further instruction, if any, shall be as provided in the SCC.

20.3 No exemption certificate will be provided by the consignees for custom duty, central Excise duty
etc.

20.4  No form ‘D’ to be issued for concessional CST as the same is no longer applicable.

20.5 The entry tax, if applicable, the exemption certificate will be issued.

21. Terms and Mode of Payment

211 Payment Terms
Payment shall be made subject to recoveries, if any, by way of liguidated damages or any other
charges as per terms & conditions of contract in the following manner.

A) Payment for Domestic Goods Or Foreign Origin Located Within India.
Payment shall be made in Indian Rupees as specified in the contract in the following manner:
a) Advance
An advance of 20% of the contract value shall be released against Bank guarantee for 110%
of the advance amount and on submission of 10 % of the contract value as Security Deposit/
Performance Security in the form of Bank Guarantee from any scheduled commercial bank.
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
I". Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 39 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
b) On delivery:
30 % of the contract price shall be paid on receipt of goods in good condition
and upon the submission of the following documents:
(i) Four copies of supplier’s invoice showing contract number, goods description, quantity, unit
price and total amount;
(i) Consignee Receipt Certificate as per Section XVII in original issued by the authorized
representative of the consignee;
(iii) Two copies of packing list identifying contents of each package;
(iv) Inspection certificate issued by the nominated Inspection agency, if any.
(v) Insurance Certificate as per GCC Clause 11
(vi) Certificate of origin.
c) On installation:
30 % of the contract price shall be paid on installation of materials upon submission of
installation report certified by HLL/NPI site incharge.
d) On Commissioning :
10 % payment would be made upon successful commissioning upon submission of
commissioning report by HLL/NPI site incharge.
€) Balance 10 % payment will be made upon successful validation, submission of all documents
and on receipt of ‘Final Acceptance Certificate’ as per Section XVIII of goods to be issued by
the consignee / purchaser subject to recoveries, if any, either on account of non-rectification of
defects/deficiencies not attended by the Supplier or otherwise.
B) Deleted
C) Deleted
D) Payment for Annual Comprehensive Maintenance Contract Charges:
The consignee will enter into CMC with the supplier at the rates as stipulated in the contract. The
payment of CMC will be made on quaterly basis after satisfactory completion of said period, duly
certified by the consignee.

21.2  The supplier shall not claim any interest on payments under the contract.

21.3  Where there is a statutory requirement for tax deduction at source, such deduction towards income
tax and other tax as applicable will be made from the bills payable to the Supplier at rates as
notified from time to time.

21.4  Deleted

21.5 The payment shall be made in the Indian currency authorised in the contract.

Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
I". Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 40 of 162




Project:

Project No.:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

- DOCUMENT NO. NP1/110729/WTP/TD/08
110729 Date: 26.08.2013

21.6

21.7

21.8

21.9

22.

22.1

22.2

22.3

The supplier shall send its claim for payment in writing, when contractually due, along with relevant
documents etc., duly signed with date, to the purchaser.

While claiming payment, the supplier has also to certify in the bill that the payment being claimed is
strictly in terms of the contract and all the obligations on the part of the supplier for claiming that
payment has been fulfilled as required under the contract.

Deleted

In case where the supplier is not in a position to submit its bill for the balance payment for want of
receipted copies of Inspection Note from the consignee and the consignee has not complained
about the non-receipt, shortage, or defects in the supplies made, balance amount will be paid by
the paying authority without consignee’s receipt certificate after three months from the date of the
preceding part payment for the goods in question, subject to the following conditions:

(@) The supplier will make good any defect or deficiency that the consignee (s) may report within
six months from the date of despatch of goods.

(b) Delay in supplies, if any, has been regularized.

(c) The contract price where it is subject to variation has been finalized.

(d) The supplier furnishes the following undertakings:

“IIWe, certify that I/We have not received back the Inspection Note duly receipted by
the consignee or any communication from the purchaser or the consignee about non-receipt,
shortage or defects in the goods supplied. I/We agree to make good any defect or
deficiency that the consignee may report within three months from the date of receipt of this
balance payment.

Delay in the supplier’s performance

The supplier shall deliver the goods and perform the services under the contract within the time
schedule specified by the Purchaser/Consignee in the List of Requirements and as incorporated in
the contract.

Subject to the provision under GCC clause 26, any unexcused delay by the supplier in maintaining
its contractual obligations towards delivery of goods and performance of services shall render the
supplier liable to any or all of the following sanctions:

(i) Imposition of liquidated damages,
(i) Forfeiture of its performance security and
(iif) Termination of the contract for default.

If at any time during the period of the contract, the supplier encounters conditions hindering timely
delivery of the goods and performance of services, the supplier shall promptly inform the
Purchaser/Consignee in writing about the same and its likely duration and make a request to the
Purchaser/Consignee for extension of the delivery schedule accordingly. On receiving the
supplier's communication, the Purchaser/Consignee shall examine the situation as soon as
possible and, at its discretion, may agree to extend the delivery schedule, with or without liquidated
damages for completion of supplier's contractual obligations by issuing an amendment to the
contract.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 41 of 162




Project:

Project No.:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

- DOCUMENT NO. NP1/110729/WTP/TD/08
110729 Date: 26.08.2013

22.4

22.5

23.

23.1

24.

24.1

When the period of delivery is extended due to unexcused delay by the supplier, the amendment
letter extending the delivery period shall, interalia contain the following conditions:

(@) The Purchaser/Consignee shall recover from the supplier, under the provisions of the
clause 23 of the General Conditions of Contract, liquidated damages on the goods and
services, which the Supplier has failed to deliver within the delivery period stipulated in the
contract.

(b) That no increase in price on account of any ground, whatsoever, including any stipulation
in the contract for increase in price on any other ground and, also including statutory
increase in or fresh imposition of customs duty, excise duty, sales tax/ VAT, Service Tax
and Works Contract Tax or on account of any other tax or duty which may be levied in
respect of the goods and services specified in the contract, which takes place after the date
of delivery stipulated in the contract shall be admissible on such of the said goods and
services as are delivered and performed after the date of the delivery stipulated in the
contract.

(c) But nevertheless, the Purchaser/Consignee shall be entitled to the benefit of any decrease
in price on account of reduction in or remission of customs duty, excise duty, sales tax/
VAT, Service Tax and Works Contract Tax or any other duty or tax or levy or on account of
any other grounds, which takes place after the expiry of the date of delivery stipulated in
the contract.

The supplier shall not dispatch the goods after expiry of the delivery period. The supplier is required
to apply to the Purchaser/Consignee for extension of delivery period and obtain the same before
despatch. In case the supplier dispatches the goods without obtaining an extension, it would be
doing so at its own risk and no claim for payment for such supply and / or any other expense
related to such supply shall lie against the purchaser.

Liquidated damages

Subject to GCC clause 26, if the supplier fails to deliver any or all of the goods or fails to perform
the services within the time frame(s) incorporated in the contract, the Purchaser/Consignee shall,
without prejudice to other rights and remedies available to the Purchaser/Consignee under the
contract, deduct from the contract price, as liquidated damages, a sum equivalent to 1% per week
of delay or part thereof on delayed supply of goods and/or services until actual delivery or
performance subject to a maximum of 5% of the contract price. Once the maximum is reached
Purchaser/Consignee may consider termination of the contract as per GCC 24.

During the above-mentioned delayed period of supply and / or performance, the conditions
incorporated under GCC sub-clause 22.4 above shall also apply.

Termination for default

The Purchaser/Consignee , without prejudice to any other contractual rights and remedies available
to it (the Purchaser/Consignee ), may, by written notice of default sent to the supplier, terminate the
contract in whole or in part, if the supplier fails to deliver any or all of the goods or fails to perform
any other contractual obligation(s) within the time period specified in the contract, or within any
extension thereof granted by the Purchaser/Consignee pursuant to GCC sub-clauses 22.3 and
22.4.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 42 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
24.2 In the event of the Purchaser/Consignee terminates the contract in whole or in part, pursuant to
GCC sub-clause 24.1 above, the Purchaser/Consignee may procure goods and/or services similar
to those cancelled, with such terms and conditions and in such manner as it deems fit and the
supplier shall be liable to the Purchaser/Consignee for the extra expenditure, if any, incurred by the
Purchaser/Consignee for arranging such procurement.
24.3  Unless otherwise instructed by the Purchaser/Consignee, the supplier shall continue to perform the

contract to the extent not terminated.

25. Termination for insolvency

25.1

If the supplier becomes bankrupt or otherwise insolvent, the purchaser reserves the right to
terminate the contract at any time, by serving written notice to the supplier without any
compensation, whatsoever, to the supplier, subject to further condition that such termination will not
prejudice or affect the rights and remedies which have accrued and / or will accrue thereafter to the
Purchaser/Consignee.

26. Force Majeure

26.1

26.2

26.3

26.4

26.5

27.

Notwithstanding the provisions contained in GCC clauses 22, 23 and 24, the supplier shall not be
liable for imposition of any such sanction so long the delay and/or failure of the supplier in fulfilling
its obligations under the contract is the result of an event of Force Majeure.

For purposes of this clause, Force Majeure means an event beyond the control of the supplier and
not involving the supplier’s fault or negligence and which is not foreseeable and not brought about
at the instance of , the party claiming to be affected by such event and which has caused the non —
performance or delay in performance. Such events may include, but are not restricted to, acts of
the Purchaser/Consignee either in its sovereign or contractual capacity, wars or revolutions,
hostility, acts of public enemy, civii commotion, sabotage, fires, floods, explosions, epidemics,
quarantine restrictions, strikes excluding by its employees , lockouts excluding by its management,
and freight embargoes.

If a Force Majeure situation arises, the supplier shall promptly notify the Purchaser/Consignee in
writing of such conditions and the cause thereof within twenty one days of occurrence of such
event. Unless otherwise directed by the Purchaser/Consignee in writing, the supplier shall continue
to perform its obligations under the contract as far as reasonably practical, and shall seek all
reasonable alternative means for performance not prevented by the Force Majeure event.

If the performance in whole or in part or any obligation under this contract is prevented or delayed
by any reason of Force Majeure for a period exceeding sixty days, either party may at its option
terminate the contract without any financial repercussion on either side.

In case due to a Force Majeure event the Purchaser/Consignee is unable to fulfil its contractual
commitment and responsibility, the Purchaser/Consignee will notify the supplier accordingly and
subsequent actions taken on similar lines described in above sub-paragraphs.

Termination for Convenience

The Purchaser/Consignee reserves the right to terminate the contract, in whole or in part for its
(Purchaser’'s/Consignee ’'s) convenience, by serving written notice on the supplier at any time
during the currency of the contract. The notice shall specify that the termination is for the

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 43 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
convenience of the Purchaser/Consignee. The notice shall also indicate interalia, the extent to
which the supplier's performance under the contract is terminated, and the date with effect from
which such termination will become effective.
27.2 The goods and services that are complete and ready in terms of the contract for delivery and

performance within thirty days after the supplier’s receipt of the notice of termination shall be
accepted by the Purchaser/Consignee following the contract terms, conditions and prices. For the
remaining goods and services, the Purchaser/Consignee may decide:

a) To get any portion of the balance completed and delivered at the contract terms, conditions
and prices; and / or
b) To cancel the remaining portion of the goods and services and compensate the supplier by

paying an agreed amount for the cost incurred by the supplier towards the remaining
portion of the goods and services.

28. Governing language

28.1

The contract shall be written in English language following the provision as contained in GIT clause
4. All correspondence and other documents pertaining to the contract, which the parties exchange,
shall also be written accordingly in that language.

29. Notices

29.1

29.2

Notice, if any, relating to the contract given by one party to the other, shall be sent in writing or by
cable or telex or facsimile and confirmed in writing. The procedure will also provide the sender of
the notice, the proof of receipt of the notice by the receiver. The addresses of the parties for
exchanging such notices will be the addresses as incorporated in the contract.

The effective date of a notice shall be either the date when delivered to the recipient or the effective
date specifically mentioned in the notice, whichever is later.

30. Resolution of disputes

30.1

30.2

30.3

Disputes, if any, shall be invariably sorted out by mutual discussions and resolved. In case of
disputes, not resolved by this process shall be referred to the Sole Arbitrator, to be appointed by
the Chairman & Managing Director, of employer. The place of arbitration shall be Chennai. The
award of the arbitrator shall be binding on both the parties.

Deleted

Venue of Arbitration: The venue of arbitration shall be — Chennai.

31. Applicable Law

The contract shall be governed by and interpreted in accordance with the laws of India for the time
being in force.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 44 of 162




Project:

Project No.:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

- DOCUMENT NO. NP1/110729/WTP/TD/08
110729 Date: 26.08.2013

32. General/ Miscellaneous Clauses

32.1

32.2

32.3

324

32.5

32.6

32.7

Nothing contained in this Contract shall be constructed as establishing or creating between the
parties, i.e. the Supplier/CMC Provider on the one side and the Purchaser on the other side, a
relationship of master and servant or principal and agent.

Any failure on the part of any Party to exercise right or power under this Contract shall not operate
as waiver thereof.

The Supplier shall notify the Purchaser/Consignee /the Government of India of any material change
would impact on performance of its obligations under this Contract.

Each member/constituent of the Supplier/ CMC Provider, in case of consortium shall be jointly and
severally liable to and responsible for all obligations towards the
Purchaser/Consignee/Government for performance of contract/services including that of its
Associates/Sub Contractors under the Contract.

The Supplier/CMC Provider shall at all times, indemnify and keep indemnified the
Purchaser/Government of India against all claims/damages etc. for any infringement of any
Intellectual Property Rights (IPR) while providing its services under CMC or the Contract.

The Supplier/CMC Provider shall, at all times, indemnify and keep indemnified the
Purchaser/Consignee/Government of India against any claims in respect of any damages or
compensation payable in consequences of any accident or injury sustained or suffered by its
employees or agents or by any other third party resulting from or by any action, omission or
operation conducted by or on behalf of the supplier/its associate/affiliate etc.

All claims regarding indemnity shall survive the termination or expiry of the contract

33. Integrity Pact

The Integrity Pact Annexed as Section-XXIl shall be part and parcel of this tender and has to be
signed by the bidder(s) at the pre tendering stage itself as a pre-bid obligation and should be
submitted along with the financial & technical bids. All the bidders are bound to comply the Integrity
Pact Clauses. Bids submitted without signing Integrity Pact will be ab initio rejected without
assigning any reason.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 45 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
N DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013

SECTION -V

SPECIAL CONDITIONS OF CONTRACT (SCC)

The following Special Conditions of Contract (SCC) will apply for this purchase. The corresponding clauses
of General Conditions of Contract (GCC) relating to the SCC stipulations have also been incorporated
below.

These Special Conditions will modify/substitute/supplement the corresponding (GCC) clauses.

Whenever there is any conflict between the provision in the GCC and that in the SCC, the provision
contained in the SCC shall prevail.

Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
& Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 46 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NPI/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
SECTION - VI
LIST OF REQUIREMENTS
Part |

Refer technical specifications and BOQ under Chapter 2.4 & Chapter 2.6 of tender.

Part 1l: Required Delivery Schedule:

a) For Indigenous goods or for imported goods if supplied from India:
As mentioned in Specification. The day starts from date of Notification of Award to delivery at consignee
site. The date of delivery will be the date of delivery at consignee site (Tenderers may quote earliest
delivery period which will however not attract any preference for earlier delivery).

b) Deleted

Part lll: Scope of Incidental Services:

Installation & Commissioning, Supervision, Demonstration, Trial run and Training etc. as specified in GCC
Clause 13

Part IV: Turnkey (if any) as per details in Technical Specification.

Part V: Comprehensive Maintenance Contract (CMC) as per details in Technical Specification if mentioned

Part VI: Required Terms of Delivery and Destination.

a) For Indigenous goods or for imported goods if supplied from India:

At Consignee Site

Insurance (local transportation and storage) would be borne by the Supplier from warehouse to the
consignee site for a period including 3 months beyond date of delivery.

b) Deleted

Destination/Consignee details are given in Section XXI

File Name :

Prepared by:

Wastewater
Treatment Plant - Checked By : NNE Pharmaplan
Rev.05.docx
TTI Approved By : HLL/BCGVL

nne pharmaplan®

Page 47 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
SECTION = VI
TECHNICAL SPECIFICATIONS
Note 1: Tenderer's attention is drawn to GIT clause 18 and GIT sub-clause 11.1 under heading (c)
preparation of tenders. The tenderer is to provide the required details, information,
confirmations, etc. accordingly failing that it's tender is liable to be ignored.
Note 2: General: Bidders are requested to make sure that they should attach the list of equipments for
carrying out routine and preventive maintenance wherever asked for .
Note 3: OPTIONAL ITEMS: Bidders are requested to quote for all the available options as asked in the

bidding document with reasonable pricing. However the pricing for optional items will not be
considered for price comparison for ranking purpose. If the firm has not quoted for any optional
item (except the items of turnkey) their offer will be treated as TECHNICALLY RESPONSIVE if
otherwise meeting the specification.

Refer Chapter 2.3 & 2.4 for Design Criteria & Technical Specifications

File Name :

Prepared by:

Wastewater
Treatment Plant - Checked By : NNE Pharmaplan
Rev.05.docx
TTI Approved By : HLL/BCGVL

nne pharmaplan®

Page 48 of 162




Project:

Project No.:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

DOCUMENT NO. NP1/110729/WTP/TD/08
110729 Date: 26.08.2013

SECTION-VII

TECHNICAL SPECIFICATIONS

GENERAL TECHNICAL SPECIFICATIONS

GENERAL POINTS:

1. Warranty:

a)

b)

c)

Two years Comprehensive Warranty as per Conditions of Contract of the TE document for
complete equipment and Turnkey Work from the date of satisfactory installation,
commissioning, trial run & handing over of equipment to CONSIGNEE.

98% up time Warranty of complete equipment with extension of Warranty period by double the
downtime period on 24 (hrs) X 7 (days) X 365 (days) basis.

All software updates should be provided free of cost during Warranty period.

2. After Sales Service:

After sales service centre should be available at the city of CONSIGNEE on 24 (hrs) X 7 (days) X
365 (days) basis. Complaints should be attended properly, maximum within 48 hrs. The service
should be provided by Tenderer. Undertaking by the Principals that the spares for the equipment
shall be available for at least 10 years from the date of supply. However if the manufacturer does
not have the service centres in India will have to set up the same within 45 days after award of the
contract.

3. Training:

On Site training to operators/ Technicians/ staff is to be provided by the Supplier for operation and
maintenance of the equipment to the satisfaction of the consignee.

4. Annual Comprehensive Maintenance Contract (CMC) of subject equipment with Turnkey:

a)

b)

The cost of Comprehensive Maintenance Contract (CMC) which includes breakdown
maintenance and preventive maintenance including consumables, testing & calibration, labour
and spares as per technical/ service /operational manual of the manufacturer, labour and
spares, after satisfactory completion of Warranty period may be quoted for next 5 years on
yearly basis for complete equipment and Turnkey (if any). The supplier shall visit each
consignee site as recommended in the manufacturer’'s technical/ service /operational manual,
but at least once in three months during the CMC period.

The cost of CMC may be quoted along with taxes applicable on the date of Tender Opening.
The taxes to be paid extra, to be specifically stated. In the absence of any such stipulation the
price will be taken inclusive of such taxes and no claim for the same will be entertained later.
Cost of CMC will be added for Ranking/Evaluation purpose. In case vendor has not quoted for
CMC, his offer is liable for rejection.

The payment of CMC will be made on quaterly basis, after satisfactory completion of said
period, duly certified by end user .

There will be 98% uptime warranty during CMC period on 24 (hrs) X 7 (days) X 365 (days)
basis, with penalty, to extend CMC period by double the downtime period.

Wastewater

File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’

Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 49 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
bl Revision: 05
h DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013

f) During CMC period, the supplier is required to visit at each consignee’s site at least once in 3
months commencing from the date of the successful completion of warranty period for
preventive maintenance of the supplied systems.

g) All software updates should be provided free of cost during CMC.

h) Failure of the above [4. e) to 4. g)] by the supplier, may lead to the forfeiture of the Bank
Guarantee for Annual CMC.

i) The payment of CMC will be made as stipulated in GCC Clause 21

i) The contractor shall send his claim for payment in writing, when contractually due, along with
relevant documents etc., duly signed with date, to the Client.

k) The payment of Annual CMC will be made against the bills raised to the Client by the supplier
on three monthly basis after satisfactory completion of said period, duly certified by the
concerned person. The payment will be made in Indian Rupees

[) The Performance Bank Guarantee/ Security Deposit submitted by the Supplier shall be returned
only on entering into the CMC agreement. However, entering into an agreement on CMC with
the Contractor is the sole discretion of the Client.

m) The vendor should provide yearly CMC break up.

n) The supplier shall furnish the performance guarantee and agreement form for the CMC three
months prior to complete of warrantee.

0) During CMC period any complaint from the part of client shall be attended by the supplier/CMC
Provider within 48 hours of receipt of the written complaint and problem shall be rectified within
shortest possible time. In case of any failure in above measures, the client has rights to
withhold a part of the quartery CMC payment or recover the losses incurred from the due
payment.

Turnkey:

Turnkey is indicated in the technical specification of the respective items, wherever required. The Tendered
shall examine the existing site where the equipment is to be installed. Turnkey details are given at the end
of Technical Specification. The Tenderers to quote prices indicating break-up of prices of the Machine and
Turnkey Job for each site. The Turnkey costs may be quoted (Inclusive of all taxes /duties) in Indian Rupee
will be added for Ranking Purpose.

Wastewater

File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’

Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 50 of 162




Project:

Project No.:

AT

110729

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

DOCUMENT NO. NP1/110729/WTP/TD/08

Revision:

Date:

05

26.08.2013

SECTION — ViiI

QUALITY CONTROL REQUIREMENTS

(Proforma for equipment and quality control employed by the manufacturer(s)

Tender Reference No.

Date of opening

Time

Name and address of the Tenderer:

Note: All the following details shall relate to the manufacturer(s) for the goods quoted for.

01 Name of the manufacturer

a)
b)
<)
d)

e)

Full Postal Address

Full Address of the Premises

Email ID
Telephone Number

Fax Number

02 Plant and machinery details

03 Manufacturing process details

04 Monthly (single shift) production capacity of goods quoted for

05

06 Quality control arrangement details

a)

b)

Normal

Maximum

Total annual turn-over (value in Rupees) for the last three calendar years excluding the year of
tender opening:

a) For incoming materials and bought-out components

b)

For process control

¢) For final product evaluation

07 Test certificate held
a) Type Test
b) BIS/ISO Certification
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
,‘I. Rev.05.docx
Prepared by: TTI Approved By : HLL/BCGVL Page 51 of 162




Project:

Project No.: 110729

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

DOCUMENT NO. NP1/110729/WTP/TD/08

Revision: 05

Date: 26.08.2013

c) Any other

08 Details of staff

a) Technical
b) Skilled
¢) Unskilled

09 Please furnish documentation details with clarifications etc as asked for at the end of the equipment

specification.
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
,‘ - Rev.05.docx
y 4
Prepared by: TTI Approved By : HLL/BCGVL Page 52 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
SECTION —1X
QUALIFICATION CRITERIA (FOR EVERY SCHEDULE QUOTED)
1. The firm should have proven and demonstrable experience in supply and installation of Waste water
treatment system for the last five years.
2. The firm must have supplied, installed and commissioned at least 5 packages wastewater treatment
system above 15KLD for ETP and STP during the last five years.
3. Average Turnover of the company must be minimum Rs 50 lakhs during last three financial year.
Furnish the information under section B.
Net worth of the company should be positive during the last three financial years.
No blacklisting for non-completion of work/ rejection of client / rejection by consultant in last 2 years.
Note:
In support of above_the Tenderer shall furnish the details in the below tables.
1. The manufacturer as well as the Tenderer shall furnish Satisfactory Performance cum Installation

Certificate or Completion Certificate in respect of above, duly translated in English and duly notarized in
the country of origin, along with the tender. The Satisfactory Performance cum Installation Certificate or
Completion Certificate should be issued by Client.

The Tenderer shall furnish a brief write-up, packed with adequate data explaining and establishing his
available capacity/capability (both technical and financial) to perform the Contract (if awarded) within the
stipulated time period, after meeting all its current/present commitments. The Tenderer shall also furnish
details of Equipment and Quality Control in the enclosed Section below.

. Notwithstanding anything stated above, the Purchaser reserves the right to assess the Tenderer's

capability and capacity to perform the contract satisfactorily before deciding on award of Contract, should
circumstances warrant such an assessment in the overall interest of the Purchaser. The Purchaser
reserves the right to ask for a free demonstration of the quoted equipment to similar/identical specification
at a pre determined place acceptable to the purchaser for determining technical responsiveness, before
the opening of the Price Bid.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 53 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
PROFORMA:
A. General information:
1 Name of Company
2 Registration No.
Number of Years in
3 !
Operation
4 Registered Address
5 Operating Address
6 Telephone No
7 Telefax
8 Email Address
9 SERVICE TAX No.
10 PAN No.
11 TIN No.
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
’~I. Rev.05.docx
Prepared by: TTI Approved By : HLL/BCGVL Page 54 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
B. FINANCE
1 Name & Address of Banks and Branches used :
11
1.2
1.3 Documentary evidence (duly signed & stamped) must be enclosed. QYes Qno
3 What is your average annual invoiced sales value (based on past previous 5 year’s
records) for each of the type of equipments under consideration.
Equipment Name: ----------- (If more than one equipment, enclose the
same separately)
3.1 2011-12 (Value in Lakhs)
2010-11 (Value in Lakhs)
2009-10 (Value in Lakhs)
2008-09 (Value in Lakhs)
2007-08 (Value in Lakhs)
3.2 Documentary evidence (duly signed & stamped) must be enclosed. O Yes Ono
4 Annual Turnover of the Firm/ company:
2011 — 2012: (Value in Lakhs)
4.1 2010 — 2011: (Value in Lakhs)
2009 - 2010: (Value in Lakhs)
4.2 Documentary evidence (duly signed & stamped) must be enclosed. O Yes Qno
5 Bidders are to submit copy of valid current Income Tax Return
submitted, Sales Tax Registration failing which their offer may be O Yes O no
liable to be rejected.
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
& Rev.05.docx
17
Prepared by: TTI Approved By : HLL/BCGVL Page 55 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
C EXPERIENCE:
Past Project Experience:
1 The firm should have proven and demonstrable experience in supply,installation and
commissioning of wastewater system or above in the last five years.
CLIENT
Sr. Year Project Equipments CONTRACT EQIEER&I;NCE
No. awarded Name Supplied VALUE (INR) (Contact
details)
11
1.2
1.3
14
15
1.6
1.7
1.8
1.9
Documentary evidence of the same to be enclosed - Ynes .
2 Details of Ongoing project:
CLIENT
. . NAME &
S. No. Year Project Equments CONTRACT REFERENCE | Remarks
awarded Name Supplied VALUE (INR) (Contact
details)
2.1
2.2
2.3
2.4
25
Documentary evidence of the same to be enclosed 4 Yes U no
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
,‘ - Rev.05.docx
. Prepared by: TTI Approved By : HLL/BCGVL Page 56 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
QUALITY
ISO CERTIFICATION
Is your company ISO certified, if so mention the certification number
and enclose the photocopy of the certificate:
ISO 9001: 2008 Q Yes 4 no
ISO
ISO
Enclose the company Quality policy dYes Qno
The equipment supplied should comply with the State or Central
Pollution Control Board guidelines / standards. Q Yes 4 no
Note: Subject to the kind of equipment supplied.
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
’~I. Rev.05.docx
Prepared by: TTI Approved By : HLL/BCGVL Page 57 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
E. ATTACHMENTS
S.No. Please provide the foIIqwmg d_ocuments in your E
submissions:
1 Company Brochure / Literature U Yes Uno
2 Product profile U Yes Uno
3 Technical Details of equipments U Yes Uno
Name & Address of Banks and Branches used : (duly
4 . ** U Yes Uno
signed & stamped)
Annual turnover for the following years
2012 — 2011: Balance sheet and P/L Statement (duly
. ** U Yes Uno
5 signed & stamped)
2011 - 2010: Balance sheet and P/L Statement (duly
. (2 U Yes Uno
signed & stamped)
2010 — 2009: Balance sheet and P/L Statement (duly
. *x U Yes Uno
signed & stamped)
Current Income Tax Return U Yes U no
6
Sales Tax Registration dYes Qno
Past project experience: Completion certificate (duly
7 . ** U Yes Uno
signed & Stamped)
8 Ongoing project details. U Yes Uno
9 ISO Certificates U Yes Uno
10 Company policies U Yes Uno
11 Equipment list / scope of supply dYes Qno

Signature and seal of the Tenderer

** The documentary proof will be a certificate (enclosed) from the consignee/end user with cross-
reference of order no. and date in the certificate duly notarised certification authenticating the
correctness of the information furnished- If at any time, information furnished is proved to be false
or incorrect, the earnest money and or performance security furnished will be forfeited .such
certificates from a third party or middleman other than actual end user will not be accepted .

Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
,". Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 58 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
FORMAT OF PERFORMANCE CERTIFICATE
To whom it may concern
Date.
Certified that M/s (name & address of the manufacturer) supplied
US --m-mmmmmmmmmmmmoen Nos (indicate quantity) of equipment, (indicate name of the
equipment) against our order no dt (please indicate order no & date

as figuring in the performance statement). The equipment was installed, commissioned & handed
over to us on ---------------- (indicate date) & since then the equipment has been working to our entire

satisfaction.

Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
& Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 59 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NPI/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
SECTION — X
TENDER FORM
Date
To

HLL Lifecare Limited, Chennai

Ref. Your TE document No. dated

We, the undersigned have examined the above mentioned TE document, including

amendment/corrigendum No. , dated (if any), the receipt of which is hereby
confirmed. We now offer to supply and deliver (Description of goods and services) in
conformity with your above referred document for the sum of (total tender amount in

figures and words), as shown in the price schedule(s), attached herewith and made part of this tender.

If our tender is accepted, we undertake to supply the goods and perform the services as mentioned above,
in accordance with the delivery schedule specified in the List of Requirements.

We further confirm that, if our tender is accepted, we shall provide you with a performance security of
required amount in an acceptable form in terms of GCC clause 5, read with modification, if any, in Section -
V — “Special Conditions of Contract”, for due performance of the contract.

We agree to keep our tender valid for acceptance as required in the GIT clause 20, read with modification,
if any in Section - Il = “Special Instructions to Tenderers” or for subsequently extended period, if any,
agreed to by us. We also accordingly confirm to abide by this tender up to the aforesaid period and this
tender may be accepted any time before the expiry of the aforesaid period. We further confirm that, until a
formal contract is executed, this tender read with your written acceptance thereof within the aforesaid
period shall constitute a binding contract between us.

We further understand that you are not bound to accept the lowest or any tender you may receive against
your above-referred tender enquiry.

We confirm that we do not stand deregistered/banned/blacklisted by any Govt. Authorities.

We confirm that we fully agree to the terms and conditions specified in above mentioned TE document,
including amendment/ corrigendum if any

(Signature with date)

(Name and designation) Duly authorised to sign tender for and on behalf of

Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
& Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 60 of 162




Project:

Project No.:

110729

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

DOCUMENT NO. NP1/110729/WTP/TD/08

Revision:

Date:

05

26.08.2013

SECTION = XI

PRICE SCHEDULE

A PRICE SCHEDULE FOR DOMESTIC GOODS OR GOODS OF FOREIGN ORIGIN LOCATED WITHIN

INDIA (Vendor to quote as per format in the BOQ)

Price per unit (Rs.)
I — o3 [e)) )
3 2 c I}
2 £ )
c £ —_ [SE= _ %'_‘ 0 gg . .Sggw ) g
S 2 [} 5 2— =9 g 0= D B = S o 2
8 ) o 2y g Q =3 2 S SSECcEcRY o ¢ @
2 =8 © 4 [<¥e) = 2 Es 2 STEShR G a 35 S .o
= 538 — < =< ET < > S < &858 -ST0 SoF Sa o
k] ? 3 o i w— > > o3 © 2nsS 5200 089 8~
() [} 2 Ex P — \ O o5 _EU)E._C.‘:CA S 7 5245
S ol | 2 = Hg2% | 398 | 390 |£28 E5ECEEE50 =29 S x
5 o <= SELH 8 ~F o Q=
%) — O c I -~ »n - @ o O oS ESH = 9 U © = <t
2 3 =~ =2 28 < 3 3 SS5onE&3=5 o= 25
s | 8 o | g2 28 |82 |€F | 538765888 | €61 | &
S x = < s £ eEQd a 2 =
o Ll wn L £ ) - 8
] = a = =
X = =) [
|

NB: Unit price shall be written in figures and words

Total Tender price in Rupees:

In words:

Note: -
1. Ifthere is a discrepancy between the unit price and total price THE UNIT PRICE shall prevail.
2. The prices as quoted in the bill of quantity(Chapter 2.6) shall be attached in the price bid along

Name

with this price schedule summary.

Price Schedule C

Business Address

The charges for Annual CMC after warranty shall be quoted separately as per Section — X| —

Place: Signature of Tenderer
Date: Seal of the Tenderer
Wastewater
'Y 4 File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
"’. Rev.05.docx
Prepared by: TTI Approved By : HLL/BCGVL

Page 61 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NPI/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
SECTION = Xl
PRICE SCHEDULE
B. PRICE SCHEDULE FOR GOODS TO BE IMPORTED FROM ABROAD
DELETED
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
"’. Rev.05.docx
Prepared by: TTI Approved By : HLL/BCGVL Page 62 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
- DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013

SECTION — XI PRICE SCHEDULE

PRICE SCHEDULE FOR ANNUAL COMPREHENSIVE MAINTENANCE CONTRACT AFTER WARRANTY
PERIOD (Vendor to quote for CMC as per BOQ format)

1 2 3 4 5
Annual Comprehensive Total Annual
Sched BRIEF QUANTI Cost for Each Unit year Maintenance Contract
DESCRIPTION TY. wise*
ule No. OF GOODS (Nos.) . Cost for 5 Years
' 1st | 2nd | 3rd | 4th | 5th [Quantity x
a B C d e (4a+4b+4c+4d+4e)]

* After completion of Warranty period

NOTE:-

1.

Waste water plant will operate for 16 hrs. daily, accordingly consider spare parts and related
maintenance service work recommended by plant suppliers for the service for 5 Years.

2. In case of discrepancy between unit price and total prices, THE UNIT PRICE shall prevail.

3. The cost of Comprehensive Maintenance Contract (CMC) which includes preventive & breakdown
maintenance including testing & calibration as per technical/ service /operational manual, labour and
spares, after satisfactory completion of Warranty period may be quoted for next 5 years on yearly basis
for complete equipment and Turnkey (if any).

4. The cost of CMC may be quoted along with taxes applicable on the date of Tender Opening. The taxes
to be paid extra, to be specifically stated. In the absence of any such stipulation the price will be taken
inclusive of such taxes and no claim for the same will be entertained later.

5. Cost of CMC will be added for Ranking/Evaluation purpose.

6. The payment of CMC will be made as per clause GCC clause 21.1 (D).

7. The uptime warranty will be 98 % on 24 (hrs) X 7 (days) X 365 (days) basis or as stated in Technical
Specification of the TE document.

8. All software updates should be provided free of cost during CMC period.

9. The stipulations in Technical Specification will supersede above provisions

10. The supplier shall keep sufficient stock of spares required during Annual Comprehensive Maintenance
Contract period. In case the spares are required to be imported, it would be the responsibility of the
supplier to import and get them custom cleared and pay all necessary duties.

11. Agency commission may be shown in separate column in price schedule.

Name Business Address

Place: Signature of Tenderer

Date: Seal of the Tenderer

Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
,". Rev.05.docx
Prepared by: TTI Approved By : HLL/BCGVL Page 63 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
Revision: 05
DOCUMENT NO. NPI/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
SECTION — X1 PRICE SCHEDULE
DELETED
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
’~I. Rev.05.docx
Prepared by: TTI Approved By : HLL/BCGVL

Page 64 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013

SECTION = XIlI

QUESTIONNAIRE

Fill up the Section XX — Check List for Tenderers and enclose with the Tender

1. The tenderer should furnish specific answers to all the questions/issues mentioned in the Checklist.

In case a question/issue does not apply to a tenderer, the same should be answered with the
remark “not applicable”

2. Wherever necessary and applicable, the tenderer shall enclose certified copy as documentary

proof/ evidence to substantiate the corresponding statement.

3. In case a tenderer furnishes a wrong or evasive answer against any of the question/issues

mentioned in the Checklist, its tender will be liable to be ignored.

Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
,‘ - Rev.05.docx
y 4
Prepared by: TTI Approved By : HLL/BCGVL Page 65 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
SECTION — X1l
BANK GUARANTEE FORM FOR EMD
Whereas (hereinafter called the “Tenderer”) has submitted its
quotation dated for the supply of (hereinafter
called the “tender”) against the purchaser’s tender enquiry No.
Know all persons by these presents that we of
(Hereinafter called the “Bank”) having our registered office at
are bound unto (hereinafter
called the “Purchaser) in the sum of for which payment will and truly to be
made to the said Purchaser, the Bank binds itself, its successors and assigns by these presents. Sealed
with the Common Seal of the said Bank this day of 20 . The

conditions of this obligation are:

(1) If the Tenderer withdraws or amends, impairs or derogates from the tender in any respect within the
period of validity of this tender.

(2) If the Tenderer having been notified of the acceptance of his tender by the Purchaser during the period
of its validity:-

a) Fails or refuses to furnish the performance security for the due performance of the contract.
or
b) Fails or refuses to accept/execute the contract.
or
c) If it comes to notice that the information/documents furnished in its tender is incorrect, false,
misleading or forged

We undertake to pay the Purchaser up to the above amount upon receipt of its first written demand, without
the Purchaser having to substantiate its demand, provided that in its demand the Purchaser will note that
the amount claimed by it is due to it owing to the occurrence of one or both the two conditions, specifying
the occurred condition(s).

This guarantee will remain in force for a period of forty-five days after the period of tender validity and any
demand in respect thereof should reach the Bank not later than the above date.

(Signature of the authorised officer of the Bank)

Name and designation of the officer

Seal, name & address of the Bank and address of the Branch

Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
" - Rev.05.docx
y 4
Prepared by: TTI Approved By : HLL/BCGVL Page 66 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
SECTION — XIV
MANUFACTURER’S AUTHORISATION FORM

To

HL Lifecare Limited, Chennai

Dear Sirs,

Ref. Your TE document No , dated

We, who are proven and reputable manufacturers

of (name and description of the goods offered in the tender) having

factories at , hereby authorise Messrs

(name and address of the agent) to submit a tender, process the
same further and enter into a contract with you against your requirement as contained in the above referred
TE documents for the above goods manufactured by us.

We further confirm that no supplier or firm or individual other than Messts.
(name and address of the above agent) is authorised to submit a tender, process the same further and
enter into a contract with you against your requirement as contained in the above referred TE documents
for the above goods manufactured by us.

We also hereby extend our full warranty, CMC as applicable as per clause 15 of the General Conditions of
Contract, read with modification, if any, in the Special Conditions of Contract for the goods and services
offered for supply by the above firm against this TE document.

Yours faithfully,

[Signature with date, name and designation]
for and on behalf of Messrs

[Name & address of the manufacturers]

Note: 1.This letter of authorisation should be on the letter head of the manufacturing firm and should be
signed by a person competent and having the power of attorney to legally bind the manufacturer.

1. Original letter may be sent.

Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
& Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 67 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
bl Revision: 05
h DOCUMENT NO. NPI/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
SECTION — XV
BANK GUARANTEE FORM FOR PERFORMANCE SECURITY/ CMC SECURITY
To

HLL Lifecare Limited

WHEREAS (Name and address of the supplier) (Hereinafter called
“the supplier’) has undertaken, in pursuance of contract no dated
to supply (description of goods and services) (herein after called “the contract”).

AND WHEREAS it has been stipulated by you in the said contract that the supplier shall furnish you with a
bank guarantee by a nationalized bank recognised by you for the sum specified therein as security for
compliance with its obligations in accordance with the contract;

AND WHEREAS we have agreed to give the supplier such a bank guarantee;

NOW THEREFORE we hereby affirm that we are guarantors and responsible to you, on behalf of the
supplier, up to a total of. (Amount of the guarantee in words and figures),
and we undertake to pay you, upon your first written demand declaring the supplier to be in default under
the contract and without cavil or argument, any sum or sums within the limits of (amount of guarantee) as
aforesaid, without your needing to prove or to show grounds or reasons for your demand or the sum
specified therein.

We hereby waive the necessity of your demanding the said debt from the supplier before presenting us with
the demand.

We further agree that no change or addition to or other modification of the terms of the contract to be
performed there under or of any of the contract documents which may be made between you and the
supplier shall in any way release us from any liability under this guarantee and we hereby waive notice of
any such change, addition or modification.

This guarantee shall be valid up to 30 (thirty) months from the date of Notification of Award i.e up to ----------
- (indicate date)

(Signature with date of the authorised officer of the Bank)

Name and designation of the officer

Seal, name & address of the Bank and address of the Branch

Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
& Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 68 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013

SECTION — XVI

CONTRACT FORM - A

CONTRACT FORM FOR SUPPLY, INSTALLATION, COMMISSIONING, HANDING OVER, TRIAL RUN,
TRAINING OF OPERATORS & WARRANTY OF GOODS

HLL Lifecare Limited

Contract No dated

This is in continuation to this office’s Notification of Award No dated

1. Name & address of the Supplier:

2. Purchaser’s TE document No dated and subsequent Amendment
No , dated (if any), issued by the purchaser

3. Supplier's Tender No dated and subsequent communication(s) No
dated (if any), exchanged between the supplier and the purchaser in connection with this
tender.

4. In addition to this Contract Form, the following documents etc, which are included in the documents
mentioned under paragraphs 2 and 3 above, shall also be deemed to form and be read and construed as
integral part of this contract:

(i) General Conditions of Contract;

(ii) Special Conditions of Contract;

(iii) List of Requirements;

(iv) Technical Specifications;

(v) Quality Control Requirements;

(vi) Tender Form furnished by the supplier;

(vii) Price Schedule(s) furnished by the supplier in its tender;

(viii) Manufacturers’ Authorisation Form (if applicable for this tender);
(ix) Purchaser’s Notification of Award

Note: The words and expressions used in this contract shall have the same meanings as are
respectively assigned to them in the conditions of contract referred to above. Further, the definitions and
abbreviations incorporated under clause 1 of Section Il — ‘General Instructions to Tenderers’ of the
Purchaser’'s TE document shall also apply to this contract.

5. Some terms, conditions, stipulations etc. out of the above-referred documents are reproduced below for
ready reference:

Brief particulars of the goods and services which shall be supplied/ provided by the supplier are as under:

Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
& Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 69 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NPI/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
Schedule Brief description of . . Quantity to be Unit | Total | Terms of
- Accounting unit . . . .
No. goods/services supplied Price | price delivery

Any other additional services (if applicable) and cost thereof:

Total value (in figure)

1. Delivery schedule

(i) Quality Control

(In words)

(i) Details of Performance Security

(a) Mode(s), stage(s) and place(s) of conducting inspections and tests.
(b) Designation and address of purchaser’s inspecting officer

(iii) Destination and despatch instructions

(iv) Consignee, including port consignee, if any

Warranty clause
Payment terms

Paying authority

Received and accepted this contract

For and on behalf of

(Signature, name and address of CONSIGNEE)

(Signature, name and address of the supplier’'s executive duly authorised to sign on behalf of the supplier)

For and on behalf of
(Name and address of the supplier)

(Seal of the supplier)

Date:
Place:
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
I". Rev.05.docx
Prepared by: TTI Approved By : HLL/BCGVL Page 70 of 162




Project:

Project No.:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY
(e Revision: 05
- DOCUMENT NO. NPI/110729/WTP/TD/08
110729 Date: 26.08.2013

SECTION — XVI

CONTRACT FORM - B

CONTRACT FORM FOR ANNUAL COMPREHENSIVE MAINTENANCE CONTRACT

Annual CM Contract No.
Between

dated

CONSIGNEE
And

(Name & Address of the Supplier)
Ref:  Contract No dated (Contract No. & date of Contract for supply,
installation, commissioning, handing over, Trial run, Training of operators & warranty of
goods)

In continuation to the above referred contract

1. The Contract of Annual Comprehensive Maintenance is hereby concluded as under: -

1 2 3 4 5
Annual Comprehensive Total Annual
Maintenance Contract Comprehensive
Sched BRIEE QUANT Cost for \I/EV?;::*Unlt year (:Mc)e::?rfc;agggt
ule DESCRIPTIO ITY. : for 5 Years
st
No. N OF GOODS (Nos.) 1 2nd | 3rd | 4th | 5th [Quantity X
A b c d e (4a+4b+4c+4d+4
e)l
Total value (in figure) (In words)
a) The CMC commence from the date of expiry of all obligations under Warranty i.e.
from (date of expiry of Warranty) and will expire on (date of expiry of
CMC)
b) The cost of Annual Comprehensive Maintenance Contract (CMC) which includes breakdown

maintenance, preventive maintenance inclusive of consumables, labour and spares, after satisfactory
completion of Warranty period may be quoted for next 5 years as contained in the above referred
contract on yearly basis for complete equipment and Turnkey (if any).

c) There will be 98% uptime warranty during CMC period on 24 (hrs) X 7 (days) X 365 (days) basis, with
penalty, to extend CMC period by double the downtime period.

d) During CMC period, the supplier shall visit at each consignee’s site for preventive maintenance
including testing and calibration as per the manufacturer’s service/ technical/ operational manual. The
supplier shall visit each consignee site as recommended in the manufacturer's manual, but at least

Wastewater
'Y 4 File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
I‘ ’. Rev.05.docx
Prepared by: TTI Approved By : HLL/BCGVL Page 71 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
- DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013

once in 3 months commencing from the date of the successful completion of warranty period for
preventive maintenance of the goods.
f)  All software updates should be provided free of cost during CMC.

g Paymentterms: The payment of Annual CMC will be made against the bills raised to the

consignee by the supplier on quaterly basis after satisfactory completion of said period, duly
certified by the HOD concerned. The payment will be made in Indian Rupees.

(name of the consignee)

(Signature, name and address of Consignee)

For and on behalf of

Received and accepted this contract

(Signature, name and address of the supplier’s executive duly authorised to sign on behalf of the supplier)

For and on behalf of

(Name and address of the supplier)

(Seal of the supplier)

Date:
Place:
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
I". Rev.05.docx
Prepared by: TTI Approved By : HLL/BCGVL Page 72 of 162




Project:

Project No.: 110729

=

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

DOCUMENT NO. NP1/110729/WTP/TD/08

Revision:

Date:

05

26.08.2013

The following store (s) has/have been received in good condition:

1)
2)

3)

4)
5)
6)

7

8)

9)

SECTION — XVII

CONSIGNEE RECEIPT CERTIFICATE

(To be given by consignee’s authorized representative)

Contract No. & date

Supplier's Name

Consignee’s Name & Address with telephone

No. & Fax No.
Name of the item supplied
Quantity Supplied
Date of Receipt by the Consignee

Name and designation of Authorized
Representative of Consignee

Signature of Authorized Representative of
Consignee with date

Seal of the Consignee

Wastewater

Rev.05.docx

File Name : Treatment Plant - Checked By :

Prepared by: TTI Approved By :

NNE Pharmaplan

HLL/BCGVL

nne pharmaplan®

Page 73 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
G Revision: 05
h DOCUMENT NO. NPI/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
SECTION — XVIII
PROFORMA OF FINAL ACCEPTANCE CERTIFICATE BY THE CONSIGNEE / PURCHASER

No

Date

To

M/s

|Subject: Certificate of commissioning of equipment/plant. |

This is to certify that the equipment(s)/plant(s) as detailed below has/have been received in good
conditions along with all the standard and special accessories and a set of spares (subject to
remarks in Para no.02) in accordance with the contract/technical specifications. The same has
been installed and commissioned.

(a) Contract No dated

(b) Description of the equipment(s)/plants:

(c) Equipment(s)/ plant(s) nos.:

(d) Quantity:

(e) Bill of Loading/Air Way Bill/Railway
Receipt/ Goods Consignment Note no dated

(f) Name of the vessel/Transporter:

(g) Name of the Consignee:

(h) Date of commissioning and proving test:
Details of accessories/spares not yet supplied and recoveries to be made on that account.

Sl Description of Item Quantity Amount to be recovered
No.

The proving test has been done to our entire satisfaction and operators have been trained
to operate the equipment(s)/plant(s).

The supplier has fulfilled its contractual obligations satisfactorily ## or

The supplier has failed to fulfil its contractual obligations with regard to the following:

He has not adhered to the time schedule specified in the contract in
dispatching the documents/drawings pursuant to ‘Technical Specifications’.

Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
& Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 74 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
- DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013

He has not supervised the commissioning of the equipment(s)/plant(s)in time, i.e. within the period
specified in the contract from date of intimation by the Purchaser/Consignee in respect.

of the installation of the equipment(s)/plant(s).
The supplier as specified in the contract has not done training of personnel.

The extent of delay for each of the activities to be performed by the supplier in terms of the
contract is:

The amount of recovery on account of non-supply of accessories and spares is given under
Para no.02.

The amount of recovery on account of failure of the supplier to meet his contractual
obligations is (here indicate the amount).

Signature
Name

Designation with stamp

## Explanatory notes for filling up the certificate:

He has adhered to the time schedule specified in the contract in dispatching the documents/drawings
pursuant to ‘Technical Specification’.

He has supervised the commissioning of the equipment(s)/plant(s) in time, i.e. within the time specified in
the contract from date of intimation by the Purchaser/Consignee in respect of the installation of the
equipment(s)/plant(s).

Training of personnel has been done by the supplier as specified in the contract

In the event of documents/drawings having not been supplied or installation and commissioning of the
equipment(s)/plant(s) having been delayed on account of the supplier, the extent of delay should always be
mentioned in clear terms.

Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
& Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 75 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
Revision: 05
DOCUMENT NO. NPI/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
SECTION — XIX
Deleted
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
’~I. Rev.05.docx
Prepared by: TTI Approved By : HLL/BCGVL

Page 76 of 162




Project:

Project No.:

=

110729

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

DOCUMENT NO. NP1/110729/WTP/TD/08

Date:

Revision:

05

26.08.2013

SECTION = XX

CHECKLIST

Name of Tenderer:

Name of Manufacturer:

Sl No.

Activity

Page No. in the
TENDER
document

Yes/ No/
NA

Remarks

Have you enclosed EMD of required amount for
the quoted schedules?

In case EMD is furnished in the form of Bank
Guarantee, has it been furnished as per Section
XH1?

In case Bank Guarantee is furnished, have you
kept its validity of 135 days from Technical Bid
Opening date as per clause 19 of GIT?

Have you enclosed duly filled Tender Form as
per format in Section X?

Have you enclosed Power of Attorney in favour
of the signatory?

Are you a SSI unit, if yes have you enclosed
certificate of registration issued by Directorate
of Industries/NSIC

Have you enclosed clause-by-clause technical
compliance statement for the quoted goods vis-
a-vis the Technical specifications?

In case of Technical deviations in the
compliance statement, have you identified and
marked the deviations?

Have you submitted satisfactory performance
certificate as per the Proforma for performance
statement in Sec. IX of TE document in respect
of all orders?

Have you submitted copy of the order(s) and
end user certificate?

Have you submitted manufacturer’s
authorization as per Section XIV?

Have you submitted prices of goods, turnkey (if
any), CMC etc. in the Price Schedule as per
Section XI?

Have you kept validity of 120 days from the
Technical bid Opening date as per the TE
document?

In case of Indian Tenderer, have you furnished
Income Tax Account No. as allotted by the
Income Tax Department of Government of
India?

10.

Have you intimated the name and full address
of your Banker (s) along with your Account
Number

Wastewater
File Name : Treatment Plant - Checked By :
Rev.05.docx

Prepared by: TTI Approved By :

NNE Pharmaplan

HLL/BCGVL

nne pharmaplan®

Page 77 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
Page No. in the
S| No. Activity :\(leAS/ e TENDER Remarks
document
Have you fully accepted payment terms as per
11.
TE document?
Have you fully accepted delivery period as per
12.
TE document?
13. Have you submitted the certificate of origin
14 Have you accepted the warranty as per TE
' document?
15 Have you accepted terms and conditions of TE
' document?
Have you furnished documents establishing
16. your eligibility & qualification criteria as per TE
documents?
Have you furnished Annual Report (Balance
17 Sheet and Profit & Loss Account) for last three
years prior to the date of Tender opening?
Have all pages of the tender including all
18. . ;
amendment, if any, have been signed?

N.B

1.  All pages of the Tender, its amendment and minutes of Prebid meeting should be page numbered
and indexed.

2. The Tenderer may go through the checklist and ensure that all the documents/confirmations listed
above are enclosed in the tender and no column is left blank. If any column is not applicable, it may be
filled up as NA.

3. It is the responsibility of tendered to go through the TE document to ensure furnishing all required
documents in addition to above, if any.

(Signature with date)
(Full name, designation & address of the person duly authorised sign on behalf of the Tenderer)
For and on behalf of
(Name, address and stamp of the tendering firm)
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
I". Rev.05.docx
Prepared by: TTI Approved By : HLL/BCGVL Page 78 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NPI/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
SECTION — XXI
CONSIGNEE LIST
All Goods shall be delivered at
BCG Vaccine Laboratory, Guindy,
Chennai-600032, TamilNadu, India.
Tel. +91 44 22500476
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
"’. Rev.05.docx
Prepared by: TTI Approved By : HLL/BCGVL Page 79 of 162




Project:

Project No.: 110729 Date: 26.08.2013

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

AT

DOCUMENT NO. NP1/110729/WTP/TD/08

SECTION — XXII

To be signed by the bidder and same signatory competent/authorized to sign the relevant
contract of behalf of HLL Lifecare Limited

INTEGRITY AGREEMENT

This Integrity Agreement ismade at ............... on this .......... Day of........ 20.. .
BETWEEN

President of India represented through Vice President (Projects), HLL Lifecare Limited (Hereinafter
referred as the “Principal/Owner”, which expression shall unless repugnant to the meaning or context
hereof include its successors and permitted assigns.

TrOUGN o (Hereinafter referred to as the
“Bidder/Contractor” and which expression shall unless repugnant to the meaning or context hereof
include its successors and permitted assigns).

Preamble

WHEREAS the Principal / owner has floated the Tender (NIT NO ..........cocovvvii i, )

(hereinafter referred to as “Tender/Bid”) and intends to award, under laid down organizational
procedure, CONraCt fOr ..........oociiiieiiiis i e e e Hereinafter referred to as the
“Contract”

AND WHEREAS the Principal /Owner values full compliance with all relevant laws of the land,
rules, regulations, economic use of resources and of fairness/transparency in its relation with its Bidder(s)
and Contractor(s).

AND WHEREAS to meet the purpose aforesaid both the parties have agreed to enter into this Integrity
Agreement (hereinafter referred to as “Integrity Pact” or “ Pact”), the terms and conditions of which
shall also be read as integral part and parcel of the Tender Bid documents and Contract between
the parties. NOW, THEREFORE, in consideration of mutual covenants’ contained in this Pact, the
parties hereby agree as follows and this Pact witnesses as under:

Article 1: Commitment of the Principal Owner

1) The Principal /Owner commits itself to take all measures necessary to prevent corruption and to
observe the following principles.X

(@) No employee of the Principal/Owner, personally or through any of his/her family members,
will in connection with the Tender, or the execution of the Contract, demand, take a promise
for or accept, for self or third person, any material or immaterial benefit which the person is
not legally entitled to.

(b) The Principal/Owner will, during the Tender process, treat all Bidder(s) with equity and

reason.
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
" - Rev.05.docx
y 4
Prepared by: TTI Approved By : HLL/BCGVL Page 80 of 162




Project:

Project No.:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

DOCUMENT NO. NP1/110729/WTP/TD/08
110729 Date: 26.08.2013

2)

Arti

The Principal/owner will , in particular, before and during the Tender process, provide to all
Bidder(s) the same information and will not provide to any Bidder(s) confidential / additional
information through which the Bidder9s) could obtain an advantage in relation to the Tender
process or the Contract execution.

(c) The Principal /Owner shall Endeavour to exclude from the Tender process any person,
whose conduct in the past has been of biased nature.

If the Principal/Owner obtains information on the conduct of any of its employees which is a
criminal offence under the Indian Penal code (IPC)/Prevention of Corruption Act, 1988 (PC Act) or is
in violation of the principles herein mentioned or if there be a substantive suspicion in this regard,
the Principal/Owner will inform the Chief Vigilance Officer and in addition can also in initiate
disciplinary actions as per its internal laid down policies and procedures.

cle 2: Commitment of the Bidder(s) / Contractor(s)

1)

2)

It is required that each Bidder/Contractor(including their respective officers, employees and
agents) adhere to the highest ethical standards, and report to the Government/Department all
suspected acts of fraud or corruption or Coercion or Collusion of which it has knowledge or
becomes aware, during the tendering process and throughout the negotiation or award of a contract.

The Bidder(s)/Contractor(s) commit himself to take all measures necessary to prevent corruption.
He commits himself to observe the following principles during his participation in the Tender process
and during the Contract execution.

(@) The Bidder(s)/Contractor(s) will not, directly or through any other person or firm, offer,
promise or give to any of the Principal/owner's employees involved in the Tender process or
execution of the Contract or to any third person any material or other benefit which he/she which
he/she is not legally entitled to, in order to obtain in exchange any advantage of any kind
whatsoever during the Tender process or during the execution of the Contract.

(b)  The Bidder(s) will not enter with other Bidder(s) into any undisclosed agreement or
understanding, whether formal or informal. This applies in particular to prices, specifications,
certification, subsidiary contracts, submission or non-submission of bids or any other actions to
restrict competitiveness or to cartelize in the bidding process.

(c) The Bidder(s)/Contractor(s) will not commit any offence under the relevant IPC/PC Act. Further
the Bidder(s) /Contractor(s) will not use improperly, (for the purpose of competition or personal
gain).or pass on to others, any information or documents provided by the Principal/Owner as part
of the business relationship, regarding plans, technical proposals and business details, including
and business relationship, regarding plans, technical proposals and business details,
including information contained or transmitted electronically.

(d) The Bidder (s) /Contractor(s) of foreign origin shall disclose the names and addresses of
agents/representatives in India, if any Similarly Bidder(s)/Contractor(s) of Indian Nationality shall
disclose names and addresses of foreign agents/representatives, if any. Either the Indian agent
on behalf of the foreign principal or the foreign principal directly could bid in a tender but
not both. Further, in cases where an agent participate in a tender on behalf of one
manufacturer, he shall not be allowed to quote on behalf of another manufacturer along with the
first manufacturer in a subsequent/parallel tender for the same item.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 81 of 162




Project:

Project No.:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

DOCUMENT NO. NP1/110729/WTP/TD/08
110729 Date: 26.08.2013

(e) The Bidder (s)/Contractor (s) will , when presenting his bid, disclose (with each tender as
per proforma unclosed) any and all payments he has made, is committed to or intends to make to
agents, brokers or any other intermediaries in connection with the award of the Contract.

3) The Bidder(s) /Contractor(s) will not instigate third persons to commit offences outlined above or be an

accessory to such offences.

4) The BiddersO/contractor(s) will not, directly or through any other person or firm indulge in fraudulent

5)

practice means a willful misrepresentation or omission of facts or submission of fake/forged
documents in order to induce public official to act in reliance thereof, with the purpose of obtaining
unjust advantage by or causing damage to justified interest of others and /or to influence the
procurement process to the detriment of the Government interests.

The Bidder(s)/Contractor(s) will not, directly or through any other person or firm use Coercive
Practices (Means the act of obtaining something, compelling an action or influencing a
decision through intimidation, threat or the use of force directly or indirectly, where potential or actual
injury may befall upon a person, his/her reputation or property to influence their participation in the
tendering process).

Article 3: Consequences of Breach

Without prejudice to any rights that may be available to the Principal/Owner under law or the Contract or
its established policies and laid down procedures, the Principal/Owner shall have the following rights in
case of breach of this integrity Pact by the Bidder (s)/Contractor(s) and the Bidder(s)/Contractor(s)
accepts and undertakes to respect and uphold the Principal /Owner’s absolute right:

1)

2)

3)

If the Bidders) / Contractor(s), either before award or during execution of Contract has
committed a transgression through a violation of Article 2 above or in any other form, such as to put
his reliability or credibility in question, the Principal/owner after giving 14 days notice to the
contractor shall have powers to disqualify the Bidder (s)/Contractor(s) from the Tender process or
terminate/determine the Contract, if already executed or exclude the Bidder/Contractor from future
contract award processes. The imposition and duration of the exclusion will be determined by the
severity of transgression and determined by the Principal/owner. Such exclusion may be forever
or for a limited period as decided by the Principal/owner.

Forfeiture of EMD/performance Guarantee/Security Deposit: If the Principal/owner has
disqualified the Bidder(s) from the Tender process prior to the award of the Contract or
terminated/determined the Contract or has accrued the right to terminate/determine the Contract
according to Article 3(1), the Principal /Owner apart from exercising any legal rights that may hav
e accrued to the Principal/Owner, may in its considered opinion forfeit the entire amount of
Earnest Money Deposit, Performance Guarantee and security Deposit, Performance Guarantee and
security Deposit of the Bidder/Contractor.

Criminal Liability: If the Principal/Owner obtains knowledge of conduct of a Bidder or Contractor,
or of and employee or a representative or an associate of a Bidder or Contractor which constitutes
corruption within the meaning of Indian Penal code (IPC)/Prevention of corruption Act, or if the
Principal/owner has substantive suspicion in this regard, the Principal/owner will inform the same to
low enforcing agencies for further Investigation.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 82 of 162




Project:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
- DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013

Article 4- Previous Transgression

1) The Bidder declares that no previous transgressions occurred in the last 5 years with any other
Company in any country confirming to the anticorruption approach or with Central Government or
State Government or any other Central/State Public sector Enterprises in India that could justify
his exclusion from the Tender process.

2) If the Bidder makes incorrect statement on this subject, he can be disqualified from the Tender
process or action can be taken for banning of business dealings/ holiday listing of the
Bidder/Contractor as deemed fit by the Principal/owner.

3) If the Bidder/Contractor can prove that he has resorted / recouped the damage caused by him and
has installed a suitable corruption prevention system, the Principal/lowner may, at its own
discretion, revoke the exclusion prematurely.

Article 5- Equal Treatment of all Bidders/Contractors/Subcontractors

1) The Bidder(s) /Contractor(s) undertake(s) to demand from all subcontractors a commitment in
conformity with this Integrity Pact. The Bidder/Contractor shall be responsible for any violation(s) of
the principles laid down in this agreement /pact by any of its Sub-contractors/sub-vendors.

2) The Principal/owner will enter into Pacts on identical terms as this one with all Bidders and
Contractors.

Article 6- Duration of the Pact

This Pact begins when both the parties have legally signed it. It expires for the Contractor/Vendor 12
months after the completion of work under the contract or till the continuation of defect Liability period,
whichever is more and for all other bidders, till the Contract has been awarded.

If any claim is made/lodged during the time, the same shall be binding and continue to be valid despite
the lapse of this Pacts as specified above, unless it is discharged /determined by the competent authority,
HLL Lifecare Limited.

Article 7- other Provisions

1) This Pact is subject to Indian Law., place of performance and jurisdiction is the Head quarters of
HLL Lifecare Limited of the Principal/Owner, who has floated the Tender.

2) Changes and supplements need to be made in writing. Side agreements have not been made.

3) If the Contractor is a partnership or a consortium, this Pact must be signed by all the partners or by
one or more partner holding power of attorney signed by all the partners or by one or more partner
holding power of attorney signed by all partners and consortium members. In case of a company,
the Pact must be signed by a representative duly authorized by board resolution.

4)  Should one or several provisions of this Pact turn out to be invalid; the remainder of this Pact
remains valid. In this case, the parties will strive to come to an agreement to their original intensions.

5) It is agreed term and condition that any dispute or difference arising between the parties with

Wastewater

‘, Y File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
-

Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 83 of 162




Project:

ST A

Project No.: 110729

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

DOCUMENT NO. NP1/110729/WTP/TD/08

Revision: 05

Date: 26.08.2013

regard to the terms of this Integrity Agreement/pact, any action taken by the Owner/Principal in
accordance with this Integrity Agreement/Pact or interpretation thereof shall not be subject to

arbitration.

Article 8- LEGAL AND PRIOR RIGHTS:

All rights and remedies of the parties hereto shall be in addition to all the other legal rights and remedies
belonging to such parties under the Contract and /or law and the same shall be deemed to be cumulative

and not alternative to such legal rights and remedies aforesaid.

For the sake of brevity, both the

Parties agree that this Integrity Pact will have precedence over the Tender /Contact documents with

regard any of the provisions covered under this Integrity Pact.

IN WITNESS WHEREOF the parties have signed and executed this Integrity Pact at the place and date

first above mentioned in the presence of following witnesses:

(For and on
Principal/owner)

behalf of

(For and on
Bidder/Contractor)

WITNESSES:

behalf of

(Signature, Name & address)

(Signature, Name & address)

Place:
Date:
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
,‘I. Rev.05.docx
Prepared by: TTI Approved By : HLL/BCGVL

Page 84 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
CHAPTER 2.2
DESCRIPTION / SCOPE OF WORK
Wastewater
'Y 4 File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
,‘ - Rev.05.docx
o Prepared by: TTI Approved By : HLL/BCGVL

Page 85 of 162




Project:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

AT

DOCUMENT NO. NP1/110729/WTP/TD/08

Project No.: 110729 Date: 26.08.2013

2.2

221

INTRODUCTION

The BCG Vaccine Laboratory under DGHS, Ministry of Health and Family Welfare, Govt. of India was
established in the year 1948 to produce and supply BCG vaccines and tuberculin with the help of
Saten’s Serum Institute (SSI), Copenhagen, Denmark through World Health Organization. The bacterial
strain used for the manufacture was DANISH -1331. This institute is a sub-ordinate office of the
Directorate General of Health Services under the Ministry of Health and Family Welfare of the
Government of India, situated at Guindy, Chennai (Tamilnadu) near King Institute of Preventive
medicine.

The activities of BCGVL, Guindy consists of

Manufacture and supply of Freeze dried BCG vaccine (10 doses) for the control of childhood
tuberculosis and tuberculosis meningitis in children for the UIP of Govt. of India.

Manufacture and supply of freeze dried BCG therapeutic vaccine (40 mg) for cancer
chemotherapy.

BCG Vaccine Lab is a pioneer in the manufacture of freeze dried BCG vaccine for UIP of Govt. of India.
Up to 2000-01, Govt of India has imported the BCG vaccine to meet the country’s demand in addition to
the vaccines supplied by BCGVL.

In 2008, the NRA has suspended the manufacturing license of BCG Vaccine Lab due to non-
compliance to cGMP.

Ministry of Health and Family Welfare (MHFOW) has appointed HLL Lifecare Limited as Project
Management Consultant (PMC) to revive the BCG Vaccine Manufacturing Facility. Further, HLL
Lifecare Limited has associated with NNE Pharmaplan India Limited, hereinafter called as “NP” has
been appointed as “Engineering Consultants”. NNE Pharmaplan shall design and engineer this facility,
incorporating the latest GMP Standards and best practices. This facility shall be built as per the latest
International trends and upon completion, shall be in compliance with Indian FDA (Schedule M),
WHO/GMP regulations.

One amongst the several other jobs in this project is Construction and Commissioning of ETP and STP
as per enclosed Bill of Quantities (BOQ) and drawings.

The scope of work involved is detailed in the subsequent paragraphs and is precise to the extent
possible. However, in order to ascertain the actual site conditions, it is requested to all contractors to
visit the site and get well versed with the actual site conditions or discuss with consultants / client about
the type and quantum of works involved.

Purpose

The Specification covers the general requirements for the design, supply and, installation and testing of
wastewater treatment plant for the upcoming Facility for M/s. BCG Vaccine Laboratory at Chennai.

This specification shall be used in conjunction with all specifications and drawings attached.

The scope of vendor covers the design, fabrication, procurement, manufacture, assembly, testing,
delivery at site including unloading of wastewater treamtnet plant as plant site as per specification. The
scope also includes Testing and commissioning of wastewater treamtment plant and putting into
successful and satisfactory operation as per attached BOQ.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 86 of 162




Project:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

AT

DOCUMENT NO. NP1/110729/WTP/TD/08

Project No.: 110729 Date: 26.08.2013

2.2.2

2.2.3

2.2.4

Scope of Contractor

Construction, Testing and Commissioning of 15 KLD ETP AND 10 KLD STP (CIVIL AND ELECTRO —
MECHANICAL WORKS) FOR THE BCG VACCINE PRODUCTION FACILITY AT GUINDY, CHENNAI. The Contractor
should obtain all the necessary clearance for execution and functioning of the WWTP and STP.

It is now proposed to BCG vaccine production facility which will generate a waste water flow of 15 KLD
and Domestic waste of 10 KLD. The Waste Water Treatment Plant and STP shall meet the quality of
effluent as stipulated by TNSPCB (TamilNadu State Pollution Control Board) norms. The site plan of
the proposed work is enclosed.

Salient Features of the ETP and STP

The facility under consideration is for treatment of waste water generated during the manufacturing of
BCG vaccines.The new WWTP and STP upon shall meet all of the requirements of the TNSPCB
discharge permit norms and Employer’s requirements.

The contarctor will be responsible to get the clearance from TNSPCB for the compliance before
handing over the plant to the end user.

Approximate ETP/STP layout area is 273 sgq. mts and built-up area is 65 sg. mts for ETP and 16 Sgm
for STP. The construction is of Modular Type in which Civil Pedastal and few tanks are executed in Civil
works and majority of treatment Units are fabricated in MS (average of 4mm thickness) with Epoxy
Coating (Modular Type).

Unit Sizes and other features of the various treatment units are described in layouts and Site Master
Plan in subsequent chapter.

Information Required From Vendor:-
Following information shall be furnished by the contractor:-

Along with the offer

i) Technical particulars of various equipments as format (Annexure) enclosed with this specification.
This shall include the unit/model numbers., its output at the given conditions, electrical/utility details
etc.

i) G.A.drawing of ETP and STP.

After award of work (For approval)

Foundation drawings of all equipment, GA drawings (clearly showing terminal arrangement in plan & in
elevation) and all other equipment (within one week of the award of contract).
i)  Utility requirements

i) Cable list/schedule & interconnection diagram, interconnection diagram (within two
weeks after award of contract).

iii) Test certificates of equipment.

iv) Four copies of final drawings with one auto cad CD, operation, installation and

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 87 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
maintenance manual shall be supplied well in advance before inspection.
v) Wastewater treatment plant supplier has to check the scheme prior to the supply.

2.25 Completeness
It is not the intent to specify completely herein all details of the equipment. Nevertheless, the
equipment shall be complete and operative in all aspects.
Any material or accessories which may not have been specifically mentioned but which is
necessary usual for satisfactory and trouble free operation and maintenance of the equipment, shall
be furnished by the contractor without any extra charge to the Employer.

2.2.6 Notes To Bidder

It is necessary to follow the following points while submitting the offer :
All equipment shall meet the requirement of this specification. Deviations (if any) with respect to this
specifications shall clearly be indicated in the offer in Annexure under “Deviations” with page no. &
clause no. of specification.
Quantities of equipment indicated herein are subject to change.
All technical particulars and other details as asked for shall be furnished in the specification only.
Additional information, if desired by the bidder, can also be furnished separately.
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
,‘ - Rev.05.docx
. Prepared by: TTI Approved By : HLL/BCGVL Page 88 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
Revision: 05
DOCUMENT NO. NPI/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
& Rev.05.docx
17
Prepared by: TTI Approved By : HLL/BCGVL

Page 89 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
23 WASTEWATER CHARACTERISTICS
The wastewater characteristics for the design of proposed WWTP are given in the Table below:
Waste Water characteristics
Nc; Wastewater Characteristics Value
1 Bio-Chemical Oxygen Demand (BOD) 1375 mg/l
2 Chemical Oxygen Demand (COD) 4330 mgl/l
3 Total Dissolved Solids (TDS) 2000 mg/l
4 Chlorides 783 mg/l
5 Sulphates 3052 mg/l
6 pH 6-7
7 Total Suspended solids 465 mg/l
2.3.1 Effluent Standards for the Discharge as per TNSPCB Requirement
The effluent standards for the discharge from WWTP as per TNSPCB standards are as follows:
Few of Effluent Standards Requirement of TNSPCB is given below
NSc; Wastewater Characteristics Value
Bio-Chemical Oxygen Demand
1 (BOD) <20 mg/l
2 Chemical Oxygen Demand (COD) < 250 mgl/l
3 Total Dissolved Solids (TDS) <2000 mgl/l
4 Total Suspended Solids (TSS) <20 mg/Il
5 Chlorides <800 mgl/l
6 Sulphates <900 mg /I
2.3.2 Site Visit
The tenderer must inspect the site at his own cost and shall satisfy himself with regard to the nature
and extent of the work involved, the actual site conditions, existing facilities, utility structures that are
above or under the ground etc. and shall collect any other information that may be required before
submitting the tender. Any claim afterwards by the tenderer shall not be entertained on account of the
ignorance of the site conditions.
Wastewater
'Y 4 File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
,‘ - Rev.05.docx
. Prepared by: TTI Approved By : HLL/BCGVL Page 90 of 162




Project:

Project No.:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

AT

DOCUMENT NO. NP1/110729/WTP/TD/08
110729 Date: 26.08.2013

2.3.3 ETP Scheme and Process Description (15 KLD)

A. Preliminary Treatment

2.3.3.1 Screen Chamber

The effluent is allowed to pass through a MS Bar Screen provided in Screen Chamber to remove
floating and suspended material. This bar screen is for the purpose of arresting solid particles, trash
and solids of larger than 8 mm size and preventing them from passing through the succeeding
treatment units

The waste water passes through fine bar Screen Chamber which consists of 2 mm fine screen
before entering collection tank or equalisation tank. pH Correction is also done in this stage by
dosing the acid (HCI/H2S04) to bring down the PH to 5- 5.5 as barium chloride works only with low
pH.

2.3.3.2 Equalization Tank

Effluent generation is not uniform and maximum quantity comes out during day time or during the
shifts. To optimize the size of the plant, the plant is designed for continuous operation and hence
there is a need to provide a buffer tank to store sewage during its peak hour generation and supply
the same during lean or no flow hours. Hence plant is provided with a good capacity of buffer tank
called as “EQUALISATION TANK". The Waste water is pumped from the Collection Sump also
called as Equalisation Tank into the Flocculation tank.

Primary Treatment

2.3.3.3 Primary Flocculation Tank-1

Once the effluent is transferred to Flocculation Tank, required quantity of Barium Chloride is dosed
into the tank. Here barium chloride reacts with sulphates and forms Barium Sulphate which
precipitates as sludge.

Bacl2+SO4 ® BaSO4+Cl21

2.3.3.4 Primary Clarifier-1

The sludge from the clarifier is sent to Sludge Holding Tank and then conveyed to Centrifugal
Decanter where the solids are separated. The separated solids are dried in sludge drying beds and
the dried sludge can be used for gardening. The clarified liquid from centrifugal decanter is sent
back to the equalisation tank with a outlet moisture content of 30 % after decanting.

2.3.3.5 Secondary Flocculation Tank-2

The waste water from Primary Clarifier -1 is conveyed to Secondary Flocculation Tank 2. In the
flocculation Tank 2 Alum is dosed to make the flocculation process more effective.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 91 of 162




Project:

Project No.:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

- DOCUMENT NO. NP1/110729/WTP/TD/08
110729 Date: 26.08.2013

2.3.3.6 Secondary CLARIFIER-2

Further from the Secondary Flocculation tank-2 waste water over flows to the Secondary Clarifier-2.
Sludge from the clarifier will be transferred to sludge holding tank through sludge transfer pump.
From the sludge holding tank the sludge is conveyed to sludge drying bed through decanter. Dried
sludge shall be removed on weekly or fortnightly basis.

Secondary Treatment

2.3.3.7 Anaerobic Tank

Clarified Water from Secondary Clarifier-2'is conveyed to Anaerobic Tank, where BOD, COD and
sulphates reduction takes place due to anaerobic condition. Minimum retention of 10 hours is
maintained for the anaerobic condition to develop..

By-products produced are: Methane gas in traces . Further, no need to dose the nutrients, no
regular sludge is formed, TSS & VSS are not required to be maintained.

2.3.3.8 MBBR (Moving Bed Bio Reactor) TANK

The water from the Anaerobic Tank overflows to MBBR-1 and from MBBR-1, water overflows into
MBBR-2.

The MBBR -1 and MBBR-2 are also called as Roughing Reactor and Polishing Reactor
respectively as majority of BOD/COD reduction takes place in MBBR-1 and is further reduced in
MBBR-2.

The MBBR technology is a treatment process based on biofilm principles. The process uses plastic
media to grow the biofilm, which is retained in a reactor using media retention screens while an
ration system provides oxygen (through air) to allow the bacteria/biofilm to provide the treatment
required.

Moving Bed Bio Reactor (MBBR) process improves reliability, simplify operation and require less
space than conventional waste water treatment systems. The MBBR configuration offers a
treatment process based on a bio-film that provides organic carbon removal, as well as nitrification
and de-nitrification whenever needed, without circulation of the activated sludge. The process is
simple, robust and requires minimal operator intervention. Wastewater is introduced into a single or
multiple-stage system (depending on whether.3nitrogen removal is required), each of which
contains the suitable volume of biomass carriers.

The MBBR Aeration tanks are two in number and are located next to each other. Each of the tanks
shall be provided with aeration pipelines at the bottom, which shall be in anti corrosive material and
cover the total periphery of the tank. Aeration tank is filled with a specific quantity of the bio-media,
which is made of plastic material with a specific gravity just below that of water, to enable it to
remain in suspension. The design of associated aerators, grids, sieves, spray nozzles and other
integral parts to the reactor is also of great importance in making up the system as a whole.

The inlet of the aeration tank is on the top with the waste water falling freely into the MBBR tank.
The outlet is located on the opposite side, which has a perforated screen mounted on it, which
prevents the bio-media from flowing out of the MBBR-1 & 2. Both compartments are connected to
each other by openings, which has perforated pipe on each side.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 92 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
bl Revision: 05
h DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
2.3.3.9 Flocculation Tank-3
The waste water from MBBR is conveyed to Flocculation Tank- 3. Polyelectrolyte (PAC) is dosed
into the flocculation tank-3, to make fine particles to agglomerate and form coagulated particles.
2.3.3.10 Clarifier-3
Further from the Flocculation Tank - 3, clarified water over flows to the Clarifier-3 (Lamella Clarifier)
and then flows into Filter Feed tank.
The sludge from the Clarifier is sent to Sludge Holding Tank and Then Conveyed to Centrifugal
Decanter where the solids are separated. The separated Solids are dried in Sludge drying beds
and dried sludge might be used for gardening purpose.
D. Tertiary Treatment
2.33.11 Filter Feed Tank
The treated water from Clarifier -3 over flows into the Filter Feed Tank. The collected water is
pumped with pressure into the Sand Filter and Carbon Filter..
CLAIRE FONTAINE AUTOMATIC DUAL FILTRATION SYSTEM:
This is a set of sand and gravel filter followed by a activated carbon filter and hence the name dual
filtration system. Sand and Carbon filters are widely used to remove suspended particles, turbidity,
odor, color and iron present in the raw water The filtration process of water may reduce the
concentration of particulate matter including suspended particles, parasites, bacteria, algae, viruses
and a range of dissolved and particulate material. The selection of one or many different media like
sand, carbon etc is based upon requirements of outlet water quality. Carbon filter removes the
turbidity of water while sand filter removes particles up to 50 micron size.
2.3.3.12  Treated Water Tank (FINAL TANK)
Finally the treated water is sent into Treated Water Tank where chorine is dosed as a disinfectant
for reuse purpose and remaining is sent to the existing sewage network which is conveyed to
Common ETP.
BOD removal Efficiency for ETP
ETP
Units Inlet BOD % Reduction Outlet BOD mg/l
Anaerobic Tank 1375 35 893
MBBR-1 893 90 89
MBBR-2 89 80 17
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
I". Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 93 of 162




Project:

Project No.:

110729

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

DOCUMENT NO. NP1/110729/WTP/TD/08

Date:

Revision: 05

26.08.2013

ETP
Units Inlet COD % Reduction Outlet COD mg/l
Anaerobic Tank 4330 35 2814
MBBR-1 2814 90 281
MBBR-2 281 80 56

The Sizes of the various units are given in table Area table for 15 KLD Modular ETP

LIST OF FABRICATION UNIT
S. No. DESCRIPTION DIMENSION CAPACITY
1 PRIMARY FLOCULATOR -1 0.7m x 1.24m x 1.3m(1.0m LD) 0.86 KL
2 PRIMARY CLARIFIER-1 1.0m x 1.24m x 2.5m (1.4m SWD) 1.7 KL
3 SECONDARY FLOCULATOR -2 0.7m x 1.24m x 1.4m(1.0m LD) 0.86 KL
4 SECONDARY CLARIFIER-2 1.0m x1.24m x 2.5m (1.35m 1.6 KL
SWD)
5 ANAEROBIC TANK 1.75m x 2.5mx 2.5m(1.75m LD) 7.6 KL
6 MOVING BED BIO REACTOR-1 1.65m x 1.24m x 2.5m(2.2m LD) 4.5 KL
7 MOVING BED BIO REACTOR-2 1.65 x 1.24m x 2.5m(2.2m LD) 4.5 KL
8 FLOCCULATION TANK-3 1.0m x 1.24m x 1.1m(0.7m LD) 0.86 KL
1.0m x 1.24m x 2.5m (1.37m
9 CLARIFIER-3 SWD) 1.6 KL
10 FILTER FEED TANK 1.2m x 1.59m x 2.5m(1.8m LD) 3.4 KL
11 SLUDGE HOLDING TANK 1.2m x 0.9 m x 2.5m(2.2m LD) 2.3KL
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
& Rev.05.docx
17
Prepared by: TTI Approved By : HLL/BCGVL Page 94 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
bl Revision: 05
h DOCUMENT NO. NPI/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
LIST OF CIVIL UNIT
S. No. DESCRIPTION DIMENSION CAPACITY
1 SCREEN CHAMBER 0.7m X 0.5m X 0.6m 0.21 kL
2 EQUALIZATION TANK 1.5m x 1.4m x 2.5m(2.2m LD) 4.6 kL
3 SLUDGE DRY BED 1.2m x 1.4m x 1.5m(1.2m LD) 2.0kL
4 SLUDGE DRY BED 1.2m x 1.4m x 1.5m(1.2m LD) 2.0kL
5 FINAL TANK 1.5m x 1.4m x 2.5m(2.2m LD) 4.6kL

2.3.4 Sewage Treatment Plant Scheme and Process Description (10 KLD)

A. Preliminary Treatment

2.3.4.1 Screen Chamber

The effluent is allowed to pass through a MS bar Screen to remove floating, suspended material.
This Bar Screen is for the purpose of arresting solid particles, trash and solids of larger than 8 mm
size and preventing them from passing through the succeeding treatment units

Primary Treatment

2.3.4.2 Equalization Tank

The Sewage is conveyed and collected in an Equalization Tank.

Sewage generation is not uniform and maximum quantity comes out during day time or during the
shifts. To optimize the size of the plant, the plant is designed for continuous operation and hence
there is a need to provide a buffer tank to store sewage during its peak hour generation and supply
the same during lean or no flow hours. Hence plant is provided with a good capacity of buffer tank

called as “EQUALISATION TANK”.

Screened sewage is passed into the equalization tank to homogenize the Wastewater quality, to
equalize the flow fluctuations and feed wastewater of uniform quality at constant rate to subsequent
treatment units. Air mixing is also provided to mix the contents of the equalization tank. A coarse
bubble aeration grid system is provided to mix the contents of the equalization tank and also to

avoid septic conditions in the tank.

The sewage is conveyed from the Collection Tank/Equalisation tank into the MBBR Aeration Tank.

Wastewater
File Name : Treatment Plant -

Rev.05.docx
Prepared by: TTI

Checked By :

Approved By :

NNE Pharmaplan

HLL/BCGVL

nne pharmaplan®

Page 95 of 162




Project:

Project No.:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

- DOCUMENT NO. NP1/110729/WTP/TD/08
110729 Date: 26.08.2013

C. Secondary Treatment

2.3.4.3 MBBR (Moving Bed Bio Reactor) Tank

The Waste water containing sewage is pumped from Collection Tank into MBBR-1 and the sewage
from MBBR-1 over flows to MBBR-2 Aeration Tank for further treatment.

The MBBR -1 and MBBR-2 is also called as Roughing Reactor and Polishing Reactor respectively.

The MBBR technology is a treatment process based on biofilm principles. The process uses plastic
media to grow the biofilm, which is retained in a reactor using media retention screens while an
aeration system provides oxygen (through air) to allow the bacteria/biofilm to provide the treatment
required.

Moving Bed Bio Reactor (MBBR) process improves reliability, simplify operation and require lass
space than conventional Waste water Treatment Systems. In the MBBR configuration offers a
treatment process based on a bio-film which provides organic carbon removal, as well as
nitrification and de-nitrification where needed, without circulation of activated sludge. The process is
simple, robust, and requires minimal operator intervention. Wastewater is introduced into a single
or multiple-stage system (depending on whether Nitrogen removal is required), each of which
contains the suitable volume of biomass carriers.

The MBBR Aeration tanks are two in number and are located next to each other. Each of the tanks
shall be provided with aeration pipelines at the bottom, which shall be in anti corrosive material and
are manifold to cover the total periphery of the tank. Aeration tank is filled with a specific quantity of
the bio-media, which is made of plastic material with a specific gravity just below that of water, to
enable it to remain in suspension. The design of associated aerators, grids, sieves, spray nozzles
and other integral parts to the reactor is also of great importance in making up the system as a
whole.

The inlet of the aeration tank is on the top with the waste water falling freely into the MBBR tank.
The outlet is located on the opposite side, which has a perforated Screen mounted on it, which
prevents the bio-media from flowing out of the MBBR Tank. Both compartments are connected to
each other by openings, which has Perforated Pipe on each side.

80 % of the BOD is removed from MBBR-1
65 % of the BOD is removed from MBBR-2

Flocculation Tank

The waste water from MBBR overflows into Flocculation Tank. Polyelectrolyte is dosed into the
flocculation Tank to enable fine/tiny particles to form Settleable particles.

2.3.4.4 Clarifier

Further from the Flocculation Tank, the sewage over flows to the Clarifier where the coagulated
solids/particles settle at the bottom of the clarifier.

The sludge from the Clarifier is sent to Sludge Holding Tank and sent to Sludge drying beds for
drying of the sludge (to remove moisture content) and after drying the sludge can be used for
gardening purpose.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 96 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
The clarified effluent overflows to filter feed Tank and pumped to Sand and Gravel Filtration tank.
D. Tertiary Treatment
2.3.4.5 Claire Fontaine Automatic Dual Filtration System
The clarified effluent overflows to filter feed tank and pumped to Sand and Gravel Filtration tank.
CLAIRE FONTAINE is an automatic dual filtration system of gravel stacked filters. It operates on a
micro controlled system with the primary vessel handling a pressure of 3 bar and a combination of
pressurized chemical equivalent elements of crushed coke with automatic back wash.
2.3.4.6 Chlorination
The Treated water from the clarifier is dosed with liquid chlorine (NaOCI) for disinfection and the
water is sent into the Treated Water Tank (final tank). The treated water is disinfected to destroy
and render harmless disease-causing organisms, such as bacteria, viruses, etc, The primary action
of the chemical involves damaging the call wall, resulting in cell lysis and death.
2.3.4.7 Treated Water Tank (FINAL TANK)
Finally the treated and disinfected water is sent into this tank for reuse purpose.
The sizes of various units proposed in the treatment Scheme are given below:
Area Table for 10 KLD Modular STP
List of Fabrication Unit
. No. DESCRIPTIONS DIMENSIONS CAPACITY
MOVING BED BIO
1. REACTOR 0.6m x 0.623m x 2.5m(2.2m LD) 0.8 KL
MOVING BED BIO
2 REACTOR 0.8m x 1.25m x 2.5m(2.2m LD) 2.2kL
3 FLOCCULATION TANK 0.3m x 0.6m x 0.8m(0.6m LD) 0.1 KL
4 CLARIFIER 1.0m x 1.25m x 2.3m(1.2m SWD) 1.5KL
5 FILTER FEED TANK 0.5m x 1.25m x 2.0m(1.9m LD) 1.2
6 SLUDGE HOLDING TANK 0.5m x 1.25m x 2.0m(1.9m LD) 1.2
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
,". Rev.05.docx
Prepared by: TTI Approved By : HLL/BCGVL Page 97 of 162




TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Project:
Revision: 05
DOCUMENT NO. NPI1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
List of Civil Unit
SI. No. DESCRIPTIONS DIMENSIONS CAPACITY

EQUALIZATION TANK 1.5m x 1.0m x 2.3m(2.0m LD) 3.0 KL
FINAL TANK 1.5m x 1.0m x 2.3m(2.0m LD) 3.0KL
SLUDGE DRYING BED-1 0.8m x 0.8m x 1.0 m(0.8 m LD) 0.5 KL
SLUDGE DRYING BED-2 0.8m x 0.8m x 1.0 m(0.8 m LD) 0.5 KL
Bar Screen Chamber 0.6m x0.4m x 0.5 m

STP
Units Inlet BOD % Reduction Outlet BOD mg/I
MBBR-1 250 80% 50
MBBR-2 50 65% 18
STP
Units Inlet COD % Reduction Outlet COD mg/I
MBBR-1 400 80% 80
MBBR-2 80 65% 28

2.3.5 Time Schedules

The proposed time frame fixed for the execution of works is Four and half (4.5) months including,

commissioning and trail runs etc.

The following maximum time schedule shall be allowed

in executing the works of WWTP.

in months from the date of award of work

Wastewater
Treatment Plant -
Rev.05.docx

File Name :

Prepared by: TTI

Checked By :

Approved By :

NNE Pharmaplan

HLL/BCGVL

nne pharmaplan®

Page 98 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
Revision: 05
DOCUMENT NO. NPI/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
Time Schedule
S. Activity Maximum Time allowed
No from the date of award of
work
1 Commencement of the Services 0 Month
2 Subrmssmn and approval of detailed M,E&I 1 Month
drawings
3 Procurement_ of MgchanlcaI(M), Electrical(E) and 1.5 Month
Instrumentation(l) items
4 Installation of M,E&I equipment 3.0 Month
5 Testing, Commissioning and Trial runs 4.0 Month
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
"’. Rev.05.docx
Prepared by: TTI Approved By : HLL/BCGVL Page 99 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
Revision: 05
DOCUMENT NO. NPI/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
CHAPTER 2.4
TECHNICAL SPECIFICATIONS
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
,‘ - Rev.05.docx
o Prepared by: TTI Approved By : HLL/BCGVL

Page 100 of 162




Project:

Project No.:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

- DOCUMENT NO. NP1/110729/WTP/TD/08
110729 Date: 26.08.2013

2.4 TECHNICAL SPECIFICATION OF MATERIALS

Materials shall be of the approved quality best obtainable. A list of materials of approved brand(s)
and manufacturers(s) is indicated .Testing of materials of approved brand(s) may have to be done
at the discretion of Consultant / Employer. The cost to be borne by the Contractor.

In case, for some reason or other materials are required to be obtained from any manufacturer
other than those listed, then prior approval from Consultants/Employer will be necessary supported
by a relevant test certificates qualifying the required standard. Further tests as directed by the
Consultant/Employer shall also be carried out by the Contractor at their own cost, if required.

Samples of all materials including the sources shall be got approved before placing order and the
approved sample shall be carefully preserved in an appropriate manner at the site office for
verification from time to time.

For standard bought out items, the sizes manufactured by the firms listed, shall prevail when there
is discrepancy in the sizes mentioned in the schedule without any financial adjustment.

Materials shall be tested in any approved Testing Laboratory conforming to the requirements and
frequency indicated in the list of Mandatory test. The test certificate in original shall be submitted to
the Consultants/Employer and entire charges connected with testing including charges for repeated
tests if ordered, shall be borne by the Contractor.

It shall be obligatory for the Contractor to furnish certificates(s), if demanded by the
Consultants/Employer, from the manufacturer or the material supplier that the work has been
carried out by using their material and as per their recommendations.

All materials supplied by the Employer / any other specialist firms shall be properly stored and the
Contractor shall be responsible for its safe custody until they are required on the works and till the
completion of work.

The Contractors without any extra cost shall provide all equipment and facilities for carrying out
field tests on materials.

Unless otherwise shown on the drawings or mentioned in the Schedule of quantities or special
specifications, the quality of materials, workmanship, dimensions etc. shall be followed hereunder.

2.4.1 Earth Filling

Shall be selected earth suitable for filing as approved by the Consultants/Employer and free from
building rubbish or organic decomposed materials. It shall be obtained either from excavation or
brought from outside as specified in the schedule of items. Black cotton soil shall not be used for filling.

2.4.2 Cement

Cement of grade 43, 53 or higher grade shall be used and as specified by the Consultants/Employer for
all construction. Cement shall comply in every respect with the requirements of the latest publication of
IS 269/ IS: 455. The use of cement other than ordinary Portland cement / Blast furnace slag cement
may be allowed with prior approval of Employer / Consultant if not mentioned in the approved list of

materials.
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
" - Rev.05.docx
y 4
Prepared by: TTI Approved By : HLL/BCGVL Page 101 of 162




Project:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

ST A

DOCUMENT NO. NP1/110729/WTP/TD/08

Project No.: 110729 Date: 26.08.2013

243

24.4

245

2.4.6

The weight of cement shall be taken as 1440 kg per cum (90 Ibs per cft), Cement shall be measured by
weight and in whole bags, and each undisturbed and sealed 50 kg bag being considered equivalent to
1.25 cft in volume. Care should be taken to see that each bag contains full quantity of cement. When
part bag is required cement shall be taken by weight or measured in measuring boxes.

No other make of cement but that approved by the Consultant/Employer once will be allowed on works
and the source of supply shall not be changed without approval of the Consultant/Employer in writing.
Test certificates to show that the cement is fully complying the specifications shall be submitted by the
Contractors to the Consultant/Employer. Notwithstanding this, cement brought on site shall be re-tested
in an approved testing laboratory every 50.00 M.T. or part thereof. Cement ordered for re-testing shall
not be used for any work pending results of retest.

Cement shall be stored in order to prevent deterioration by dampness or intrusion of foreign matter. It
shall be stored in such a way as to allow the removal and use of cement in chronological order of
receipt i.e. first received being first used. Cement deteriorated and or coloured shall not be used on
work but shall be removed at once from the site. However, allowing use of warehouse set cement shall
be determined by the Consultant/Employer whose decision in this regard shall be final and binding.
Weekly record of cement received and consumed shall be maintained by the Contractor in the
prescribed format at site and submitted to Consultant/Employer, if called for. Theoretical consumption
vis-a-vis materials brought at site by the Contractor shall also be submitted with proper documents with
every bill for verification.

Fine Aggregate

Sand shall be from natural source or crushed stone screenings, if allowed, chemically inert, clean,
sharp, hard, durable and well graded and free from excessive deleterious materials. The silt content
shall be within 8%. If it is excess, washing shall be done in an approved manner to bring it within
allowable limit.

The fine aggregate for concrete shall be graded and the fineness modulus may range between 2.60 to
3.20.The fineness modulus of fine aggregate may range between 1.80 to 2.60 for plasterwork and all
other works.

Coarse Aggregate

Shall consist of crushed or broken stone 95% of which shall be retained on 4.75 mm IS test sieve. It
shall be obtained from crushing Granite, Quartzite, Trap, basalt or similar approved stones. Coarse
aggregate shall be chemically inert when mixed with cement and shall be roughly cubical in shape and
free from soft friable, thin laminated or flaky pieces.

Steel Reinforcement Mild Steel Bars

Mild steel reinforcement bars shall conform to IS 226- latest "Standard quality" or IS 432- latest -
Grade-Il. Other qualities of steel shall not be acceptable. (Refer section VII for the list of approved
makers).

High Strength Deformed Bars

Where deformed high strength reinforcement bars are specified, the Contractors shall use the following:

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 102 of 162




Project:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

ST A

DOCUMENT NO. NP1/110729/WTP/TD/08

Project No.: 110729 Date: 26.08.2013

247

24.8

249

2.4.10

"Torsteel" as manufactured by SAIL or other approved manufacturers confirming to IS 1786 - latest.
(Refer section VII for the list of approved makers).

Bricks

The bricks shall be first class table moulded bricks, wire cut bricks, of regular and uniform size, shape
and colour, uniformly well burnt throughout but not over burnt. They shall be free from cracks or other
flaws.

They shall show a fine grained uniform homogeneous and dense texture on fracture and be free from
lumps of lime laminations, cracks, air holes, soluble salts causing efflorescence or other defects which
may in any way impair the purpose intended. They shall not break even when thrown on the ground on
their flat face in a saturated condition from a height of 90.00 cm (About 3 feet).

The size of brick shall be (230 mm x 115 mm x 75 mm only).Tolerance on dimensions shall be as per
I.S. code.

After immersion in water, absorption by weight shall not exceed 20 percent of the dry weight of the brick
when tested according to I.S.S. No. 1077- latest. The brick shall have a minimum average compressive
strength of 35 to 50kg/ per cm2 as specified on the nomenclature of the item. The bricks to be used for
the work shall be approved by the Employer / Consultants before hand.

Water

Water for mixing Cement mortar or concrete shall not be salty or brackish and shall be clean,
reasonably clean and free from objectionable quantities of silt and traces of oil, acid and injurious alkali,
salts organic matter and other deleterious materials which will either weaken the mortar or concrete or
cause efflorescence or attack the steel in reinforced cement concrete. Water shall be obtained from
sources approved by the Consultant/Employer. Potable water is generally considered satisfactory for
mixing and curing concrete, mortar, masonry etc. Where water other than municipal source is used this
shall be tested in an approved testing laboratory to establish its suitability. All charges connected
therewith shall be borne by the Contractor.

Cement Mortar

Cement mortar shall be of proportions specified for each type of work in the Bill of quantities. It shall be
composed of Portland cement and sand.

The ingredients shall be accurately gauged by measure and shall be well & evenly mixed together
preferably in a mechanical pan mixture. Care being taken not to add more water than is required. No
mortar that has begun to set shall be used.

If hand mixing is done, then it shall be done on firm waterproof platform. The gauged materials shall be
put on the platform and mixed dry. Water will then be added and the whole mixed again until it is
homogeneous and of uniform colour. (Refer section VII for the list of approved makes).

Admixture

Consultant/Employer may at his discretion instruct Contractor to use any other admixture in the
concrete.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 103 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
- DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013

M&E EQUIPMENTS / ELECTRICAL / PIPING MAKES FOR ETP/STP
Equipment Specifications
The specifications for general list of equipment are attached as Section VI
The schedule and specifications of preliminary Instrumentation list are attached as Section VI
Electrical Works

All related electrical works in power supply, MV/LV switch room, interconnecting power and control cables,
MCC panels, earthing etc. as required to complete the works

Incoming Power Supply cables shall be laid from existing transformer/Sub station with in the factory premises
to the MCC/Switch gear room in WWTP.

General Specifications:

Equipment shall be of approved make only. Contractor shall select such equipment, which suit General
Arrangement drawing of units issued along with tender. Marginal modifications as per equipment vendor’s
requirement shall only be permitted in general arrangement shown in drawing. Material of construction of
individual component shall be carefully selected for keeping in mind the duty conditions.

Electrical panel for grit removal mechanism

A field mounted electrical panel for controlling all drives of treatment equipment shall be provided. The panel
shall be complete with relays, starter, switches, fuses and overload protection etc.

Cabling and Earthing

Cabling and earthing from the above panel to the components of the degritting equipment to be included in the
scope for degritting equipment.

Contractor shall submit details of equipment for approval before placing order with vendor.
PIPE WORK AND VALVES

The pipework within the ETP and STP Units shall be MS/ UPVC mounted at appropriate level, to prevent
ingress of water during normal operation.

Wastewater

' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
& Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 104 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
CONTENTS
S.No. Title
1. Section — | Earth Works
2. Section -l Plain & Reinforced Concrete work
3. Section — I Structural Steel Work
4, Section — IV Painting Works
5. Section -V Water Proofing
6. Section — VI List of Codes
7. Section — VI Trial run period and Contractors Obligation
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
’~I. Rev.05.docx
Prepared by: TTI Approved By : HLL/BCGVL Page 105 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NPI/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
SECTION —|
EARTHWORK

1.1 Site Clearance: The site shall be cleared of rubbish of all kinds, rocks, trees, dirt and superfluous earth,

12

1.3

14

15

all mud, brush wood, stumps of trees and saplings, grass and other rank vegetation etc. the serviceable
materials to be stacked at site and in a manner as directed by the Consultant / Employer. All cavities or
holes formed shall be filled with good earth well rammed and leveled neatly. Site clearance shall be done
7 meters around the proposed construction. The Contractor shall provide all labour and materials for site
clearance at his own cost.

Profiles: Shall be with pegs, bamboos, strings or burgies to show the correct formation before the start of
work and maintained till the completion of the work.

Bench mark and levels: The Contractor shall layout one or more permanent bench marks in some
central place before start of the work, from which all important levels, exact bed levels for the excavation
will be set. The Contractor shall provide all labour and material for setting, levels and profiles at his own
cost.

Leveling Site: The ground levels after site clearance shall be taken before the start of the work &
recorded in a level book duly signed by the Contractor and the Consultant/Employer. Similarly final levels
shall be taken and recorded in the level book signed by the Contractor and the Consultant/Employer or
their authorized representative. The quantities shall be computed by averages method. The cross
sections shall be taken at every 15 M apart on both directions in a fairly level ground and in an undulating
ground cross-sections shall be taken at closer distances to be decided by the Consultant / Employer.

In case the earthwork is to be paid for filling computed from the cross sections, the quantity computed
from such cross-sections shall be reduced by 1/13 for payment as excavation.

All useful materials such as gravel, stone, relics of antiquity, coins, fossils, etc. met with during excavation
shall remain the property of the Employer and shall be handed over to the Employer.

All cutting shall be done from top to bottom. No undermining shall be permitted, cutting shall be done to
precise level and any cutting taken deeper shall be made good to the required level without any extra
cost. The final surface shall be neatly dressed.

Excavation: The foundation trenches shall be excavated to the exact width of the lowest step of the
foundation or footing as shown on drawing. The sides of the trenches shall be kept in steps and bottom
horizontal both transversely and longitudinally as shown on the drawings. Steps shall be squarely
benched out as shown on the drawings or as directed by the Consultant/Employer. The excavated earth
shall be deposited at least three meter or 1/3rd of depth away from the edge of excavation whichever is
more. Working space on the outer periphery, if required, shall be provided by the Contractor as per IS
code and shall be paid as per actual or as per I.S. Code which ever is less.

The bed of the trenches shall be made level and compact by watering and ramming, any soft and
defective spots detected shall be filed with concrete of the mix as specified for foundations or as directed
by the Consultant/Employer. Cost of such concrete shall be paid to the Contractor. In case excavation is
taken deeper than required, the extra depth shall be made good with concrete as specified for foundation
or as directed by the Consultant at no cost to the Employer.

The Contractor shall at his own expense without extra charges shall make provision for all shoring,
strutting, close or open timbering, pumping, dredging or bailing out water, and the trenches shall be kept

Wastewater

‘, Y File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
-

17

Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 106 of 162




Project:

Project

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
- DOCUMENT NO. NP1/110729/WTP/TD/08
No.: 110729 Date: 26.08.2013

1.6

1.7

1.8

free from water until the work in foundations is completed and trenches refilled. The trenches shall be
inspected and passed before concrete is placed.

The measurements shall be the exact length and width of the allowed step of the trench or footings as
shown on the drawing including the working space, and depth shall be measured vertically. The extra
earthwork done by the Contractor, providing steps etc. and earth work done in making ramps/steps as
approach to work place shall not be measured and paid for.

Earth Filling: Filling can be general in the sides of foundation trenches, under floors and for site
formation. The earth to be used for filling shall be free from saltpeter organic or other foreign matter. The
space around the foundations in trenches and under floors shall be cleared of all debris, brick piece, or
any other rubbish, surplus mortar falls etc. Filling shall be done in layers not exceeding 150 mm
thickness. Each layer shall be well watered and rammed to the satisfaction of the Consultant/Employer.
Final surface shall be neatly dressed.

The earth filling shall be computed from levels recorded before start of filling and after completion of
filling, and the quantity so computed shall be paid with deduction of 1/13 as mentioned in para 1.4 above
for open site formation and without any deduction of 1/13 for filling under floors i.e. in confined situations.

Sand-Filling: The sand shall be clean and free from any foreign matter. Sand filling shall be done,
measured and paid in the same manner as earth filling as described in the foregoing para 1.6.

Hard Core: Shall either be of stone ballast, gravel or stone rubble of size mentioned in the schedule of
guantities and shall be free from dust and other impurities.

Hard core of stone ballast not exceeding 40 mm, and shall be laid in required thickness, dry, rolled and
consolidated with a power roller to the satisfaction of the Consultant/Employer unless otherwise specified
in the schedule of quantities.

Hard core of rubble stone shall be laid with stones of required height vertically, closely and hand packed
with smaller pieces and / or stone ballast 40 mm, as directed by the Consultant/Employer and
consolidated dry with a ten tonne power roller unless otherwise specified in the schedule of quantities to
the satisfaction of the Consultant/Employer.

No separate payment shall be made for re-excavation or loosening of excavated soil for disposal and
transportation due to its having become hard or consolidated due to passage of time, rains or any other
cause whatsoever. The lead shall be measured by the shortest route possible.

Antitermite treatment: This shall be as per 1S-6313 (part Il) latest with a guarantee period of 10 years
and shall be carried out by an approved specialist agency.

Wastewater

File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 107 of 162




Project:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

DOCUMENT NO. NP1/110729/WTP/TD/08

Project No.: 110729 Date: 26.08.2013

21

2.2

221

2.2.2

2.2.3

2.2.4

2.2.5

SECTION — I

PLAIN AND REINFORCED CONCRETE WORK

Cement Concrete: For foundations shall be mixed in proportion and with ingredients as specified in the
schedule of quantities. The concrete shall be mixed in a mechanical mixer. No more concrete shall be
mixed than can be consumed within half an hour. It shall be deposited gently in the trenches in
horizontal layers not more than 30 cm. thick and rammed and consolidated with steel rammers of 5to 6
kg., weight. After laying and consolidation is completed watering twice a day for a week from the next
day shall be done.

Reinforced Cement Concrete Work:

General: It is intent of these specifications to ensure that all concrete placed at various locations in the
job should be durable, strong enough to carry the design loads, it should bear well and be practically
impervious to water. It should be free from such defect as shrinkage, cracking, and honey combing and
soiling of the surface. Unless otherwise called for in these specifications, plain and reinforced concrete
shall confirm in all respect to IS 456: latest.

Proportions: The proportion by volume of the concrete in the various parts of the work will be specified
on the drawings and shall be accurately measured. The quantity of water used shall be the minimum
consistent with practical workability and shall be varied as required to suit the moisture content of the
aggregate and to produce concrete having the specified slumps.

Mixing: The aggregate and sand shall be free from all list and earthy matter and washed if required by
the Consultants/Employer before using. The materials shall be accurately measured in boxes and
mixed in a machine. Water being added in required quantity only. The mixture shall be semi-liquid mass
with cement uniformly distributed.

Strength: Concrete mixed in the proportions desired should have compressive strength at 7 and 28
days after placing not less than the following :

Concrete Mix Minimum crushing strength (kg / sg.cm)

7 days 28 days

1. 1:2:4 (M-150) 100 150
2. 1:1-1/2:3 (M-200) 135 200
3. 1:1:2(M-250) 170 250

The Contractor shall as and when directed by the Consultants/Employer cast 6 cubes of the concrete
being used in the work and after maturing shall get them tested. The cost of all testing shall be borne by
the Contractor.

Mixing: All concrete whether plain or reinforced, ordinary or controlled shall be mixed in a full bag
mechanical mixer, having a minimum drum speed of 60 revolutions per minute. The cement and
aggregate shall be first mixed dry until all particles of aggregate are coated with cement. Water shall be
added and mixing continued for one and a half to two minutes time resulting a concrete of a uniform
colour and consistency. If there is segregation after unloading from the mixture the concrete should be
remixed.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 108 of 162




Project:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

ST A

DOCUMENT NO. NP1/110729/WTP/TD/08

Project No.: 110729 Date: 26.08.2013

2.2.6

2.2.7

2.2.8

2.2.9

2.2.10

2211

Water Cement Ratio: The water cement ratio shall be carefully controlled throughout the work. This
calls for regular check on the equipment used for measuring water. Only graded liter containers shall be
used for this purpose.

Pouring: Concrete should not be dropped from height greater than 2 M. properly constructed chutes
shall be used in such cases where it is necessary to exceed this height. Concrete must be thoroughly
worked in to the forms so that they are entirely filled between the reinforcing bars adequately and tightly
surrounded, and entrapped air released from the mass of concrete.

Placing shall be carried out by hand punning as well as vibrators. Concrete should not be moved any
considerable distance in the moulds, being consolidated as nearly as possible in the place where it is
dumped. In casting beams or other deep sections concrete shall not be placed in layers.

Transportation: Concrete should be placed in its final position within 30 minute of mixing. The
Contractor shall arrange the mixer position and adopt a method of transportation so as to ensure that
this period is not exceeded under any circumstances. Transportation shall be smooth and free from
jolting.

Consolidation: All plain and reinforced concrete shall be consolidated by means of mechanical
vibration. Adequate number of vibrators shall be used to ensure full compaction of concrete in about 10
minutes of placing. If needle vibrators are used, these shall be inserted at place not exceeding 0.5 M.
apart until it is immersed to the full depth of concrete. Where ever possible shutter vibrators shall be
used and the Contractor shall design the shuttering so that this can withstand vibration. Care shall be
taken to ensure that concrete is not over vibrated so as to cause segregation. In addition to mechanical
vibration, sufficient hand tools must be used to ensure full consolidation against reinforcement and at
edges and corners.

Construction Joints: Construction joints shall be made only where shown on the drawing or approved
by the Consultant/Employer. Such joints shall be kept to the minimum and shall not be located in
valleys. The joints shall be at right angles to the direction of main reinforcement. In case of columns and
walls the joint shall be horizontal and 2 to 5 cms, below the bottom of the beam or slab running into the
column or wall head or below the anchor reinforcement of beam and slab coming into the column and
wall and the portion of the column into wall between the stopping of level and the top on the slab shall
be concreted with the beam or slab.

Testing:

Consistency : Only sufficient water shall be added to the cement and aggregate during mixing to
produce a consistency so that the concrete shall be sufficiently workable to enable it to be well
consolidated to be worked into the corners of the shuttering and around the reinforcement and to give
the specified strength. Slump tests shall be carried out from time to time as directed by the
Consultants/Employer on concrete actually being placed in the works at the commencement of each
period of concrete placing in accordance with the procedure laid down in the latest Indian Standards
specifications.

The slump shall not exceed in limits specified for different items of works as given below or as directed.

Pre-cast work - 1" (25mm) slump
Footing & roads - 3" (75mm) slump
Columns - 3" (75mm) slump
Walls - 3" (75mm) slump
Floor slabs - 3" (75mm) slump

P20 To

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 109 of 162




Project:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

ST A

DOCUMENT NO. NP1/110729/WTP/TD/08

Project No.: 110729 Date: 26.08.2013

2.2.12

2.2.13

2214

2.2.15

2.3

23.1

2.3.2

Preliminary Test: The Contractor will be called upon to submit representative samples of materials to
be used for concrete so that preliminary tests in accordance with 1.S. 456- latest may be carried out in a
recognized laboratory to establish the suitability of the materials and proportion of mix by weight
proposed by the Contractor.

The Contractor shall have to bear all costs in connection with this test.

Curing of Concrete: All exposed faces of concrete shall be covered with Hussein, sand or similar
material which shall be kept continuously wet for a period of at least 10 days after casting. After
removal of Hussein or sand from all concrete surfaces shall be well wetted at intervals for a period of at
least three weeks.

Protections of completed Works: The Contractor shall take suitable precautionary measures to
prevent breaking and chipping of corners and edges of completed work.

Surface Finish of Concrete: All framework, centering and shuttering used for concreting shall be rigid
and straight so as to produce all concrete members true to line and level with a tolerance of 1/8"
(3mm).This shall be cast against an approved pattern made up of new material such as timber / steel /
ply to give neat and exposed finish. No old shuttering material is allowed to site work.

Form Work

Form work shall be erected true to line and to the shapes required in the work and shall carry without
deformation the full weight of wet concrete, and other live loads. It should also withstand the effect of
vibration without deflection, bulging distortion or loosening of its component parts. The Contractor shall
be responsible for the sufficiency of the form work, centering and moulds. Form work shall be oiled
thoroughly before concreting.

Wire or similar ties shall not be left in concrete having face exposed to weather. Bolts shall be permitted
if they are greased to allow for easy withdrawal and the holes subsequently made good.

The form work shall be designed so that the sufficient slabs and the side of beams may be removed
first. Form work at the soffit of beams and their supports shall be kept in position. Wedges shall be
provided to allow accurate adjustment of form work and its easy removal.

All joints shall be tongued and grooved and sufficiently tight to prevent leakage of grout. Chamfer fillets
shall be provided at all corners wherever called for on the drawings. The boards shall be planned and
straightened in order that the surface against the corner shall not be coated with approved oil before it
is fixed in position.

Clean out holes shall be provided at the bottom of all columns and pier form work and care shall be
taken to remove any rubbish, wood shaving or any other foreign material before concreting temporary
supports shall be provided as required and / or ordered by Consultant/Employer. The Contractor shall
provide steel / plywood form work in place of timber boarding wherever called for by the
Consultant/Employer.

Removal of Form work: All form work shall be kept in position until the expiry of a minimum period
after concreting as specified below :-

a. Forms supporting sides of beams, walls and columns. 2 days

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 110 of 162




Project:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

AT

DOCUMENT NO. NP1/110729/WTP/TD/08

Project No.: 110729 Date: 26.08.2013

2.3.3

2.3.4

2.3.5

b. Bottoms of slabs upto 15ft. (4.50 M) span. 7 days

C. Bottoms of slabs above 15 ft. (4.50 M) span to 10 days
20 ft. (6 M) span

d. Bottoms of beams upto 20 ft. (6.00M) 14 days
e. Bottoms of beams over 30 ft. (9.00M) span 21 days

After removal of form adequate props shall be provided to support beams / slabs until 28 days after
concreting.

AGGREGATES

a. Fine Aggregate: Colour being an important consideration, for exposed concrete, colour of sand
used shall also be uniform throughout the entire construction. Preferably total quantity required for
the work shall be collected and well mixed together to uniform shade.

b. Coarse Aggregate: The colour of the aggregate shall be maintained the same throughout. Unless
otherwise specified, exposed concrete in walls parapets and facias, which are non-load bearing
and are less than 120 mm in thickness, the maximum size of the coarse aggregate shall be limited
to 12mm. for which nothing extra shall be admissible. Flat or flaky pieces shall not be allowed.

Reinforcement & Cover of Concrete: Correct placing of the reinforcement with proper cover is
important in all exposed concrete work to avoid discoloration by rusting. The minimum cover specified
under specification for R.C.C. work shall be maintained throughout. Concrete blocks or spacers shall be
sparingly used at exposed surfaces. When used such blocks shall preferably be cast on vibrating table
or in some other similar manner so that it may match the concrete surface in texture and colour.

These shall be put at regular intervals. Cover blocks of materials other than cast blocks shall not be
allowed for use.

Timber Shuttering

Form work for exposed concrete work shall be of seasoned wrought hard wood timber planks, free from
loose knots. The planks shall be 50 mm. thick, 100 to 125 mm. wide with tongued and grooved joints
assembled to pattern approved by the Consultants/Employer. The form work shall be so constructed,
bracketed and stayed as to remain absolutely rigid and true during and after pouring. The boards shall
be planed to thickness, so that the surface against the concrete shall not be broken at joint between
boards. Chamfers, groove, mouldings, bevelled edges etc. shall be made in the form itself to the size,
profiles and details called for on the drawings.

The Contractor shall provide 12 mm thick shuttering quality plywood of approved make or equivalent
approved by the Consultant/Employer in place of 40 mm thick timber plate shuttering mentioned above
for such location as called for by the Consultant/Employer. The joints in the plywood shuttering shall be
located as directed by the Consultant/Employer. Shuttering, centering and form work for all exposed
concrete work like exposed column, beams, ribs, coffer, slabs, chajjas, facias, walls etc. shall be of
such finish and rigidity as to produce all faces fair smooth true to line, level and plumb. No rendering or
touching up shall be permitted on these faces.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 111 of 162




Project:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

ST A

DOCUMENT NO. NP1/110729/WTP/TD/08

Project No.: 110729 Date: 26.08.2013

2.3.6

2.4

2.5

2.6

Steel Shuttering

Steel shuttering for exposed concrete work shall be made of shuttering plates of standard sizes and to
suit the pattern of exposed concrete indicated in Consultant/Employer drawings. The shuttering plates
used will be made of steel sheets strengthened at the edges and in middle to prevent sagging or any
deflection when concrete is laid. These plates will be free from any deformity or dents and should fit
with each properly without any space or grooves being left between adjacent plates to avoid any
leakage of concrete slurry. If any concrete projects out between plates this will be neatly cut away.

The Contractor shall be required to produce working drawings showing the general construction of form
work and panels with details such as nail positions and holes for supports that may be required. Nail
head shall be positioned as instructed by the Consultant/Employer. Grooves and Chambers shall be
formed as shown on the drawings without any extra cost.

Any holes for the supports, which the Contractor may need, shall be approved by the
Consultant/Employer. All such holes shall be subsequently filled in carefully so as to match with the
other surfaces. Walls, columns etc. shall generally be cast to the full height in more operation and the
form work shall be put in accordingly. If permitted by the Consultant/Employer, these may be completed
in two or more heights when the form work shall be carefully and correctly raised for further height so as
to ensure a neat joint without disturbing the pattern. Any groove required by the Consultant/Employer at
the joint shall be provided by the Contractor at no extra cost.

Coating for Shuttering: Burma shell shuttering oil, colourless and emulsifiable in water shall be used
for oiling the wood work, when only thin film shall be neatly applied avoiding collection at one place.
Any mark left by the shuttering oil shall be washed clean.

Measurements And Proportioning Of Concrete Materials :

This shall be as laid down generally for RCC work. In no case extra dust or sand or additional quantity
of water shall be allowed with the intention of getting better finish which shall only be obtained by
erecting centering as specified above and proper vibrating of the mix after placing. In no case, the
slump limit, specified under the specification for RCC work shall be exceeded.

Mechanical Vibration:

All concrete for exposed concrete work shall be vibrated; using needle vibrators 30/32 mm. Surface
vibrators may be permitted to be used for thin slabs. External vibrators for walls may be allowed but this
shall be done carefully to safeguard the displacement of the shuttering. Vibrators shall only be operated
by skilled labour over or under vibration shall not be permitted. Any spillage or leakage, which is
unavoidable and which flows down the exposed concrete surfaces shall be immediately washed away
with clean water and brushed before setting. All finishing to the top surface of exposed concrete
member shall be finished to desired surface while the concrete is still green.

Finishing:

Exposed concrete surface shall on no account be permitted to any sort of repairs or patching after
striking the form work. In the event of any portion not coming upto standard, this shall be taken down by
the Contractor at no extra cost. Decision of the Consultant/Employer as to the rejection of such work
shall be final and binding on the Contractor.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 112 of 162




Project:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

ST A

DOCUMENT NO. NP1/110729/WTP/TD/08

Project No.: 110729 Date: 26.08.2013

2.7

271

2.7.2

2.8

2.9

Reinforcement:

Steel reinforcement shall be either mild steel of tested quality to IS 432- latest or square or round
twisted steel confirming IS 1786- latest or confirming to IS 1139- latest as called for on the drawings.
Fabric reinforcement in topping slab or pre-cast concrete units shall be of hard drawn mild steel wire
mesh, IRC weld mesh or other equivalent as approved. Bars shall be free from mill scale, excessive
rust, oil or paint.

The Contractor shall submit bar bending schedules for the approval of the Consultant/Employer prior to
commencement of fabrication. These will indicate the accurate dimensions and bending of bar as
required on the structural drawings. Fabrication shall be accurately done to the dimensions, spacing
and minimum cover as shown on structural drawings.

All steel shall be rigidly held in place with 18 gauge annealed steel wire. Cement mortar (1:2) cubes,
M.S. chairs and spacer bars shall be used in order to ensure accurate positioning of reinforcement.

All joints in Mild steel reinforcement upto and including 16 mm dia shall be over-lapped. The lengths of
overlap for tension and compression joints shall be in accordance with the typical detail. Joints in mild
steel reinforcement above 16 mm diameter may be welded if permitted by the Consultant/Employer in
writing. All joints in to steel reinforcement shall be over-lapped strictly in accordance with typical
drawing. The laps shall be as agreed in such a way that at one particular section not more than 25% of
the bars are lapped. (Refer section VII for the list of approved makes).

Measurements: The length of bars shall be measured correct to cm. of reinforcement placed in
position as per drawings. Only such laps, dowels, chairs, spacer pins, as approved by the
Consultant/Employer or as shown on drawings shall be measured. All wastage such as cut piece etc.,
shall be included in rates and no extra amount shall be paid. In case of Contractor's own supply, the
weight of various diameter bars shall be as per standard ISI weight. No allowance shall be made for
rolling margins. In case of issue by the Employer the mode of payment shall be identical to the mode of
issue.

Cover to Reinforcement: Care shall be taken to maintain the correct cover to reinforcement. Unless
otherwise specified on the drawing the following minimum covers (exclusive of rendering or other
decorative finish) shall be provided in all reinforced concrete work.

UNDER WATER CONCRETING:

For under water concreting, the methods, equipment, materials and proportions of the mix to be used
shall be submitted to and approved by the Consultant/Employer before the work is started. The
concreting operation shall be done as per provisions of IS: 4560 - latest (clause 13.2) unless other wise
directed by the Consultant.

All the reinforced cement concrete works shall be design mix concrete of M15, M20 & M25 grade and
or as specified. The Contractor prior to commencement of concreting work and get the same approved
in writing from the Consultant.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 113 of 162




Project:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

ST A

DOCUMENT NO. NP1/110729/WTP/TD/08

Project No.: 110729 Date: 26.08.2013

3.0

3.1

3.1.1

3.1.2

3.1.3

3.14

SECTION — 1l

STRUCTURAL STEEL WORK

Structural Steel Work
FABRICATION
Straightening

All materials shall be straight and if necessary, before being worked shall be straightened and / or
flattened by pressure, unless required to be curvilinear form and shall be free from twists.

Clearance

The erection clearance for cleaned ends of members connecting steel to steel should be preferably not
greater than 2mm at each end, the erection clearance at ends of beams without web cleats should be
not more than 3mm at each end and where for practical reasons, greater clearance is necessary
suitable designed seatings should be provided.

Where black bolts are used, the holes may be made not more than 2mm greater than the diameter of
the bolts unless otherwise specified by the Consultant/Employer.

Cutting

Cutting may be affected by shearing, crapping or sawing; gas-cutting by mechanically controlled torch
may be permitted for mild steel only. Gas cutting of high tensile steel may also be permitted provided
special care is taken to leave sufficient metal to be removed by machining so that all metal that has
been hardened by flame is removed. Hand flame cutting may be permitted subject to approval of the
Consultant/Employer. Except where the material is subsequently jointed by welding no load shall be
transmitted into metal through a gas cut surface.

Shearing, cropping and gas cutting shall be clean, reasonably square and free from any distortion and
should the Consultant/Employer find it necessary the edges shall be ground afterwards.

The edges of plates that have been cut, when the plate is to subjected to dynamic or fatigue loading,
shall be machined over the full thickness.

Holes

Holes through more than one thickness of materials or members such as compound stanchion and
girder flanges shall,(where possible ) be drilled after the members are assembled. Drilling is permitted
before assembly, provided the holes are punched 3mm less in diameter than the required size and
reamed after assembly to the full diameter. The thickness of material punched shall be not greater than
16mm.

When holes are drilled in one operation through two or more separable parts, those parts when so
specified by the Consultant/Employer, shall be separated after drilling and the burrs removed.

Holes in connecting angles and plates other than splices, also in R.C. roof members and light framing,
may be punched full size through material not over 13mm thick except where required for close
tolerance or barrel bolts.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 114 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
bl Revision: 05
h DOCUMENT NO. NP1/110729/WTP/TD/08

Project No.: 110729 Date: 26.08.2013
Matching holes for reverts and black bolts shall register with each other so that a gauge of 1.5mm or
2.00mm (as the case may be depending on whether the diameter of the rivet of bolt is less than or more
than 25mm less in diameter than the diameter of the holes), will pass freely through the assembled
members in the direction at right angle to such members. Finished holes shall be not more than 1.5mm
or 2mm (as the case may be) in diameter larger than the diameter of the rivet or black bolt passing
through them unless otherwise specified by Consultant/Employer.
Holes for turned and fitted bolts shall be drilled to a diameter equal to the normal diameter of shank of
barrel subject to HB tolerance specified in 1S-919-1963 (Recommendations for limits and fits for
Engineering). Preferably, parts to be connected with close tolerance or barrel bolts shall be firmly held
together by tacking bolts or clamps and the holes drilled through all the thickness at one per operation
and subsequently reamed to size. All holes not drilled through all thickness at one operation shall be
drilled to a smaller size and reamed out after assembly where this is not practicable the parts shall be
drilled and reamed separately through hard brushed steel jobs. Holes for bolts shall not be formed by a
gas cutting process.

3.1.5 Assembly
The component parts shall be assembled in such a manner that they are neither twisted not otherwise
damaged and shall be so prepared that the specified cambers, if any, are provided.
No drifting shall be allowed except for bringing together several parts forming a member. But the drifts
must not be driven with such a force as to disturb the metal around the holes.
All members must be so formed that they may be accurately assembled without being unduly packed
strained or forced into position and when built shall be true and free from any twist, link buckle or open
joints between component pieces. Failure in this respect involves the rejection of the defective
members.

3.1.6 Bolting
Where necessary washers shall be tapered or otherwise suitably shaped to give the heads and nuts of
bolts a satisfactory bearing.
In all cases where the full bearing area of the bolt is to be developed, the bolt shall be provided with a
washer of sufficient thickness under the butt to avoid any threaded portion of the bolt being within the
thickness of the parts bolted together. Threaded portion of bolt shall be projected on thread beyond nut.

3.1.7 Welding
Welding shall be accordance with any of the following standard as appropriate:-
IS 816, 819 and 823 (latest)
All electrodes used shall conform to IS: 814 & 815 (latest).
For welding of any particular type of joint, welders shall give evidence acceptable to the Employer of
having satisfactorily completed appropriate tests as described in any of the following standards as
relevant: -
IS: 817 - latest
IS: 1181 - latest

Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
" - Rev.05.docx
. Prepared by: TTI Approved By : HLL/BCGVL Page 115 of 162




Project:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

ST A

DOCUMENT NO. NP1/110729/WTP/TD/08

Project No.: 110729 Date: 26.08.2013

3.1.8

3.1.9

3.1.10

Matching of Butts, Caps and Bases

Column splices and butt joints of struts and compression members depending on contact for stress
transmission shall be accurately machined and close butted over the whole section with a clearance not
exceeding 0.1mm locally at any place. “|* column caps, attached gussets, angles, channels etc, after
bolting together should be accurately machined so that the parts connected get butt over the entire
surfaces of contacts. Care should be taken that these connecting angles or channels are fixed with
such accuracy that they are not reduced in thickness by machining by more than 1.0mm

Where sufficient gussets are provided to transmit the entire loading the column ends need not be
machined.

Ends of all bearing stiffeners shall be machined or ground to fit tightly at both top and bottom.

Slab Bases and Caps

Slab bases and slab caps, except when cut from material with true surfaces shall be accurately
machined over the bearing surfaces and shall be in effective contact with the end of the stanchion. The
bearing faces which are to be grouted direct to a foundation need not be machined if such is true and

paralleled to the upper face.

To facilitate grouting, holes shall be provided where necessary in stanchion bases for the escape of air.

Painting
3.1.10.1 General

All steel work shall be painted with one coat of red oxide zinc chromate primer or other similar approved
paint as under coat at fabrication shop before erection.

3.1.10.2 Shop Painting

All surfaces which are to be painted shall be dry and thoroughly cleaned to remove all grease loose
scales and rusts.

Shop contact surface need not be painted unless so specified. If specified, they shall be brought
together with the paint still wet.

Surface not in contact but inaccessible after shop assembly shall receive the full specified protective
treatment before assembly. This does not apply to the interior of sealed hollow sections.

Welds and adjacent parent metals shall not be painted prior to deslagging inspection and approval.
Parts to be encased in concrete shall be painted.

3.1.10.3 Protective Painting And Erection

The specified protective treatment shall be completed after erection. All bolt heads and the site welds
after deslagging shall be cleaned. Damaged paint surfaces shall first be made good with the same type

of paint as the shop coat. All site welds and hot heads after proper cleaning shall receive one coat of
shop paint, before application of protective painting.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 116 of 162




Project:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

ST A

DOCUMENT NO. NP1/110729/WTP/TD/08

Project No.: 110729 Date: 26.08.2013

3.1.11

3.1.12

3.1.13

3.1.14

Site protective painting should not be done in frostily of foggy weather or when humidity is such as to
cause condensation on the surfaces to be painted.
Second coat of protective paint shall be applied after the first coating is completely dry.

Marking

Each piece of steel work shall be distinctly marked before delivery in accordance with a marking
diagram and shall bear such other marks as will facilitate erection viz. the relevant drawing number, its
orientation where erected, its weight when this exceeds 5 tons etc.

Shop Erection

The steel work shall be temporarily shop erected or as arranged with the Consultant/Employer so that
accuracy of fit may be checked before dispatch. The parts shall be shop assembled with a sufficient
number of paralleled drifts to bring and keep the parts in place.

Packing

All projection plates or bars and all ends of members at joints shall be bundled. All screwed ends and
machine surface shall be suitably packed and all nuts, washers and small loose parts shall be packed
separately in cases so as to prevent damage or distortion during transit.

The Consultant/Employer shall have free access at all reasonable times to those parts of the
manufacturer’s works are concerned with the fabrication of the steel work and shall be afforded all
reasonable facilities for satisfying himself that the fabrication is being undertaken in accordance with the
provisions of the standard.

Unless specified otherwise, inspection shall be made at the place of manufacture prior to dispatch and
shall be conducted so as to not interfere unnecessarily with the operation of the work.

The manufacturer shall guarantee compliance with the provisions of the standards if required to do so
by the Consultant/Employer. Should any structure, or part of a structure be found not to comply with
any of the provisions of the standards, it shall be liable to rejection. No structure or part of the structure,
once rejected shall be resubmitted for test except in cases where the Employer or his authorised
representative considers the defect as rectifiable. Defects which may appear during fabrication shall be
made good in accordance to the procedure laid down by the Consultant/Employer.

All gauges and templates necessary to satisfy the Consultant/Employer shall be supplied by the
manufacturer. The Consultant/Employer may, at his discretion, check the test results obtained at the
manufacturer’'s works by independent tests at the Government Test House or elsewhere and should the
materials so tested be found to be unsatisfactory, the costs of such tests shall be borne by the
manufacturer, and if satisfactory, the cost shall be borne by the Employer.

Erection

3.1.14.1 Plant and Equipment

The Contractor shall supply all plant and equipment necessary for the efficient erection of steel work.

The suitability and capacity of all plant, equipment need for erection shall be to the satisfaction of the
Consultant/Employer.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 117 of 162




Project:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

ST A

DOCUMENT NO. NP1/110729/WTP/TD/08

Project No.: 110729 Date: 26.08.2013

3.1.15

3.1.14.2 Storing and Handling

All structural steel should be so stored and handled at the site that the members are not subject to
excessive stresses and damage. The mode of storing and handling operation must satisfy the
Consultant/Employer.

3.1.14.3 Setting Out

The positioning and leveling of all steel work, the plumbing of stanchions and the placing of every part
of the structure with accuracy shall be in accordance with the approved drawing and to the satisfaction
of the Consultant/Employer. If not stated otherwise in the drawing, the maximum tolerance etc. will be
as follows:

The maximum tolerance for line and level of the steel work shall be plus or minus 3mm on any part of
the structure. The structure shall be not out of plumb by more than 3mm on any part of the structure.
The structure shall be not out of plumb by more than 3mm on each 15mm section of height and not
more than 5mm for the entire height. The final positioning of the structure including level should require
the approval of the Consultant/Employer.

3.1.14.4 Security During Erection

During erection, the steel work shall be bolted or otherwise fastened and shown necessary temporarily
braced to provide for all loads to be carried by the structure during erection including those due to the
erection equipment and its operation.

No permanent bolting or welding should be done until proper alignment has been obtained.
3.1.145 Field Connections

All field assembly and welding shall be executed in accordance with the requirements for shop
fabrication excepting such as manifestly apply to shop conditions only. Where the steel has been
delivered, painted, the paint shall be removed before field welding for a distance of at least 50mm on
either of the joints.

Application of epoxy :

1. Priming: After thorough surface preparation the floor shall be treated with one full coat of primer,
a solvent based epoxy primer. The coverage of primer may vary with the porosity of the substrate;
normally on a good concrete surface one pack (5 kg) of primer will cover 20 — 25 sgm.

2. After the primer has become tack free, the base hardener and colour paste of epoxy must be
mixed together in the bucket with a paddle attached to a slow speed heavy duty drilling machine
for about 3 / 4 minutes till a uniform colour and consistency of the mix is obtained. Ensure that the
machine speed should not exceed 350 to 400 RPM. If the speed of the paddle increases it heats
up the contents and pot life of the mixed material is drastically reduced. This causes problems in
laying the product and rolling it efficiently.

3. The mixed material should be then poured on the primed substrate and spread to the required
thickness with a steel serrated trowel. For approx. 4.5 Sgm. 1 pack of epoxy would give a
thickness of 4 mm. This could also be ensured with a wet film thickness gauge. After trowelling the
Epoxy material must be rolled with a spiked roller thoroughly to release the entrapped air in the

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 118 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
bl Revision: 05
h DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
film. This will ensure a perfect bond between the Epoxy topping and the substrate. Spike rolling
can be done for about 30 to 45 minutes. Initially rolling will be very easy and the spike marks will
close up immediately since the material is very fluid. As the material gets the spike rolling, it
becomes more and more difficult and the roller marks close very slowly. At this stage the rolling
operation shall be stopped. While laying large areas of Epoxy spiked shoes shall be used to walk
around to minimize the contact area.
3.1.16 Curing:
Epoxy cures in 18 hours @ 30 ° C. Occasional and light foot traffic can start at this time. Full traffic
shall be started after 36 hours @ 30 ° C. The system fully cures in 7 days and will deliver all the
properties built into the system.
3.1.17 Floor Joints in EpoxyFloors :
Floor expansion joints shall be sealed with two part polysulphide sealant and Epoxy system shall not be
carried over the joint. Mixing and application procedure of Thioflex 600 will be as per the Data Sheet.
Non movable joints in the floor shall be filled with low MAF epoxy polyurethane sealant. The sealant is
available in different colours to match the colour of applied Epoxysystem.
3.1.18 Application Temperature :
The application temperature range of Epoxy is between 15° C & 35 ° C. During winters it is advisable
to carry out the application during day time or suitable heating devices shall be used to make the area
warm.
3.1.19 Specifications for Epoxy Wall Coating :
Product : Fosroc or Equivalent Make (Refer section VIl for the list of approved
makers).
No. of Coats : three
Thickness : 150 microns (dry film thickness in three coats)
3.1.19.1 Cement
Ordinary cement shall be either ordinary Portland cement confirming to IS: 8112 or Portland Pozzolona
Cement confirming to IS: 1489. Cement shall be fresh when delivered to the site. (Refer section VII for
the list of approved makers).
3.1.19.2 Fine Aggregate
Fine aggregate shall be clear pit sand or other approved sand confirming to 1S:383. It shall be free
injurious amounts of soft and flaky particles and free from vegetable, organic, clay matter, loom, mice,
salts and other deleterious substances.
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
" - Rev.05.docx
. Prepared by: TTI Approved By : HLL/BCGVL Page 119 of 162




Project:

Project No.: 110729

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

DOCUMENT NO. NP1/110729/WTP/TD/08

Revision: 05

Date: 26.08.2013

3.1.19.3 Water

Water used for both mixing and curing shall be fresh, clean, free from oil, salt, acid, alkali or other

chemicals and deleterious matter.

3.1.194 Preparation of Surfaces

The joints shall be raked out to a depth of atleast 15 mm in masonry wall. In case of concrete walls
the surface shall be hacked and roughened with wire brushes. The
thoroughly, washed with and kept wet before skirting is commenced.

surface shall be cleaned

File Name :

Prepared by:

Wastewater
Treatment Plant -
Rev.05.docx

TTI

Checked By :

Approved By :

NNE Pharmaplan

HLL/BCGVL

nne pharmaplan®

Page 120 of 162




Project:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

DOCUMENT NO. NP1/110729/WTP/TD/08

Project No.: 110729 Date: 26.08.2013

4.1

41.1

41.2

4.1.3

4.1.4

4.2

421

SECTION - IV

PAINTING WORKS

PAINTING WORKS
Paint (Refer section VII for the list of approved makes).
Preparation of Surface

For new work, the surface shall be thoroughly cleaned of all mortar dropping, dirt, dust, algae, grease
and the foreign matter by brushing & washing. The surface shall be thoroughly wetted with clean water
before the cement paint is applied.

In the case of old work, all loose pieces and scales shall be cleaned of all dirt, dust, algae, oil etc. by
brushing & washing. Pitting in plaster shall be made good and a coat of water proof cement paint shall
be applied over patches after wetting them thoroughly.

Preparation of Mix

Cement paint shall be mixed in such quantities as can be used up within a hour of its mixing as
otherwise the mixture will set & thicken, affecting flow & finish.

Cement paint shall be mixed with water in two stages. The first stage comprises of 2 parts of cement
paint and one part of water stirred thoroughly & allowed to stand for five minutes. Care shall be taken
to add the cement paint gradually to the water and not vice-versa. The second stage shall comprise of
adding further one part of water to the mix and stirring thoroughly to obtain a liquid of workable and
uniform consistency. In all cases the manufacturer’s instructions shall be followed meticulously.

The lids of cement paint drums shall be kept tightly closed when not in use, as by exposure to
atmosphere the cement paint rapidly becomes air set due to its hygroscopic qualities.

Application

The solution shall be applied on the clean and wetted surface above 1 coat of grey cement wash with
brushes or spraying machine. The solution shall be kept well stirred during the period of application. It
shall be applied on the surface which is on the shady side of the building so that the direct heat of the
sun on the surface is avoided. The method of application of cement paint shall be as per
manufacturer’s specification. The completed surface shall be watered after the day’s work.

The second coat shall be applied after the first coat has been set for at least 24 hours before
application of the second or subsequent coats, the surface of the previous coat shall not be wetted.

For new work, the surface shall be treated with three or more coats of water proof cement paint as
found necessary to get a uniform shade.

PRIMING COAT ON WOOD, IRON OR PLASTERED SURFACE
Iron And Steel Surface

All rust and scales shall be removed by scarping or by brushing with steel wire brushes. Hard skin of
oxide formed on the surface of wrought iron during rolling which become loose by rusting, shall be

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 121 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08

Project No.: 110729 Date: 26.08.2013
removed. All dust and dirt shall be thoroughly wiped away from the surface. If the surface is wet, it shall
be dried before priming coat is undertaken.

4.2.2 Application
The primer shall be applied with brushes, worked well in to the surface and spread even and smooth.
The painting shall be done by brushing and laying off as described in cement paint above.

4.3 PAINTING WITH READY MIXED PAINT/SYNTHETIC ENAMEL PAINT

4.3.1 Iron And Steel Work
The priming coat shall have dried up completely before removed by scrapping or by brushing with steel
wire brushes. All dust and dirt shall be carefully & thoroughly wiped away.

4.3.2 Application
The specification described in Cement Paint shall be hold good as far as applicable. The number of
coats to be applied will be as stipulated in the item. The painted surface shall present a uniform
appearance and glossy/ matt finish described in Schedule of Quantities free from streaks, blisters etc.

Wastewater
'Y 4 File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
& Rev.05.docx
17
Prepared by: TTI Approved By : HLL/BCGVL Page 122 of 162




Project:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

DOCUMENT NO. NP1/110729/WTP/TD/08

Project No.: 110729 Date: 26.08.2013

5.0

51

511

51.2

5.2

SECTION - V

WATER PROOEFING

SPECIFICATION FOR WATER PROOFING
WATER PROOF TREATMENT TO WATER STORAGE TANKS
Material

Epoxy based coating like “TECHOXY” or similar product approved by Consultant / Employer. (Refer
section VII for the list of approved makes).

Application
Leakage point and damp patches are identified after testing the storage tank filled with water.

The leakage points and damp areas are treated with injection pressure grouting through 12 mm dia.
grout holes placed @ 500 mm square grid over the affected areas as approved by Consultant/
Employer.

The entire inner surfaces of the base slab and walls are then cleaned off loose/foreign materials by wire
brush.

Apply one coat of Techoxy coating on the above treated surface.
After a time gap of 10-12 hours apply the second coat Techoxy.

Spray washed dry coarse sand @ 500 gm/m2 on the treated surface while the second coat is still
green.

Apply 20 mm thick cement sand plaster 1:4 (one part cement and 4 parts sand) added with approved
water proofing compound as per direction of the Consultant / Employer. The plaster is to be finished
with neat cement punning.

Polymeric Felt Membrane

Two layers of Polymeric Polyethylene felt, each layer laid on the base in semi-hot asphalt over a coat of
bituminous primer with 75mm and 100mm side and end laps respectively. Joints of both the layers of
Polymeric felt are staggered. Joints are further sealed with bitumen. On vertical faces, two layers of
fibre glass tissue shall be applied. Each layer of fibre glass tissue shall be laid in semi-hot asphalt over
a coat of bitumenous primer, joint staggered with bitumen. The specification for the vertical faces shall
overlap the base specification by 100mm.

The water proofing is to be laid on a smooth plastered surface after a chase 50mm x 50mm is cut at a
height of minimum 150mm above the proposed roof finish level. Immediately after the waterproofing
has been laid, it should be covered and protected with concrete laid to slope and finally brick tiles /
stone etc. or as shown in the drawing.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 123 of 162




Project:

Project No.:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

- DOCUMENT NO. NP1/110729/WTP/TD/08
110729 Date: 26.08.2013

5.3 Water Proofing By Injection Grout Method:-

53.1

5.3.2

5.3.3

534

535

5.3.6

5.3.7

5.3.8

5.3.9

Placing and fixing of 25mm dia nozzles of C-Class G.l. pipe as per item of Bill of Quantities and
protruding at least 25mm from the R.C.C. surface of raft / R.C.C. wall.

Injection of cement slurry of different viscosity mixed with waterproofing expansive plasticizing agent
(non shrinkage grouting compound) through nozzles under pressure by pump as per manufacturer’s
specifications using admixture of approved quality & brand conforming to 1S-2645 latest.

Sealing of the nozzle after injection operation with cement sand mortar in 1:4 (1 cement: 4 fine sand)
mixed with suitable admixture.

Application of polymer modified cementitious coating (Acrylic polymer latex) as per manufacturer’s
specifications of chemseal, tapecrete, pidicrete or approved equivalent make conforming to 1S-2645
latest in two coats applied in perpendicular directions; second coat is to be applied atleast 4 hrs. later
than first coat over the P.C.C. surface / surface of R.C.C. wall, any undulations in P.C.C. shall be
smoothened first by the contractor (without any extra cost).

Above cementitious coating is to be protected by a layer of 20mm thick cement plaster in 1:4 (1
cement: 4 coarse sand) mixed with liquid waterproofing admixture as stated in the item.

Cementitious coating and protective plaster as above for walls, shall be done on water side incase
the U.G. Sump & earth side in case of Basement and for raft, above raft surface in case of U.G.
Sump & above raft surface in case of the basement.

Work to be get executed through a approved specialised agency & covered by a 10 years guarantee
by the main contractor.

Measurement of raft shall be done on horizontal surface, measurement of wall shall be done on one
face of wall only.

Rates shall be inclusive of all operations including labour, material, T&P, scaffolding etc. complete.
Nothing extra shall be payable on any account.

Guarantee

On award of the work contractor shall submit a guarantee covering the quality and performance of all material
supplied and installed under the contract. This guarantee shall cover each and every material whether
manufactured by the contractor or not.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 124 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
SECTION —VI
LIST OF CODES
6.1 The materials and workmanship shall be in accordance with the requirement of the appropriate IS code
wherever applicable together with any building regulations or bye-laws governing the works.
The following list is included for guidance only and the omission from the list does not relieve the
Contractor from compliance there with:
IS 1200 Mode of measurement.
IS 269 Ordinary portland cement.
IS 2386 Method of test for aggregate for concrete.
IS 516 method of test for strength of concrete.
IS 383 Coarse and fine aggregate from natural sources for concrete.
IS 456 Code of practice for plain and reinforced concrete.
IS 1786 Cold twisted steel bars for concrete reinforcement.
IS 6313 PART 2 Anti-termite measures in buildings, pre-constructional
Chemical Treatment measures
IS 104 Specification for ready mixed painted, brushing, zinc chrome,
priming
IS 137 Ready mixed paint, brushing, matt or egg-shell flat, finishing, Interior
to Indian standard colour as required
IS 428 Distemper, oil emulsion, colour required.
IS 2720 Density test of aggregate.
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
,‘ - Rev.05.docx
. Prepared by: TTI Approved By : HLL/BCGVL Page 125 of 162




Project:

Project No.:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

- DOCUMENT NO. NP1/110729/WTP/TD/08
110729 Date: 26.08.2013

SECTION VI

TRIAL RUN PERIOD AND CONTRACTOR'’S OBLIGATIONS

7.1 TRIAL RUN PERIOD AND CONTRACTOR'’S OBLIGATIONS

7.1.1

7.1.2

7.1.3

Trial Run & Hydraulic Testing:

1.

On completion of erection and testing at site, the contractor shall carry out trial run & hydraulic
testing of all individual items. The duration of trial run and hydraulic testing for individual items shall
not be less than 24 hours in continuous operation. On satisfactory performance of individual items,
trial run and hydraulic testing of individual and composite units; trial run of complete ‘Installation’
shall be carried out. The duration of each trial run for each composite unit shall not be less than 48
(forty eight) hours continuous operation, and the duration of trial run for complete ‘Installation’ shall
not be less than ninety six (96) hours continuous operation. All defective items or any defect
observed during trial run shall be replaced and/or rectified by the contractor.

The detailed schedule of trial run and procedure shall be furnished by the Contractor. Record of
test results shall be maintained by the contractor for all testing and trial run.

Record Books of operating log sheets shall be handed over by the contractor to the Engineer-in-
charge in an approved form before the completion of the trial run period.

Performance Guarantee Test:

1.

The complete ‘Installation’ shall be tested for demonstration of guaranteed performance. The
duration for such ‘Performance Guarantee Test' shall not be less than continuous twenty days (480
hours).

The performance guarantee test by the Contractor shall demonstrate satisfactory operation of all
individual pumps, equipments, controls, instruments, auxiliaries & accessories, etc. covered under
the scope of work of the contract and the following major guaranteed parameters:

Guaranteed pumping capacities and diesel generator capacities

Guaranteed instrumentation and control of the STP

All consumables required for the trial run, performance guarantee test etc. at any stage shall be the
contractor’s responsibility, including cost of power consumption during the above tests & trial run.

Performance guarantee:

1.

The contractor shall guarantee the rated capacity, discharge, head, kilo-wattage, energy
consumption, etc. for the individual pumps.

In case the stipulated capacity of the concerned equipment/ facility/ installation is not achieved, the
same shall be rejected at Contractors cost and risk. No extra payment shall be permissible and be
claimed by the contractor for any excess (+) tolerance in rated capacity.

Any variation in tolerance beyond the permissible limit shall not be accepted and such installation
be summarily rejected.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 126 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
7.1.4 Guarantee:
The Contractor shall guarantee the design, materials, quality, workmanship and the satisfactory
performance of all the equipments, accessories, auxiliaries, piping, electrics, instruments, installations,
constructions, buildings, structure etc. under the scope of work for a period of 12 (twelve) months from
the date of preliminary acceptance. Any defects noticed during the guarantee period shall be replaced/
rectified immediately without any extra cost to the Board.
7.1.5 Acceptance:

On completion of erection, the contractor shall clear all the left over surplus earth, bricks, boulders,
debris, scrap, temporary structures etc. from the erection site and present the entire premises in a neat
and tidy manner. All units, equipments, pipelines etc. shall be cleaned thoroughly. On completion of
finishing work, colour wash & painting work, the contractor shall provide name plates on the main units.

1. Preliminary Acceptance:

On completion of successful testing, trial running, satisfactory performance guarantee test, successful
training, submission of O&M Manual, operating log sheets and as-built drawings, the ‘Installation’ shall
be preliminarily accepted by the client and put into regular operation.

2. Final Acceptance:

Following final inspection and when the Engineer is satisfied that the entire works have been
completely constructed, tested, commissioned all in completely operable and reliable order, and only
when all specified tests certificate, the appropriate documents are supplied and trial run period of three
continuous months has been completed, the Engineer will issue Certificate of Final Acceptance.

A final acceptance certificate defines the start of the maintenance period but its issue does not relieve
the Contractor of his obligations to complete commissioning.

3. During the period of trial run the Contractor shall:
a) Supply the labour, materials and all the consumable for all-routine maintenance and renovation
of the work. However, Client shall bear the cost of power consumption during the period of trial

run and all tests.

b) Carry out maintenance repairs on defects immediately

7.2 OPERATION AND MAINTENANCE MANUAL:

7.2.1

General

The contractor shall deliver to the Engineer-in-charge two copies of draft operational and maintenance
manual for the plant. The manual shall be an organized compilation of operating and maintenance data
including detailed technical information, documents and records describing operation and maintenance
of individual components.

The Operation & Maintenance Manual shall fully and clearly set out the contractor's own
recommendations, and instructions for the satisfactory operation and maintenance of the Etp and STP
equipment. The manual shall also accompany drawings. Draft manual shall, during the testing and

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 127 of 162




Project:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

ST A

DOCUMENT NO. NP1/110729/WTP/TD/08

Project No.: 110729 Date: 26.08.2013

commissioning of the works, be carefully checked by the contractor and updated and modified to
ensure that it is fully descriptive and applicable to the pumping station as installed.

The Operation & Maintenance Manual shall also highlight handling of emergency situations during
electric short-circuiting, personnel safety and hygiene.

The various aspects of the manual shall be discussed under highlighted captioned heading. There shall
be a table of contents. The draft manual shall be in English and may include manufacturer’'s standard
literature, but the contractor shall fully supplement the literature by his own descriptive text explanations
and drawings. The drawings, diagrams and manufacturers literature must be legible. After satisfactory
trial run & performance guarantee test, the draft manual shall be approved by the Client and one copy
shall be communicated to the contractor.

Five copies of the approved manual shall be submitted to the Engineer-in-charge prior to the
commencement of the maintenance period. They shall be securely bound in A-4 sized loose-leaf
binders, vinyl hard covered, clearly titled, indexed and cross-referenced. The final Manual shall
incorporate instructions, recommendations, and advice for the operation of the pumping station. If
during the maintenance period, the Engineer-in-charge finds that the manual requires modification or
enlargement as a result of subsequent operational and maintenance experience in the works, the
contractor shall provide approved modifications for each manual.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 128 of 162




Project:

Project No.:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

DOCUMENT NO. NP1/110729/WTP/TD/08
110729 Date: 26.08.2013

7.2.2 Contents

A typical content of the manual is indicated here. The manual shall contain:

Cover sheet containing:

Date submitted

Project Title, location and project number

Name and addresses of Contractor and all manufacturers

Table of contents of all folders

List of maintenance materials

Warranties, guarantees

Copies of approvals and certificates

As-built drawings.

Shop drawings

List of equipment including service depots

Nameplate information including equipment number, make, size, capacity, model number, and
serial number.

Parts list

Design data for pumps, motors, pumping main, standby power, overflow point and elevation,
telemetry and sulfide control system as applicable.

Pump curve with computed system curve showing design operating point.

Startup and shutdown procedures

Analysis of critical safety issues

Description of the maintenance management system, including preventive and predictive
maintenance.

Installation details

Operating instructions.

Maintenance instructions for equipment.

Maintenance instructions for surface finish.

List of local contractors for emergency repairs.

List of vendors and manufacturers of critical system components.

Stalff training plan.

The manual shall also include a list of the mechanical and electrical parts, procedures for their
assembly, smooth operation and maintenance and including the following:

Calibration, adjustment, checking and lubrication of each component.

Attention at weekly, monthly or other regular intervals to ensure reliable trouble free operation.
Complete overhaul, dismantling, reassembling and re-commissioning of

various components.

Identification and selection of suitable lubricants of various Indian Manufacturers’ / suitable
equivalents.

Fault findings.

Maintenance of protective coatings.

The work shall not be considered as complete unless the above requirement has been met.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 129 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
Revision: 05
DOCUMENT NO. NPI/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
"’. Rev.05.docx
Prepared by: TTI Approved By : HLL/BCGVL

Page 130 of 162




Project:

Project No.:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

- DOCUMENT NO. NP1/110729/WTP/TD/08
110729 Date: 26.08.2013

9.

The Bill of Quantities shall be read in conjunction with the Instructions to Bidders, General and
Special Conditions of Contract. Specification and Drawings.

The quantities given in the Bill of Quantities are approximate and are given to provide a common
basis for bidding. It shall be definitely understood that these are the estimated quantities only and are
liable to alteration by omission, deductions or additions at the discretion of the Owner without
affecting the Terms of Contract. The basis of payment shall however, be the actual quantities of work
executed at site as measured by the Contractor and verified by the Consultant/Employer, valued at
the awarded rates and prices. No claim whatsoever shall be entertained due to variations in
guantities.

The rates and prices in the priced Bill of Quantities shall, except, insofar as it is otherwise provided
under the Contract, include all Constructional Plant, labour, supervision, materials, erection,
maintenance, insurance, profit, taxes and duties, together with all general risks, liabilities and
obligations set out or implied in the Contract.

A rate or price shall be entered against each item in the priced Bill of Quantities, whether quantities
are stated or not. The cost of Iltems against which the Contractor has failed to enter a rate or price
shall be deemed to be covered by other rates and prices entered in the Bill of Quantities.

The whole cost of complying with the provisions of the Contract shall be included in the items
provided in the priced Bill of Quantities, and where no items are provided the cost shall be deemed to
be distributed among the rates and prices entered for the related items of Work.

General directions and descriptions of work and material are not necessarily repeated nor
summarized in the Bill of Quantities. Reference to the relevant sections of the Contract documenting
shall be made before entering prices against each item in the priced Bill of Quantities.

The method of measurement of completed work for payment shall be in accordance with the modes
stipulated in the Bill of Quantities and specification where in such modes are not specified the works
shall be measured as per the relevant IS/BIS codes 1200, latest revisions. Reference Guide or Full
Details of the Methods to be used).

Errors will be corrected by the Consultant/Employer for the arithmetic errors in computation or
summation as follows:-

a. Where there is a discrepancy between amount in figures and in words, the amount in words will
govern, and

b. Where there is a discrepancy between the unit rate and the total amount derived from the
multiplier of the unit price and the quantity, the unit rate quoted will govern, unless in the opinion
of Consultant/Employer, there is an obviously gross misplacement of the decimal point in the
unit price in which the total amount as quoted will govern and the rate will be corrected.

c. Bidders shall price the Bill of Quantities in Indian Rupees only.

Non tendered items;

Rate analysis of the non tendered items to be submitted before the execution of the non tendered work.

But contractor will have to take authorization in writing from employer before doing any non tendered

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 131 of 162




Project:

Project No.: 110729

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

DOCUMENT NO. NP1/110729/WTP/TD/08

Revision: 05

Date: 26.08.2013

item. In case of any dispute about rates, Consultant's/Employer’s verdict will be final binding to both the

parties.

a. Bill of these non tendered items will be settled at the end or till value of these items crossed to an
amount equivalent to 5% of contract value

10. All the tiles used in the plant for walls or floor shall be machine cut.

' File Name :
& r_4

Prepared by:

Wastewater
Treatment Plant -
Rev.05.docx

TTI

Checked By :

Approved By :

NNE Pharmaplan

HLL/BCGVL

nne pharmaplan®

Page 132 of 162




Project:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

ST A

DOCUMENT NO. NP1/110729/WTP/TD/08

Project No.: 110729 Date: 26.08.2013

PREAMBLE TO SCHEDULE OF QUANTITIES

The work comprised in the contract generally consists of all general ETP/STP works, complete in all
respects as shown in the drawings and as indicated in the Schedule of Quantities.

The Contractor shall carefully go through the clauses in the invitation to Tender, Articles of Agreement,
General Conditions of Contract, Technical Specification, Bill of Quantities and drawings and shall
include in his rates any sum he may consider necessary to cover the fulfiiment of various clauses
contained therein.

The quotation submitted by the Contractor should be based on the probable quantities of the several
items of work which are furnished for the Contractor’'s convenience in Bill of Quantities and it must be
clearly understood that the contract is not a lump sum contract, that neither the probable quantities nor
the value of the individual items nor the aggregate value of the entire tender will form part of the
contract and the Owner does not in any way assure the Contractor or guarantee that the probable
guantities are correct or that the work should correspond thereto.

The item of work and the unit prices stated in the Bill of Quantities shall be inclusive of everything
necessary to complete the said item of work within the contemplation of the contract and beyond the
unit price no extra payment will be allowed for any incidental or contingent work, labour, materials, tools
& plant.

No change in unit rate will be admissible for any variation in quantities.

Contractor shall note that

a) All materials & water supply will have to be borne by the Contractor.

b) The electricity, if available at site will be provided to the contractor at a single point on a
chargeable basis. The contractor shall pay the employer at the prices at the actuals (applicable by
TN electricity board). The quantities consumed shall be determined by the Employer's
representative, who shall include the amounts due as deductions in Interim and final payment
certificates. The contractor shall, at his risk and cost, provide any apparatus necessary for such
determination and for his use of these services. The contractor should make his own
arrangements for the providing back up power supply (like D.G sets of required capacity)
during the work.

However, water required for construction and other purposes has to be arranged by Contractor at his own
cost..

c) The rate in Bill of Quantities shall also include the cost of the following:

i) Transportation of constructional plant, personnel etc. to the site at the start of work and
their withdrawal on completion of work.

i) Storage of material and hoisting and lowering to all levels.

iii) Supplying, transporting to site, unloading, protecting and installation of materials in
accordance with the specification.

iv) Accommodation of the Contractor’s staff & labourers outside the building.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 133 of 162




Project:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

Revision: 05

ST A

DOCUMENT NO. NP1/110729/WTP/TD/08

Project No.: 110729 Date: 26.08.2013

10.

V) Insurance of materials at site as stipulated in the conditions.

Vi) Protection of all materials & equipments.
vii) Contractor should make his own arrangements for storage of materials.

Whenever the Contractor is entitled for payment against Reinforcement separately, the rate shall
include the rolling Margin and wastage. The Reinforcement will be measured and paid for as per
Theoretical weight only.

Incase of discrepancy between specifications and in the descriptions of the items in the schedule of
quantities and those contained in the general specifications, the schedule of quantity shall have
precedence over the later, and the Consultant's/Employer’s interpretation of the meaning of the
specification shall be final and binding on the Contractor. However the Contractors are directed to quote
their rate for any item of work matching with the relevant part of the technical specification applicable for
the particular item of work.

The Contractor shall note that after execution of the work the Contractor shall provide all the
necessary guarantees for the special items like Anti-Static Epoxy Flooring , Epoxy Wall Finish ,
Water Proofing Treatment and Anti-Termite Treatment etc. executed by special agencies to the
Owner for a period of 10 years after completion of the work.

The Contractor should preferably supply the items as per approved makes. In case of any item not
specified or any alternate make is preferred, the Contractor shall get prior approval in writing from the
Employer / Consultant. The Employer / Consultant, if need be , shall inspect the sample or the
manufacturing facility (as applicable) of alternate vendor before giving final approval

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 134 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
- DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013

PREAMBLE FOR EARTHWORK

The rates quoted shall include for:

Setting out of works and site clearance.

Excavation either straight, inclined or curved in trenches, footings, water tanks, basements, etc.
including marking out, cutting and dressing sides and bottom to true dimensions and deposition of
excavated material within the plot boundary at least 3.0 m clear of the edge of excavated area.

De-watering, bailing out pumping-out or otherwise removing all water that may accumulate in the
excavation from any cause whatsoever.

All labor and materials required for fencing and protection against risk of accident to open excavation
etc., with necessary shoring, planking and strutting and for providing gangway with hand rails across
open trenches etc. wherever necessary during the progress of the work.

Watching and lighting arrangements wherever necessary whether instructed by the
Consultant/Employer or otherwise.

Filling back excavated earth from stacks or earth brought from outside in trenches, sides of foundation,
basements walls and the like etc. as required in 200mm thick layers, ramming, watering, consolidation
and dressing the filled up areas including spreading to proper levels and grade as shown and
compaction / consolidation of the same to OMC. Fill shall have 95% dry density / Proctor density.

Battering, benching and forming steps in the sides of foundations, mass excavation where required.
Clearing all shrubs, roots, rank vegetation and trees up to 300 mm girth, from alignment of the building.

Blasting in rock strata, both controlled and uncontrolled, is strictly prohibited. The contractor shall
submit the proposed Method Statement, list of equipment and manpower deployment and excavation
programme with the Tender.

Removal of slips or falls in excavation due to reason whatsoever.

Disconnection, reconnection, diversion and slinging and supporting service pipes, electrical cables or
any other utility etc. met during excavation.

The measurement for earthwork shall be for the dimension of PCC / member forming the external face
of the building at the lowest level multiplied by the depth of the excavation i.e the difference between
the initial level and final level as shown in the drawing or as directed. Extra working space as excavated
or 600 mm, whichever is less shall be considered for payment. The initial levels before the start of the
work shall be recorded in the presence of Consultant/Employer.

In case sub soil water is encountered the Contractor shall keep the work area and building free of such
water from accumulation by installing suitable system of dewatering as approved by the
Consultant/Employer. The system shall run continuously or as directed, till such time the uplift pressure
is countered by the super structure building load.

All excavated materials belongs to the Employer and the contractor shall provide for stacking of usable
and disposal of surplus materials in his rates in the manner stated in this documents and as directed by
Consultant/Employer.

Wastewater
File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 135 of 162




Project:

Project No.:

110729

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

DOCUMENT NO. NP1/110729/WTP/TD/08

05

26.08.2013

If excavated materials such as boulders / rocks etc. are allowed to be used in the work, the contractor
shall pay to the Employer at the market rate the cost of such materials, unless mentioned free of cost to
the Contractor in particular items.

The excavated rock shall be reduced to the sizes required for packing / soling as directed by Consultant
/Employer. The rate for soiling / packing by the excavated material shall be inclusive of this operation.

The anti-termite treatment shall be carried out by an approved specialized agency and shall carry at
least 10 years guarantee duly counter-signed by main contractor. The agency shall be a member of the
Pest Control Association of India. The Main Contractor and agency shall follow all the safety
precautions while handling, storing and application of the chemical.

Clearing of all debris material like steel concrete, windows, doors etc termed as scrap as identified &
approved by the project incharge.

File Name :

Prepared by:

Wastewater
Treatment Plant - Checked By : NNE Pharmaplan
Rev.05.docx
TTI Approved By : HLL/BCGVL

nne pharmaplan®

Page 136 of 162




Project:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
- DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013

PREAMBLE FOR CONCRETE, FORMWORK, AND REINFORCEMENT.

Note: These notes shall be read along with the common specifications and the detailed item specifications

Unless otherwise specified the following will apply for all items of plain and reinforced cement concrete and
formwork. Rates quoted shall be inclusive of the cost of the following but will exclude the cost of
reinforcement and inserts like bolts, plates, sleeves, pipes, etc.

a. All materials, labour and all form work, moulds, centering and shuttering.

b. Adequate protection to edges and corners from damage during construction.
c. Work either straight, curved, sloping, plain or tapered.

d. Keeping the work well watered for at least 10 days after casting.

e. Roughening/hacking concrete surface where required after removal of centering or shuttering to
receive plaster.

f. Work on all floors at all levels, locations, conditions and situations.
g. Building in and placing in position any inserts supplied.

h. Machine mixing and consolidation using vibrators of approved type.
Coarse graded sand shall be used for all concrete works.
Machine crushed coarse aggregate shall be of hard broken granite or Basalt or trap of sizes specified.

Deshuttering, clearing and cleaning.
Test cubes and testing charges as specified.

Use of weigh batching equipment for design mix concrete, including the charges for getting the Mix Design
done for grades as required.

Cost of all formwork including vertical supports of timber, MS props, MS spans, MS shuttering sheets,
wooden planks, runners, plywood, battens, bolts, etc;

Cost of all supports, struts, braces, ties, wedges, poles or other suitable arrangements to support the
formwork.

Cost of making and erecting formwork, scaffolding, staging, deshuttering, transporting, etc;

Cost of approved shuttering oil and labour, and consumables like wires, nails, ropes, clamps, bolts or other
items to hold the sheathing together.

Providing cutouts wherever necessary as indicated in the drawings.

Working scaffolds, gangways, ladders and similar items.

Filleting to form stop - chamfered edge or splayed external angle, not exceeding 20 mm wide to beams,
columns and the like.

Spayed edges, notching allowance for overlaps, passings at angles, sheathing battens, strutting, bolting,
nailing, wedging, casing, striking and removing.

17

Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
& Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 137 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
- DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013

Bracing the scaffolding and staging at every 1.5 mtrs in both the directions.
Providing adequate no of props at suitable spacing so as to support the weight of wet concrete, workmen
during pouring, vibration due to equipments till formwork is removed.

Unless otherwise specified the material for formwork for different parts shall be as follows.

Receiving materials like water proofing compound, fiber mesh, fiber HARBUORITE etc supplied by
employer and fixing it to the concrete or mortar in proportion as directed by Architect.

PART TYPE OF FORM WORK.
1. Foundations MS Sheet and/or wooden planks and runners.
2. Pedestals, columns, beams, Form work with plywood lining.

lintels, pergolas, walls, fascia,
drops and fins

3. Slabs and flat slabs of all types Formwork with MS sheets.

4. Staircases, lofts, cover Slabs, Formwork with MS Sheet and/or wooden planks.
coping, chajja and platforms

5. Pre cast concrete panels Formwork with plywood lining.

REINFORCEMENT STEEL:
Unless otherwise specified the rate quoted for reinforcement steel shall include the cost of the following.

The Cost of Steel including loading and delivery to site, unloading and storing at site or cost at issue prices
as specified and Receiving steel supplied by the Owner, unloading and storing.

a.. Straightening, cutting, bending, conveying, hoisting and laying in position.
b. Providing 18 G black annealed binding wire in two folds.
c. Providing pre cast concrete cover blocks as specified.

d. Removing and cleaning oil, grease, oil stains, bitumen, paints, etc, from the steel rods, sheets, etc; as
directed.

e. Work at all heights and situations.

Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
& Rev.05.docx

Prepared by: TTI Approved By : HLL/BCGVL Page 138 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
CHAPTER- 2.6
BILL OF QUANTITIES
Wastewater
'Y 4 File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
,‘ - Rev.05.docx
o Prepared by: TTI Approved By : HLL/BCGVL

Page 139 of 162




Project:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
HLL LIFECARE LIMITED, CHENNAI
REVIVAL OF BCG VACCINE LABORATORY,GUINDY,CHENNAI
Document Name : BILL OF QUANTITIES — SUMMARY
Document Number: NP1/110729/WTP/TD/08
Total Amount (In Figure) in Tot_al AU (In_ el
s ; . in INR (Inclusive of
Sl.No. Description INR (Inclusive of applicable .
applicable taxes and
taxes and charges)
charges)
1 Total for Bill of Quantities for
' 15 KLD ETP
> Total for Bill of Quantities for
' 10 KLD STP
Sub Total without CMC (1 -
3.
2)
4, CMC charges for 5 years
Grand Total with CMC (3+4)

Wastewater
File Name : Treatment Plant -

Rev.05.docx
Prepared by: TTI

Checked By :

Approved By :

NNE Pharmaplan

HLL/BCGVL

nne pharmaplan®

Page 140 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
Revision: 05
DOCUMENT NO. NPI/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
. . Rate in . Amount in Amount in
Sl.no DESCRIPTION Unit Quantity figures Rate in words figures .
I Bill of Quantities for 15 KLD ETP
M&E EQUIPMENTS / ELECTRICAL / PIPING
Supply, Installation and Commissioning of all Equipments/Machineries/ Electricals/ all Piping as described in the Specification.
1 M S Bar Screen with 8 mm size opening Set 1
2 SS motorized Fine Screen with 2 mm pore Set 1
Drum for Neturalisation tank with HCI Dosing
3 System 0-3 Iph to adjust pH with a storing capacity Set 2
of 50Litres
Raw Effluent Pumps of 1.05 KLH @ 10 M head.
4 (IW& 1S) with non-return valve (NRV) and Set 2
pressure gauge at discharge.
BaCl dosing system 0-3 Iph with a storing capacity
5 : Set 2
of 50 Litres
Alum dosing system 0-3 Iph with a storing capacity
6 . Set 2
of 50 Litres
4 Air Blower 80 m*hr@0.5KG (which shall connect Set >
to MBBR and Flocculation Tanks)
Wastewater
' ‘le Name Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan®
,". Rev.05.docx
Preparc. . Approved By : HLL/BCGVL Page 141 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
. . Rate in . Amount in Amount in
Sl.no DESCRIPTION Unit Quantity figures Rate in words figures .
Set
8 HDPE Virgin Plastic media for MBBR unit 1
. . . . . Set
9 Aeration Grid, Biomass Carriers & Sieves as per 1
design for MBBR tank
. . . . Set
PE Dosing System 0-3 Iph with a storing capacity
10 . 2
of 50 Litres
11 Filtration system
Dual filters comprising layers of gravel and crushed
coke with a flow rate of 1100 Iph @ 2.5 kg/cm2
a with manual mode of back wash multiport valve
and monoblock pumps (1.1 cumtrs/hr @10 mtrs
head (1 w + 1 s) with Non-return valve & pressure Set 1
gauge (Kindly add the pump specification)
Waterflow meter Transmitter (mechanical ) at outlet
of Filtration system and for water which is drained
out. (with Flow Totalizer)
Chlorine dosing system of Capacity 0-3 Iph with a Set
12 ; . . 2
storing capacity of 50 Litres
Wastewater
v g “le Name Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan®
,". Rev.05.docx
Preparc. . TTI Approved By : HLL/BCGVL Page 142 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
> Revision: 05
h DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
. . Rate in . Amount in Amount in
Sl.no DESCRIPTION Unit Quantity figures Rate in words figures .
Decanter System to handle Sludge for an ETP of
13 . Set 1
20 cum per day or equivalent Sludge
Pre -Fabricated Modular System with MS (average
thickness of 4mm with Epoxy Coating)
14 Set 1
Flocculation tank 1,2,3,Lamella clarifier-1,2,3 ,
Biological tank, Filter Feed Tank
15 Sludge Transfer pump (2W+1S) 200 Iph nos 3
LT Control Panel with internal wiring with all the
16 require switches,controller,contactors,all control Set 1
cabling required for the instrument to control panel.
Providing and Fixing of online Monitoring
18 1. Online pH Transmitter 1
2. online TDS measurement
3. Online flow meter
Providing and laying U-PVC pipes of 40 mm dia
19 from UG sump to Screen chamber of ETP (as per RMT 20
ISO standards) with fittings (considering 1-1.5 m
depth).
Total Amount (I)
Wastewater
v g “le Name Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan®
,". Rev.05.docx
Preparc. . Approved By : HLL/BCGVL Page 143 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
Revision: 05
DOCUMENT NO. NPI/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
. . Rate in . Amount in Amount in
Sl.no DESCRIPTION Unit Quantity figures Rate in words figures .
Il. Civil works
Construction of the Civil Works as per specification
1 Screen chamber — 0.7m x 0.5m x 0.6m
2 Equalization Tank — 1.5m x 1.4m x 2.5m(2.2m LD) | KL 4.6
3 Pedestal for the Skid-2 no’s — 4.57 m X3.21m, 1
6.175m X 3.21m
4 Sludge Drying Beds 2 no’'s — 1.2 m X 1.4m X 1
1.5m(1.2m LD)
5 Final Treated Tank — 1.5m x 1.4m x 2.5m (2.2 LD) KL 4.6
Total Amount (Il)
Grand Total Amount (I+11)
Wastewater
' ‘le Name Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan®
" - Rev.05.docx
o Preparc. . TTI Approved By : HLL/BCGVL Page 144 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
S. No. Specification /Description Unit Quantity Eg&iég Svagf dlg ir/?rf?gljjrr:s An\:v%liggln
Bill of Quantities for 10 KLD STP , Modular Type with MBBR System
A EQUIPMENTS / ELECTRICAL / PIPING
Providing, Installation and Commissioning of
all equipments/machineries/ electrical/ piping
as described in the specification.
1 M S Bar Screen -8mm Set 1
2 SS Automatic motorized Fine Screen -2mm pore Set 1
Monoblock Raw Effluent Pumpsof 0.5 KLH @ 10 M
3 head.(1W & 1S) with non-return valve and Nos 2
pressure gauge at discharge.
4 Air Blower 25 Cum/hr@0.5KG which shall connect S 1
MBBR, Equilization tank and flocculation tank
5 HDPE Virgin Plastic Media for MBBR Unit Set 1
6 Aeration Grid & Sieves as per design for MBBR Set 1
tank,
Alum dosing system- 0-4 LPH with 50 L tank
7 . No 1
capacity.
8 Filtration system
Wastewater
' ‘le Name Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan®
,". Rev.05.docx
Preparc. . TTI Approved By : HLL/BCGVL Page 145 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
S. No. Specification /Description Unit Quantity Rate n REHE [T .A”.‘OU”‘ SOrOUTI [T
figures words in figures words
Comprising layers of gravel and crushed coke with
a flow rate of 500 Iph @ 2.5 kgscm2 with manual
mode of back wash multiport valve and monoblock
pumps (0.5 cumtrs/hr @10 mtrs head (1w + 1)) Set 1
with Non-return valve and pressure gauge €
Waterflow meter Transmitter (mechanical ) at
outlet of Filtration system and for water which is
drained out. (with Flow Totalizer)
9 Chlorinator dosing system 0-3 Iph (1W+1S) No. 2
Pre —fabricated modular STP plug and use model-
10 CF M1 with collection, pedestal and final tanks in Set 1
civil works as per the drawings(MBBR Tank,
Flocculation tank, Clarifier and filter Feed Tank)
11 Sludge transfer pump of 200 Iph (1W +1S) Nos 2
LT Control Panel with internal wiring with all the
12 require switches,controller,contactors,all control Set 1
cabling required for the instrument to control panel.
Providing and Fixing of online Monitoring
1. Online pH Transmitter
13 2. Online TDS measurement No 1
3. Online Flow meter
Waste transfer pump to pump from Sewage
14 collection tank to STP 1.0 KLH @ 20 m head.(1W No 5
& 1S) with non-return valve and pressure gauge at
discharge.
Wastewater
v g “le Name Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan®
" - Rev.05.docx
o Preparc. . TTI Approved By : HLL/BCGVL Page 146 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
> Revision: 05
h DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
S. No. Specification /Description Unit Quantity Rate in RELE 1) .A”.‘OU”‘ SOrOUTI [T
figures words in figures words
Providing and laying U-PVC pipes of 40 mm dia
from UG sump to Screen chamber of STP (as per
15 ISO standards) with fittings (considering 1-1.5 m RMT IR
depth).
Total Amount (A)
B Civil works
Construction of the Civil Works (RCC) as per specification
1 Screen chamber, 0.6m x 0.4m x 0.5m
2 Collection Tank - 1.5m x 1m x 2.3m (2.0 m LD) KL 3
3 Treated Water Tank - 1.5m x 1m x 2.3m (2.0 m LD) KL 3
4 Pedestal for the Skid - 4.52m x 1.658m x 0.3 m LS
5 Sludge Drying Beds - 0.8 m X 0.8m X no’s 2
1.0m(0.8m LD)
Total Amount (B)
Grand Total Amount (A+B)
Wastewater
v g “le Name Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan®
" - Rev.05.docx
o Preparc. . TTI Approved By : HLL/BCGVL Page 147 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
S. No. Specification /Description Unit Quantity Eg&iég Svagf dlg ir/?rf?gljjrr:s An\:v%liggln
Bill of Quantities for 10 KLD STP , Modular Type with MBBR System
A EQUIPMENTS / ELECTRICAL / PIPING
Providing, Installation and Commissioning of
all equipments/machineries/ electrical/ piping
as described in the specification.
1 M S Bar Screen -8mm Set 1
2 SS Automatic motorized Fine Screen -2mm pore Set 1
Monoblock Raw Effluent Pumpsof 0.5 KLH @ 10 M
3 head.(1W & 1S) with non-return valve and Nos 2
pressure gauge at discharge.
4 Air Blower 25 Cum/hr@0.5KG which shall connect S 1
MBBR, Equilization tank and flocculation tank
5 HDPE Virgin Plastic Media for MBBR Unit Set 1
6 Aeration Grid & Sieves as per design for MBBR Set 1
tank,
Alum dosing system- 0-4 LPH with 50 L tank
7 . No 1
capacity.
8 Filtration system
Wastewater
' ‘le Name Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan®
,". Rev.05.docx
Preparc. . TTI Approved By : HLL/BCGVL Page 148 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
S. No. Specification /Description Unit Quantity Rate n REHE [T .A”.‘OU”‘ (AR 1)
figures words in figures words
Comprising layers of gravel and crushed coke with
a flow rate of 500 Iph @ 2.5 kgscm2 with manual
mode of back wash multiport valve and monoblock
pumps (0.5 cumtrs/hr @10 mtrs head (1w + 1)) Set 1
with Non-return valve and pressure gauge €
Waterflow meter Transmitter (mechanical ) at
outlet of Filtration system and for water which is
drained out. (with Flow Totalizer)
9 Chlorinator dosing system 0-3 Iph (1W+1S) No. 2
Pre —fabricated modular STP plug and use model-
10 CF M1 with collection, pedestal and final tanks in Set 1
civil works as per the drawings(MBBR Tank,
Flocculation tank, Clarifier and filter Feed Tank)
11 Sludge transfer pump of 200 Iph (1W +1S) Nos 2
LT Control Panel with internal wiring with all the
12 require switches,controller,contactors,all control Set 1
cabling required for the instrument to control panel.
Providing and Fixing of online Monitoring
4. Online pH Transmitter
13 5. Online TDS measurement No 1
6. Online Flow meter
Waste transfer pump to pump from Sewage
collection tank to STP 1.0 KLH @ 20 m head.(1W
14 ) No 2
& 1S) with non-return valve and pressure gauge at
discharge.
Wastewater
v g “le Name Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan®
" - Rev.05.docx
o Preparc. . TTI Approved By : HLL/BCGVL Page 149 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
S. No. Specification /Description Unit Quantity Rate in RELE 1) .A”.‘OU”‘ SOrOUTI [T
figures words in figures words
Unit rate for components common to ETP and STP
Note: These unit rates will be considered only in case additional components are required by the client.
1 Valves
a Ball Valves (MS / CI) No 1
b Butterfly valves (MS / Cl) No 1
c NRV (MS/CS) No 1
2 Pressure gauges No 1
3 Piping (MOC: u-PVC) RMT 1
4 Piping (MOC: MS) RMT 1
Total Amount
Wastewater
' ‘le Name Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan®
,‘ - Rev.05.docx
o Preparc. . TTI Approved By : HLL/BCGVL Page 150 of 162




Note :

TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
- DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013

Charges for all wiring to and from LT Panel of ETP and STP for all equipments should be taken into consideration and as per the makes

specified in the tender. No Extra charges will be applicable for the same.

All the extra material to be taken back after completion of the work. Payment will be based on actual measurement at site. Quantities

mentioned in the BOQ are tentative and may change according to site condition or actual quantum of work.
Civil works like excavation, foundation , plinth beam, tanks etc for ETPand STP shall be carried out by ETP contractor.
MOC of pumps & impellers shall be Cl and motor shall conform with IP-55 protection and efficiency category should be EFF-1

All electrical motors / electrical components between the treatment modules will be part of the package scope including necessary accessories

and instruments. The system shall be treated as package.

All inter connecting pipings, valves and fittings to and from tanks (including from blowers and pumps) should be as per P&ID and no extra

charges will be applicable for the same.

Wastewater
' ‘le Name Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan®
,‘ - Rev.05.docx
¥ 4
Preparc. . TTI Approved By : HLL/BCGVL Page 151 of 162




Project:

ST A

Project No.: 110729

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

DOCUMENT NO. NP1/110729/WTP/TD/08

Revision: 05

Date: 26.08.2013

HLL LIFECARE LIMITED, CHENNAI

REVIVAL OF BCG VACCINE LABORATORY,GUINDY,CHENNAI

Document name : Supply & Installation of Wastewater Treatment Plant

Document Number : NP1/110729/WTP/TD/08

Year

Annual Comprehensive Maintenance Contract Charges (RS)

Year 1

Year 2

Year 3

Year 4

Year 5

applicable)

Total CMC charges for five years
(inclusive of all taxes and duties

Total Amount in Words

' File Name :
& r_4

Prepared by:

Wastewater
Treatment Plant -
Rev.05.docx

TTI

Checked By :

Approved By :

NNE Pharmaplan

HLL/BCGVL

nne pharmaplan®

Page 152 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
Revision: 05
DOCUMENT NO. NPI/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
"’. Rev.05.docx
Prepared by: TTI Approved By : HLL/BCGVL Page 153 of 162




20|710-93/(HJS)d13/62L0TT/1dN

1HVHO MO1d4 SS300dd
prowwdv] ITIMGL-LNV1d LNJNLVYIH1L INdN144

;uonduosag

"ADY :ou Buimelq
€V :azis| ww :syun| SIN-9/2dS
dN
NN/WMS |2102/01/61 FENEETR)
(NCd Z102/01/61 umelq
aweN 21eq
"VIANI "080 095 - aJoebueg IYNN3IHD
‘In0AeT A1BYS Yeldy ‘pT# uoneooT
paywi eipug uejdew.eyd INN 6C/0TT

Q3LIWIT IEVYOI4IT TTH
IVNNIHD ‘AQNIND LV AYOLVHO09V1 SINIJIJVA 904

30 'ON

:"ON 2109[0.d :109loud

@Cm_QmE(—mr—Q @CC 1 ON "baqg wou4 pajeulblQ
: sweu o|i4

o] panssi| sjeq | SIUld UoISIARI JO pury | paxoeyd [pebueyd ajeq | Aoy

'SJUSWIWIOD sjuadlpd Jad se pasiaay | DONAN 1dvS

€T0C'¥0°1C[ 10

"'SJUSWIWIOD Sjualpd Jad se pasiaay | ONAN dvS

€10¢°L0°60| <O

01 pup buluepipb Joj
MUD| Jo1DA, pelDed| =]

yJomiau obomag oy

MUD| J91DM
DO |

ONISOJ
INIJOTHO

NILSAS TWVAOW3Y
d100d0 #NOILYSIL T4

193!
u0QgJIDY

ipsodsi(] JoJ
DY 26pN|S

AUD |

Peod 1ol

4/ wng g/ (0 210J

pag bulkig d uinig
2bpn|S
paAOWay SPI|oS
Ja1upo9(] n
obmyue) o|qe a|)es ® papuadsng
quD| Bulp|o
S0pNIS
POAOWIA
seyoyd|ng
— ¢ AuUD]| . | AUD]
¢ Mup] ¢—ub] | —ub| ¢ =490 | —43141UDI] HUD | Joquiny)
—13141UD|D)] U0IIDINO20 Selbis]lglelele
¢ —Jl}lDI] 4010|1990 4 NT=(=r] Jagn ANVL 01804 3VNY AIDPU0DDS \aw@gouwm Aiouild .#>i:¢pm UoNDSIoNb] U92J0G Jog
buisoq 3d
96 08l 2PAN0 718¢ 0168 2N0
%08 %08 "UoHonpey % %S¢ %5y UoHonpey %
18 068 191Ul 0ecy  S/gl el buisog wnjy JAIH0THD WNIYvE NOILO34H00 Hd
Q00 Q0§  slejewning Q00 Q0§  slejewning
8¢ 068 +2[N0
%06 %006 "Uononpsy %
718¢ 708 19[u]
aoo J04 SIo1oWDID4

(Ayoeded Y G ) "WeyD moj{ SS8d0.d juswieal] usnjyg

MOJ} 4=lU]

J21D\\21SD )




AIR LINE PIPE @40 mm UPVC PIPE

@25mm uPVC PIPE

v

]
NRV
PG G
e S
BV BV

(0-3 Iph Capacity)

(0-3 Iph Capacity)

NRV  NRV *

80m’/hr Capacity
@0.5 Kg Pressure

NRV -NON RETURN VALVE

ALUM POLY B-01 B-02
DOSING ELECTROLYTE AIR BLOWERS
BV DOSING
OVER
' A4 B \ FLOW \ \
BV BV =
| _ O O O | OVER M e
RAW WATER SHUNE L FLOW OVER VPV MPY
(0-3 Iph Capacity) TRANSFER e 3 o - s oot FLOW > 1 S >
PUMP 1.05 _Uj Ombmo_q @@W@ o o O@> W@ /_mmwommomoooo % M X @@@P @@%@_%m \A Q - NWUf XWULI/
~ @10mtrhead | BUBBUE-® LAMELLA PACK _BUBfLE T B —
S \: o~ LAMELLAPACK He soee [T EE e PG NRV G
WASTE WATER CORRECTION ~ JFLOCTGLATION FLOTRROTION Sl e b FLOCCULATION ﬂw _
d (0-3 Iph Capacity) — s DO BN TANK 3 LAMELLA PACK _
M e 5% o || ORS00 oo B0 5% ° BV BV SAND CARIBON
N Y o500 N SsEeses | eopep | ekt & GRAVEL & GRAVEL
SCREEN 10 w>4c_<_ 0% 00,00 Mwomwmmom%o% , OMM%MO% \@
CHAMBER o ooo MO CHLORIDE S| Wl | Sedea
00 5 QQ - O _H 0 207¢ ooomwmwM omwwom ooooo o o%wﬂooﬂ%owo w_u BV BV
o 2P © ERATIDNGRID - = AERATI@NGRID - - X
0 L L — ]
OOOOMM UOM v{g 7 s ot 55 ]° 0 © R | ,_n__|._|m_N_ummD
oo O 5 o CLARIFIER - 1 CLARIFIER -2 ANAEROBIC TANK MOVING BED BIO MOVING BED BIO LARIFIER - PUMP
: o 00 oo REACTOR -1 REACTOR - 2 ¢ 3 FILTER FEED TANK CLAIRE FONTAINE FILTERATION
o e B L & ODOUR REMOVAL SYSTEM Y
O
SRR | TO SLUDGE SOAK PIT :
°o o ooo o o ‘ 1.1m /hr
o © wo RSE © @10mtr head
s BBLE @40mm uPVC PIPE BV BV
| o o XL
EQUALIZATION TANK - BV @ BY @ i
¥
SLUDGE Vv
TRANSFER
PUMP ————
(200Iph) CHLORINE
DOSING
(0-3 Iph Capacity)
|
|
SLUDGE DRY BED
| |
n w TREATED WATER TANK
_J
TO EQUALIZATION TANK
DECANTER |
SLUDGE HOLDING TANK
LEGEND DRAIN PIT (200iph)
% BF -BUTTERFLY VALVE m———— WASTE WATER PIPE ( @25mm uPVC)
SLUDGE PIPE ( @40mm uPVC)
N BV  -BALL VALVE
s AIR BLOWER PIPE (940 mm MS)
M@ SV - SOLENOID VALVE ———— CHEMICAL DOSING PIPES
03 |08.08.2013| SRTR | NVNG | Revised as per clients comments.
02 09.07.2013( SAPL NVNG | Revised as per clients comments.
01 21.04.2013( SAPL NVNG | Revised as per clients comments.
T@ ) Tmmmwcxm @>C@m Rev. | Date Changed|Checked | Kind of revision w_m_.gmm Date |Issued To
File name :
Originated From Drg. No : ®
M Project: Project No.: ::m _U_l_m_.._..jm_u_m:

AR AT

FM - FLOW METER

THE INFORMATION CONTAINED HEREIN IS CONFIDENTIAL AND NOT FOR PUBLICATION. BEING THE PROPERTY OF NNE PHARMAPLAN
INDIA LIMITED, THE INFORMATION IS ISSUED ON THE UNDERSTANDING THAT NO PART THERE OF SHALL BE COPIED OR

COMMUNICATED TO A THIRD PARTY WITHOUT AUTHORISATION IN WRITING FROM NNE PHARMAPLAN INDIA LIMITED.

BCG VACCINES LABORATORY, GUINDY, CHENNAI | 110729 NNE Pharmaplan India Limited

HLL LIFECARE LIMITED Location

#12, Achiah Shetty Layout,
CHENNAI Bangalore - 560 080., INDIA.

Description:

Date Name

Drawn 08.03.2013 TTI

EFFLUENT TREATMENT PLANT-15KLD [checkea {08.03.2013 [StMU/NVNG

Approved 08.03.2013 NARP

Umn_ D_>mm>§ Scale-NTS |Units : mm |Size: A2

Drawing no: Rev.

NPI/110729/ETP(PID)/EG-01 | 03




ONIdTING ONILSIX3

- ONId1ING d3S0d0dd

NOILITOW3d

=AaN3O%a1

60 | 10/S/[NIDIdWS/62£0TT/1dN
NOILVYOO1dlS 8 dld
0V :9zis| ww : syun |00C:T-91e25
dN 2102/10/50 panoiddy
T e e NV1d 331SVYW 31IS
[N[d 2102/10/50 ume.q
aweN 2jeq ;uondinsag
e S oo uee Sy Q3LIWIT 3¥YDI4IT TTH
pajiwi eipur uejdewseyd INN 6C/0TT IVNN3IHD ‘AANIND 1V AYOLVYO0gV1 SANIDIVA kum
:"ON 303(lo4d :3osl0dd
@Cm_QmEr_m:Q @CC 00°00°00 "3a [00- uondo] 00 ASY-"""""/"""""/"**'/62L0TT/IdN : ON '61Q wol4 pajeuiblQ
T oweu 314
ol panssI| a1eQ uwm_w_n uoIsIADg Jo puiy | paxoayd |pabueyd o1eq | 'AoY
ONIMVYA AFAUNS ¥3d SV | DNAN [NCd [2T0Z'T0°90| 'TO
NMOHS SV dINdVIW 2-d13 8 T-d13 | SNAN (NCd [2TOZ'€0'VI| ‘20
\ Z>>o\_._m SY aDIUVIW v_zUE. zoﬁum_._._ou ‘aNIT Y14 SNAN Ned leroz tr0z] €0
ISNOHIYYM D019 d1IS B d13 'dWNS O°N MND079 ALTILLN

Q3I4IA0OW X209 ALTIILN NOILIANOD 31IS ¥3d SV | NS [NCfd |¢T0C'¢T"L0| "+0

NMOHS SV d3aXdVIN INVL NOILD3T10D d1S | NS [Nfd |€TOC'CO'ET| SO

InoAe asnoyasem paiepdn g paxlew ealy abelols end | NS SI9A [€T02°S0°80| 90

pa3ed0i9y ©d NW1S SIDA |€T0C'S0°/L¢)  LO

"SIUBWIWIOD SJUBID 43d SV PISIARY | NS 1dVS [€T0C'90°90( 80

"papnpui 32jloL paddedipuey NW1S 1dvS [€T0C°90°6T 60

TIVM dNNOdWNOD
A0 NOILOAS

GlLo

«— ONI'TII4 dNVS
«—01-G-1 00d

10

g

=Y TIVLAd TIVM AdVMA

1O

19

SO WD HLM
ez 0 7 oM MoIdg

ATVOS 0L LON
SIHNLONHULS ONILSIAHVH H3LVM NIVH 40 S11viaa

THMHIOI ONIDIVHOIHY J0Od
LId A4 TTIHHYE 40 NOILLDAS
11d NOILVI0D¥dd L A oNEYs
40 NOILDHS o
gg| [0T
Q0 Q0
WOZ'L | oQ|  |0O
OO OO0 , 1 %% %%
N N
@oa O%OQQQ QQ@ al |00 |00
00 000 0a0a |- 2 |0Q| |OC
O oLCo9000g |8 S/@) @
OO nPAO00oO0 | Gl@ OO] ILYOTLOOV NWINOY
> e'slelelelole o0 o0
@, Q00 w
5le adlcstlees N o 199 109
m@oo BRI EESEEIRd o | 2 o Sy S50
3LvOIHOOY INOLS WINOY |~ =) [ Regilontieinclnd |8 |2 S P [Be0c
Q04 mwmvoooo%oomooomwmomw@oo = SIS S IE TN ER R 4
mowmmmm & o
085" e oo 3 aNVS 3S4V00
31vS3499OV INOLS WINOZ [ oo | <
aNvs 358V0D | m\ e
ANvS aNi | = ] 1id NOILV10043d
HLd3a WH'0 3OVdS ALdINT WS1013MIH08
I™ET (QTWZ2)Wg'Z X We'0 X W'l MNVL ONIQTOH 39dnNis ¢l -L
PiE (@7 wg L)Wz X WES | X WE'] MNVL addd L 114 I1-L
IM 9L | (AMS WLE WG Z X WHZ L X WQ'L ¢~ d3aldIdv10 0l -L

™ 98°0 (@TWL oW L X Wpg | X W'} €- MNVL NOILYINDD0T4 60 -L
TISY (@TwzQwsz X Wy’ T X Ws9'L | JOLOVAY OId ddd ONIAOW 80 -L
TISY (@lwz2)wgg X Wy 1 X Ws9'L | JOLOVAT Old add DNIAOW LO-L
™MOL| (QTWSLL)WGZ X WGZ X WGL | SINVL DIGO¥AVNY 90 -L

ML | (AMS WSE LWGZ X WHg'L X WO’} ¢- d3Id1dv10 S0-L
™ 98°0 (@TWO W' L X Wpg L X W0 ¢~ NOILVY1NOD0O14 ¥0 -L
LT (AMS W L)WG'Z X Wig L X WQ'| [= JAIATIVIO ¢0-L
™ 98°0 (@Two Lwe L X wpg L X WL'0 l- NOILVINODO14 ¢0-L

ALIDOVdVD NOISNANIA NOILdIIOSAd SAAVIN
LINO NOILVOIddVd dLd LO LSI'T

1

N

Jw bg
00'68¢ 00'68¢ (woou a10}g Bunsixa) 12 I
Buipiing Aynn pesodoud
d- d3LVAON3Y 39 O1 SONIATING ONILSIX3
z6'%91 z6'%91 jw bs ‘9-vi0lL
0z’ LL 0z'LL 19]10} salpen 0z 9
6399 699 19|10} paddeoipueH 6l q
ZL'6l ZL'6l 19110} Sjue 8l %
0¥'9 o¥'9 abeig Ll €
098/l 98/l WwooJ JOJo\ 9l Z
€5°0L €5°0. woou jueld O/ 6 I
O - A3HSITOI3AA 39 OL SONIATING ONILSIX3
%07 > 66°6€ 666€°0 = abeIan0d punoig
o _ jw bs ‘abelanod
GS'LLE'S = pUNOIS (2301
00¥0Z‘L = pasodoid r
GG'/0L'C = : Buip|ing Bunsix3 I
: abeloanod punoig w9 X W' X WL( YAHINVHD NHJIOS
0s'L > 160 = (xepul eaJe 100|4) |SH l IM9Y (QTWZ WGz X W' X WG| ANVL TVNIA ¢l -L
et _ gl M0 (Qlwz Lwg | x Wy XxwgL add A¥d aoanis 1 -L
2L66V'L = ‘
bg ‘eate dn jnq |ejoL
IMOC (@rwz wg | X Wy X wg'l ddd Add dodnis €l -L
00'8es e = pasodoud ¢ ™Y | (QTWZZWGZ X WL X WG L | MNVLNOILYZIIVNO3 | 10-L
ZL196'¢ = Buipiing bunsix3 I ALIDVAVD NOISNANIA NOILLdI¥DSAd SSAVIN
: eade dn jjing LINN TIAID d13 40 1SIT
560828 = jw "bs ‘eaie a)g [eJOL
00°'8€S‘c | 00°'S2Z | 00°Z¥Z‘L | 00°Z¥Z'L | 00°62Z°L | 00'V0Z‘L
$'0 X W' X Wg'() YHINVHD NIFUDS v I1-1
00°.¢ 00°.E 00°.E %00i|q 198|101 v Z - : : : : :
4o°L IS0 (@Twg Qw1 X Wwg'Q X Wg'( - @449 Ad4a 4odni1s 01-L
00'10G'€ | 00'S2Z | 00'Z¥Z'L | 00Z¥T'L | 00°Z¥Z'L | 007291 L qe| pesodoid 90g| €2 l L) mIgo (@7 W O)wO' X w0 X WY'0 I~ d4d Add 45dN1s 60-L
1409 ™IS (T W Pueg X W' X we'| SINV.L TYNIA 80 -1
8 - SONIATINg d3s0doyd 1409 ™I0'€ (T W Pueg X W' X we'| SINVL NOILVZITVNOA 10 -L
ZL'196°C | 69°L6 000 | L1'¥S8°L | PT'66LCT  SSL0LT V-1violL I¥H | ALIDVAVYD NOISNAWIA NOILIIIO SAd SAVIN
0L'Ly 0L'L¥ 0L'Lv S)20|q 191101 |02 % 61°8l 1% LINATIAD dLS 40 LSIT
e 00°22 . et s Buipiing Gl ¢
80°'L¥E'S 80°GES‘L | 00°€88°L | 00'908°L AIO1BI0GE] UIBY
60925 69'v1 60'6LE | 69122 | 007202 8SNOH |ewliuy oL Z
. : . e TISI'T (@Twe DWO'Z X WS [ X WG'( JINV.L ONIATOH g5dNT1S L0-L
G8'ZS G8'ZS G8'CS abeloys B sejeg Z I : : — : :
e TISI'T (@Twe "DWO'Z X WG| X WG'( SINVL d94d4 ¥aLTd 90 -L
V- SONIQTING ONILSIX3 o' TIST (AMS WZ W' X Weg'[ X wW('| ATV $0-1
W lsusmonseq " " 41T TIIO (AT Wy'0)wg "0 X w9’ X wE'Q SINVLNOILYVINOO0Td | #0-L
‘bg eaIY | jnong % hu_mﬂw . hwﬁ_"._cm | | ‘bsi00l4 | bs eaty awep Buipjing ‘ON pIg ‘'ON 'S 9| IS0 (@TWZYUET X WEZ9'0 X W90 | YOLOVAY OId Add DNIAOW €0-L
[eyoL punoig Wuid
amﬂ__m_sw o' T80 (@7 Wg'gWS'Z XWEZ'0 X WY’ | YOLOVAY OIF add DNIAOW 20-1
INIWILYLS VINY INH  |ALIDVAVD NOISNANIA NOILA[DSAd SSIVIN

LINN NOILVOITd4dVvd dLS 40 LSI'T

( QLWL

NV'1d

ALVO A0 NOILLVAATA

[ CV

IHOIH WNOS 2 TIVM 4dvMd

03

)3

=

B

=
U

03

)

N
U

0

~ >
) O

XLy (S3T0H 9) dNLS NO g3dxid
MHL AWY 133HS d31vH0443d

o
O
fer
OO/.

\

(.2—52)90°/
(1= ¢)G60
((z—.L)BL7¢

|
h 'S03dS e
0L NOILO3S XOd
SW 3AIM WA GZX WINGZ 'S934S
OL 30vdg 1v1d SW
JAIM WSS MHL NG
ANNOY 119 NOILO3IS X0g SW WWOOLX0+
8T€L - 8T€L 9SNOH |ewliuy p|O LC
or'TT - ov'TT ooy 1010 e
1691 ) 1691 19|10 salpeT 0¢
€69 - EEY ddepuen |
ot'8T - ot'8T 19|10 S1uUaH 8T
0’9 ) 0’9 238els LT
€e9 - €€9 wooy 4030 9T
€5°0L - €5°0L wooy jue|d /v 6
00'8T - 00°'8T pPays 1%
L6V - SL6Y WooJ 93140 €
$8°CS - $8'S 23e103s
pue sajes [4
paysijowsap aq o3 buip|ing Bunsix3g
3pig Anmn
8°G8¢ - 8°G8¢ pasodo.d/wooy 12
2101S
w-bs ul eaiy 41 49 uonduoseg | ou buipjing
pajeAoudy aq o3 Buipjing Bunsix3g
00'0¢T - ) 00°0¢T A20[q d1S 8 d113 S¢
00°LE } - 00°LE A20|d 19]101 Ve
00'92/€ 00°¢cvcT  00°¢vCT | 00°ZveT Suipjing uie €¢
w-bs uy eauy 42 41 49 uopduossg | ou Buipjing
Buipjing pasodoud
[ } [AN] AuUel 191eM 9¢
00'89¢c€ | 00°SEST | 00°€€8T 3uip|ing ST
qeq ulen
€09TT - €09TT wooy Jojelauan 14"
65°09 - 65°09 Jawuojsued] €T
68°C0T - 68°C0T 100[4 15414
ETLVT - €T LVT wooJ g3° 17 4
v9'¢e - v9'¢e Pays 11
8L°0vS 60°6T¢€ 69°TCC 9SNOH |ewiuy 0T
celLe - LT dwng 8
7’6 - 7’6 dwng L
SLTT - SLTT Wiooy 1010 9
LS6T } LS'6T 1HO q
089 - 089 pays Anunoas T
Buipjing Bupsix3g
w-bs ui eauy 41 49 uonduasaqg ou Buip|ing
juswaje)s ealy

"@3LINIT (VIANIT) NYTdYINEYH IWOYS ONILIMM NI NOILYSIHOHLNY LNOHLIM ALYV QYIHL ¥ OL dILYIINNNINOD

O a31d0D 39 TTVHS 40 IYIHL LH¥Vd ON LYHL ONIANVLSYIANN IHL NO A3NSSI SI NOILYWHOSNI IHL ‘a3 LINIM ( VIANI )
NVI1dVINEVYHd 3NN 40 ALd3d0dd 3HL ONIF4d 'NOILVYOIT789Nd ¥O04 LON ANV 1VILN3ZAIANOD SI NIFH3H AINIVLNOD NOILVINHOANI IHL




!

20| 10-

2 Tro3/NEOMLLOT/IAN ME'T (07 WE'ZWG'Z X WE0 X WZ'L SNVLONITOH 39aN1S | 2 -1
] KT T NV1d LNOAV1dlS ® d13 I Hee et (@1w6) o x Wz XWS0 | HINVL ONIdIOH 390MS | 0L IS (@7 Wg'L)WS'Z X WG| X W' | SNVL Q334 4314 | bb-L
ddVYN €T02°€0°80 panosddy GOX Wy QXxXWw9o HIGNVHD NITFHOS dvd -1 yge ™I (@7 W6 L)W'z X WGZ'L X WG MNVL d33d d3Lid 90 -L

st o creol ool ADASLEINYI INJWLYIEL IN3NTH43 oL migo (@7 WE')WO'| X W'D X Wg'0 z- 038 A¥a 390N7TS oL-L 10’ gL (Q1WE Wz X wsz'L X W'} ¥IHRVID | s0-L YL | (AMS WEWSZ X WhET) X WO’ € 43HIWVIO | O1-L

S Seq uondunsag Wt o (G Wg )Wo' L X Wg'0 X Wg'0 - 038 Ada 39aN1S 60 -1 zo L0 (0 WG OWE0 X W0 X WEQ SNVLNOILVINO00Td | 40-L I3 98°0 (@7 Wz o)Wl | X Wyg'| X wo'L €- YNVL NOILYINO2014 | 60 -L
VIO om0 035 et | Mioueor- G3LIWIT 34YO3IT TIH T MS EquEm“N o e MoV ] RO ME EN..NVVE..NX WELO0XWO0 | MOLOVIM Ol G3A ONINOW | €0-L ey | (Q1WZPWGZXWpz'L X WSy | HOLOVIY Ol a38 ONINOW | 80-L

: 62011 IVNNIHD ‘AQNINS ‘AYOLYYOSV1 SINIDIVA D74 gl wQg)ug g X WQ'|L X wg'y - 4o’ IM80 QTwgZ)ug g X wezg 0 X W90 | ¥O1ov3ad 019 a3gd ONIAOW c0-1 . W7 7)WG 7 X WhH7" L X WCa: _
pajwr eipur uejdeweyd NN c-on oo poloig T9H | ALIOVAVO NOISNINIA NOILdI¥0S3a SYIVIN 18H | ALIOVAYD NOISNIWIQ NOILdIOSAa SYHVIN sy (@ wegusz X wyz'y X Weo'k | HOLOVIY Ol d38 ONINOW | £0-L

.uejdeusseyd auu ToN 530 WoT Poeubu0 ™ML (07 WG LWG'Z X WGZ X WG/} MNVL OISOHIVNY | 90 -1

T 1INN TIAID 1S 40 1SI1 LINN NOILVOIldgvd d1S 40 1SI1 - ) : ; :
= R T TR T R TIOL | (AMS WGE WG Z X WpZ'L X W'} Z-H3EMYVIO | S0-L
“SJUBWWIOD S3udlP Jad se pasineY | ONAN | 1dvS [€10Z°+0°Tz| 10 90 X Wg'g X W20 d39NVHO NITH0S 9l -1 IM 980 (@TWo L)Wy L X Wy L X w0 ¢- NOILV1NDD014 70 -1
R ™9y | (@1wz)ugz x Wy xwg'y AINVLAVNIA | Sh-L BILL| (AMS WY LWGZ X Wpg'| X W'l - 83NV | €0-L
Doz | (@1wWzwg) X Wy xui') d38 A4a30dN1S | ¥i-L T 98°0 (@7 WO L)We" L X W'l X WL 0 1- NOILYINOD014 | 20-L
Doz | (@1 uz gy X W) X' d38 A¥a300MIS | €l-L ALIDVAVO NOISN3IA NOILdI¥OS3a SHUVIN
TIOY | (QTWZZWGZ X Wy X WG, | MNVLNOILYZITVND3 | 0-L 1
ALIOVAVD NOISNIWIQ NOILdI¥0S3a SYHVIN
1INN TIAID dL3 40 LSTT
s gates e P
/;W.n. M.Mus..mm_ abn.ols B S0 / ¥ — L]
_ < _ / /«Mﬂ?mﬂmﬁm - [_!“ Animal House WW . M 5
—— 5 ir 3% g =
g1 CC road —3 R
[ [ p
£z g
e
| . i
5 = H
5 |
= b | 2
< ‘ N
2 nel
| E———_
< ° H
[
[ - |
] s
! L' |
| : 1
I -
1 L e e o
7* 7 O O E O e e e mm = S EE S S =S = = EE EE S
| ._.<mv |
WH 0] 18s3" —
20 NV1d did —
m r - o o o o I o v o o o o ]
31SAS IVAOWIY ¥NOAO B —
ILVH3LT14 INIVLNOA THIVIO
[
— 1 WOOY i -l —
60-L 90-1 INVTd 0L | /soL p0-L
— | Ih-L , 4 | A | —
~ i | |
— IEACEK: @ €0-L 20-L f | o —
NOgYYO | a-L v ] ) ] 7 !
- / 01-1 - f -1 NAINVOIA 4 i v et 0 ._.A A | 91-1 7 W
ﬁ — | | L | 7 1R —
ONISOA | S
ANINOTHOD 7 | 7
_ -~ ; -~ L -~ ! | ﬁ _ . . F | _ i 7 _
- e — ]

"Q3LIWTT VIANI NV1dVINdYHd 3NN WO¥d ONILTYM NI NOILYVSTdOHLNY LNOHLIM ALdVd QYIHL V OL Q3LVOINNWWOD
0 d31d0D 39 TIVHS 40 FIHL LuVd ON LVHL ONIANVLSYIANN IHL NO d3NSSI SI NOILVIWYOANI IHL ‘A3 LIWIT VIANI

NY1dVINdVYHd 3NN 40 AL¥3d0YUd FHL ONIFF "NOILYOI1dNd Y04 LON ANV TVILNIAIINOD SI NIFYIH QINIVLINOD NOILVIWYOLNI IHL




» A < : 4 4 ) N - < A t : 4 M
o NOO — ) ’ 7 J . v < 2 A »
S g : : =
““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““ DECANTER
\A /—” mﬁUu 110 T-01 ’ T-13 T-14 T-15 p M WP
’ A A -
B - - 4 : 4 7 = - 4 <
< < 4 a p P g . 4 2
f CIVIL PLATFORM AS PER
C STRUCTURAL DETAILS
~ m 6175 _
700 __ 1000 __ 1750 up 2000 _ B - : R
M , B I v
» B 4 ) W A 4 - , L ) i 4 .\ K .
A e : : : - T-13 T-14
Lo < M - A S S
| ) O O A 8
N < 0.60 o = SN
\\\\\\\\\\\\\\\\\\\\\\\\ AT | I Rt - G N N | S D A S
2 | 4 A \ 2
_wg T - T-02 T-03 ) _wg BAR SCREEN Y Y o
| | CHAMBE T ol o 7 . y b
S 38 v ) GL | mﬂq B ) ) «w | GL
N O m : i
@ A ' M b OT16 v p B 1500 _ S
T-04 T-05 _ T-06 PLANT RIEERNETS Dol S = < O
X - ROOM : - SECTION - AA e e e q
= | . T-01
’ | 7
) | T-15
1T R 3
! ’ ) 4 ) ) ? AA 4 45 : . A ) : ; < % | &
A 020 _ . _
B 1650 1000 _,_ 1200 _ - :
M .
, Q S . A A CHLORINE : RN
! 4 ] | T R DOSING ﬁ 1.50 g
I | @ A _ 1.90
o o 0 = 'CARBON
3, M T-12 | @ & GRAVEL
— M < N4
) » — ’ !
— O < W \\ /,/
S < T-11 . _ SAND
T-08 T-09 o & GRAVEL
© _ 0 N NOTE:-
N : 1) ALL DIMENSION ARE IN mm FROM FINISHED LEVELS.
: : FILTERATION 2) CIVIL PLATFORM -1 FOR ETP - 6.175x3.21m(AS PER STRUCTRAL DETAIL)
Yy v J & ODOUR REMOVAL SYSTEM 3) CIVIL PLATFORM -2 FOR ETP - 4.57x3.21m(AS PER STRUCTRAL DETAIL)
Y : % 4) RAW SEWAGE INLET & EQUALIZATION TANK DEPENDING ON SITE CONDITION.
- 4570 - LIST OT ETP FABRICATION UNIT
S ETP PLAN MARKS DESCRIPTION DIMENSION CAPACITY
| 03 [08.08.2013] SRTR NVNG | Revised as per clients comments.
T-02 FLOCCULATION -1 0.7m x 1.24m x ‘_.w_jA‘_ .Om _|_Uv 0.86 KL 02 09.07.2013] SAPL NVNG | Revised as per clients comments.
T-03  CLARIFIER -1 1.0m x 1.24m x 2.5m(1.4m SWD) 1.7 KL 01. [06.01.2012) MNPR | NVNG | AS PER SURVEY DRAWING
T-04  FLOCCULATION -2 0.7m x 1.24m x 1.4m(1.0m LD) 0.86 KL ”w .aHﬂ.m o e (e o e s | Dete |tssved To
T-05  CLARIFIER -2 1.0m x 1.24m x 2.5m(1.35m SWD) 1.6 KL Originated From Drg. No : o
LIST OF CIVIL UNIT A v Project: Project No.: NNe _u_.dm—._,jm_u_mj
T-06 = ANAEROBIC TANK 1.75m x 2.5m x 2.5m(1.75m LD) 7.6 KL BCG VACCINES LABORATORY AT GUINDY, CHENNAI| 110729 zzw Hm_.w:_“sm_sz H_zh_m Limited
. , Achia etty Layout,
MARKS DESCRIPTION DIMENSION CAPACITY T-07  MOVING BED BIO REACTOR 1.65m x 1.24m x 2.5m(2.2m LD)  4.5KL HLL LIFECARE LIMITED - _m_omnw_ﬂ__/h_uwH Eanealore - 560 080, INDIA.
T-01  EQUALIZATION TANK | 1.5mx1.4mx2.5m(2.2mLD)  4.6KL T-08  MOVING BED BIO REACTOR 1.65m x 1.24m x 2.5m(2.2m LD)  4.5KL Sescrmtion: — —
T-13 | SLUDGE DRY BED 1.2mx 1.4m x 1.5m(1.2mLD)  2.0KL T-09 | FLOCCULATION TANK -3 1.0m x 1.24m x 1.1m(0.7m LD) 0.86 KL v wmwmmm mmp_,_\uzz
ecke
T-14 | SLUDGE DRY BED 1.2m x 1.4m x 1.5m(1.2mLD)  2.0KL T-10  CLARIFIER -3 1.0m x 1.24m x 2.5m(1.37m SWD) 1.6 KL EFFLUENT TREATMENT PLANT-15KLD Approved NP
Scale-NTS [ Units : mm |Size: A3
T-15  FINAL TANK 1.5mx 1.4m x 2.5m(2.2m LD)  4.6KL T-11  FILTER FEED TANK 1.2mx 1.59m x 2.5m(1.8m LD)  3.4KL LAYOUT PLAN & SECTION — =
T-16  SCREEN CHAMBER 0.7m x 0.5m x 06m T-12  SLUDGE HOLDING TANK  1.2m x 0.9m x 2.5m(2.2m LD) 2.3KL (SHEET 1 OF 2) [NPI/110729/LYT(GEN)EG-02 | 03




700 1000 1750 2000

2500

A
T-02
M v
T-03 PLANT
o \ 4 T-06 T-13 ROOM
B v
LO
AN
!
2 = z IV 7y T CIVIL PLATFORM AS PER
I ; . ¢+ . ..~ STRUCTURAL DETAILS
6175 —
SECTION -BB
_ 1248 1248 _ 1248 1247  _
A
v v
A
T-03 T-05
v v T-07 T-08 o
A o <2
LO
QN
AN
) )
3 3
! ! !
R ! e . e L e L CIVIL PLATFORM AS PER
’ ) ‘ : ‘ B 4 g 4 ) A STRUCTURAL DETAILS
3210 . 3210 -
SECTION - CC
03 08.08.2013| SRTR NVNG | Revised as per clients comments.
02 09.07.2013] SAPL NVNG | Revised as per clients comments.
01. ]06.01.2012[ MNPR NVNG | AS PER SURVEY DRAWING
Rev. | Date Changed|Checked| Kind of revision _w__mm;wﬁ Date (Issued To
File name :
Originated From Drg. No : ®
Project: Project No.: ::m _U_Jm_a__.:m—..v_m:
BCG VACCINES LABORATORY AT GUINDY, CHENNAI| 110729 NNE v_s:_“sm_mm:: India Limited
. #14, Achia etty Layout,
HLL LIFECARE LIMITED ﬂ__n_o_W“mZﬂ__/n_uNH Bangalore - 560 080., INDIA.
Description: Date Name
Drawn 19/10/2012 PINJ
Checked 19/10/2012] SKM/NN
EFFLUENT TREATMENT PLANT-15KLD ===+ -
Scale-NTS [ Units : mm |Size: A3
LAYOUT PLAN & SECTION
(SHEET 2 OF 2) | NP1/110729/LYT(GEN)/EG-02 | 03




20| T10-93/(N3D)AID/62L0TT/IdN| (¥ 40 T LIIHS)
A9y :ou buimeaqg
€y :ozis| ww : syun| S1IN-seds UIGWVHD NIJHOS uvd
ddVN €£€102°€0°80 panosddy
SNAN/NWIS| €102 £0°80 FESEENR) aid ST -1N1Vd LNJWLVIYL LNINT443
T11 £102°€0°80 umelq
SweN 1eq :uondinsaq
O S o e R QILIWIT I¥VIIAIT TTH
paywi elpur uejdewseyd INN 6C/0TT IVNN3IHD ‘AQNIND ‘A¥0LVY08V1 SINIJIVA 909
:*oN J0olodd 1109(04d
@Cm_amEl_mF.._a OCC : oN 'buqg wouq pajeulbuQ
I aweu 34
0] panssi| ajeq umum_w__m__ UOISIABY 4O puy | padoey) [pabueyn o1eq | Aoy
'SjuaWIWIOD SyuRlP Jad se pasiAsy | ONAN | 1dvS [€T0T'+0°TZ| 1O
'SjUBWIWOD SyuRlP Jad se pasiAsY | ONAN | 1dvS [€T02°£0°60| 20

dd—NOILO4S VW—=NOILO4S

(NOILIONOD T10S 3HL (NOILIONOD T10S 3HL

NOdN 9NIJID3A TWNOILHO) NOdN 9NIJID3A T¥NOILHO)
ONFOS 31949Nd ONFOS F1d8Nd

09d 00d
O0¢N O0d OSN 00d

1IVIONVH 1IVIONVH

[ ————— Pl
P ————l)

: NV 1d :
g

L L =NOILVAT 14

—— O¢N OJd

ov dld L3 INI G3LVM JLSVM

s

VI ONVH

P—————
e —)

NI3d40S v

"Q3LIWTT VIANI NV1dVINdYHd 3NN WO¥d ONILTYM NI NOILYVSTdOHLNY LNOHLIM ALdVd QYIHL V OL Q3LVOINNWWOD
0 d31d0D 39 TIVHS 40 FIHL LuVd ON LVHL ONIANVLSYIANN IHL NO d3NSSI SI NOILVIWYOANI IHL ‘A3 LIWIT VIANI

NY1dVINdVYHd 3NN 40 AL¥3d0YUd FHL ONIFF "NOILYOI1dNd Y04 LON ANV TVILNIAIINOD SI NIFYIH QINIVLINOD NOILVIWYOLNI IHL




20| T10-93/(NID)AID/62L0TT/IdN

A3y :ou Buimeaqg
€V :oazis| ww : syun| SLIN-sjeds
ddVN €£€102°€0°80 panoiddy

ONAN/NW1S| £T02°€0°80 pa29yd

T11 £102°€0°80 umelqg

(¥ 40 T 133HS)

JNVL NOILVZITVNO3
aT ST -1LNTVd LNJWLVIYL LNINTd43

sweN 21eQ :uondinsaq
: " - aJojebue IVNN3IHD
T s s ror uoRe30T Q3LIWTT 3UYI34IT THH
pajwiq eipur uejdewseyd INN 62¢/0TT | IVNNIHD ‘AGNIND ‘AYOLVYO09V1 SINIJIVA 909

R :*oN J0olodd 1109(04d
@Cm_amEl_mF.._a OCC : oN 'buqg wouq pajeulbuQ
T dWeu d|i4
0] panssi| ajeq umum_w__m__ UOISIABY 4O puy | padoey) [pabueyn o1eq | Aoy
*S3UBWIWIOD SURIPD Jod Se pasInRY | DNAN IdvS  [ET0CP0°TC 10
*S3UBWIWIOD SURIPD J2d Se pasiARY | DNAN IdvS [€T0C°£L0°60 c0

d9—NOILO35

(NOILIONOD T10S 3HL

NOdN 9NIQID3d TWNOILdO)
ONIOS 318404

09d

O¢N 004

TIVHONYH

L L =NOILVAF T

TIVHONVH

VW—NOILO45

(NOILIONOD T10S 3HL
NOdN 9NIQID3d T¥NOILdO)
ONITOS 314940y

09d

0¢N 004

19

"Q3LIWTT VIANI NV1dVINdYHd 3NN WO¥d ONILTYM NI NOILYVSTdOHLNY LNOHLIM ALdVd QYIHL V OL Q3LVOINNWWOD
0 d31d0D 39 TIVHS 40 FIHL LuVd ON LVHL ONIANVLSYIANN IHL NO d3NSSI SI NOILVIWYOANI IHL ‘A3 LIWIT VIANI

NY1dVINdVYHd 3NN 40 AL¥3d0YUd FHL ONIFF "NOILYOI1dNd Y04 LON ANV TVILNIAIINOD SI NIFYIH QINIVLINOD NOILVIWYOLNI IHL

IV aNYH 1 |
L. @
: NV 1d
d
® O 9
OSW 20
kv
[ | o




20| T10-93/(NID)AID/62L0TT/IdN

(¥ 40 € 133HS)

A9y :ou buimeaqg
€V :ozis| ww : syun w._.z.w_mwm <BT @3g AYdA 3I5AN1S
: : A0
s e @ ST -INTVd INIWLVIYL ININT443
ILL £102°€0°80 umeiq
sweN 21eQ :uondinsaq
- . - IVNN3IHD
O S o e 10RO Q3LIWIT 3YVIIAIT TIH
paywi eipuy uejdewseyd INN 62/0TT | IVNNIHO ‘AGNIND ‘AY01VY09Y1 SINIDIVA 909
A :*oN J0olodd 1109(04d
@Cm_amEl_mF.._a OCC : oN 'buqg wouq pajeulbuQ
: dweu 314
0] panssi| ajeq hma.._w__m__ UOISIABY 4O puy | padoey) [pabueyn o1eq | Aoy

'SJUBILIOD SHUDID Jad Se pasiAeY | DNAN qdvs [€T0C°H0°TC| 10

'SJUBILIOD SHUDID Jad Se pasiAeY | DNAN qdvs [€T02°£L0°60| 2O

dd—NOILI3S

(NOILIONOD T10S 3HL

NOdN 9NIQIO3d T¥NOILdO)
ONI'OS 199Ny

09d

0c 00d

VV—NOILO45

(NOILIONOD T10S 3HL

NOdN 9NIQIO3d T¥NOILdO)
ONI'OS 318Ny

09d

OCN 004

NV 1d

O0CN 00d

"Q3LIWTT VIANI NV1dVINdYHd 3NN WO¥d ONILTYM NI NOILYVSTdOHLNY LNOHLIM ALdVd QYIHL V OL Q3LVOINNWWOD
0 d31d0D 39 TIVHS 40 FIHL LuVd ON LVHL ONIANVLSYIANN IHL NO d3NSSI SI NOILVIWYOANI IHL ‘A3 LIWIT VIANI

NY1dVINdVYHd 3NN 40 AL¥3d0YUd FHL ONIFF "NOILYOI1dNd Y04 LON ANV TVILNIAIINOD SI NIFYIH QINIVLINOD NOILVIWYOLNI IHL




THE INFORMATION CONTAINED HEREIN IS CONFIDENTIAL AND NOT FOR PUBLICATION. BEING THE PROPERTY OF NNE PHARMAPLAN
INDIA LIMITED, THE INFORMATION IS ISSUED ON THE UNDERSTANDING THAT NO PART THERE OF SHALL BE COPIED OR

COMMUNICATED TO A THIRD PARTY WITHOUT AUTHORISATION IN WRITING FROM NNE PHARMAPLAN INDIA LIMITED.

1900

300X300 1500

MAN HOLE - <

1300
1400
b

B

g PLAN

2000
27200

1000

A
A
RCC MSU
|
A
100 MM THK
ROOF SLAD
GL
VAN
- RCC MSO

A

PCC
RUBBLE SOLING

A

200

(OPTIONAL DECIDING UPON
THE SOIL CONDITION)

= oL CTTON—=AA

500

2000
2200

1400

100 MM THK
ROOF SLAD

GL

VAN

RCC MSO

A

PCC

A

200

oL CHTON=BB

RUBBLE SOLING
(OPTIONAL DECIDING UPON

THE SOIL CONDITION)

03 08.08.2013| SRTR NVNG | Revised as per clients comments.

02 09.07.2013| SAPL NVNG | Revised as per clients comments.

01 21.04.2013| SAPL NVNG [ Revised as per clients comments.

Rev. | Date Changed|Checked| Kind of revision w_m_.gmm Date [Issued To
File name :
Originated From Drg. No : ®
Project: Project No.: ::m U—l—m_lamo_m:
BCG VACCINES LABORATORY, GUINDY, CHENNAI | 110729 zzMH_uN_.w:_“s_wwj: H_zn_m Limited
: , Achia etty Layout,
HLL LIFECARE LIMITED O__H_O_Mmzn__/m_VNH Bangalore - 560 080., INDIA.
Description: Date Name
Drawn 08.03.2013 TTI
EFFLUENT TREATMENT PALNT- 15 KLD Checked  108.03.2013 |5 MU/NVAG
Approved 08.03.2013 NARP
FINAL TREATED WATER TANK Scale-NTS |Units : mm |Size : A3
Drawing no: Rev.

(SHEET 4 OF 4)

NPI/110729/CIV(GEN)/EG-01 | 03




20| 20-93/(H2S)d13/62£0T1/1dN

"ADY :ou Buimelq
€V :9z1s| ww : syuun -3|e28 |_|m<_l_o >>OI_H_ mmmoom&
dN ad _
v [T wed Ty 0)-INYd INJWNLYIEL IOVMIS
(N(d 2102/07/61 umelq
sweN ?21eQ ;uonduosag
. " - IVNN3HO
O 0 00 oD LonesoT Q3LIWIT UVOIAIT TIH
paywi eipuf uejdew.eyd INN 62/0TT |IVNN3IHD ‘AANIND LV A¥OLYY09V1 SINIDIVA D9
:"ON 2109[0.d :109loud
@Cm_QmE(—mr—Q @CC 1 ON "baqg wou4 pajeulblQ
: sweu 314
ol panssI| sjeq umucw_m uoIsiAal Jo pury | paxpayd |pebueyd s1e@ | "AoY

'SJUSWIWIOD sjuadlpd Jad se pasiaay | DONAN dvS [€T0C'¥#0°T¢| 10

"'SJUSWIWIOD Sjualpd Jad se pasiaay | ONAN 1dvS |€T0C°£0°60| ¢O0

y/wngy GQ 9ol

Jeyd Mo|4 SS8201d - Jue|d Jusw)eal| abemag

191D/ Pol1D8d | @cﬂvg%ﬂ - P Ui —=—|DsodsI(] ebpn|S
obpn|S 5bpNIS o
A I
49314 '
MUD | 4ol
oul 4 - [OADIO [@ADID Y o ﬂ@ﬂowﬂ ASILD|D) = co%joxogoow -1 ¢ UDL UGN |~ AUDL HGGIN |~ ém%ﬂ A9GUIDYD
: ! o ! UoONDZIDNDT U89J0S JDg
%9 U0QID) PURS
BuUISOg SULO|YY DUISO(] 1UDIN220|
8z 8l 190 08
%G9 %G9 "UoRoNpaY % %08 uonoNpay %
08 0S ol 007
000 Q08  sdejeuining 002 $13)8WDID

MO Jolu|

obomag




THE INFORMATION CONTAINED HEREIN IS CONFIDENTIAL AND NOT FOR PUBLICATION. BEING THE PROPERTY OF NNE PHARMAPLAN
INDIA LIMITED, THE INFORMATION IS ISSUED ON THE UNDERSTANDING THAT NO PART THERE OF SHALL BE COPIED OR

COMMUNICATED TO A THIRD PARTY WITHOUT AUTHORISATION IN WRITING FROM NNE PHARMAPLAN INDIA LIMITED.

BAR SCREEN
CHAMBER - 1500 - 4170 _
_ 600 _ _ 1000 _ 500 _ 500 _ _ 1500 _ 200
_ 600 100
, A L i b
, u o
o Vf : < U4 8
m : ) © (© /%\\WHK PLANT
o M (@) A WOOZ . o0 00
A A 8E
m T-01 X o
: © T-02 T-05 T-06 T-07
'
o o <
e !
| : to — Bb < LIST OF FABRICATION UNIT
R A
S | MARKS DESCRIPTION DIMENSION CAPACITY HRT
= : | S S PLAN T- 02 MOVING BED BIO REACTOR  0.6m x 0.623m x 2.5m(2.2m LD) 0.8 KL 1.6hr
: T-08 T-09 T-10 © 2 T- 03 MOVING BED BIO REACTOR  0.8m x 0.623m x 2.5m(2.2m LD) 0.8KL 1.6hr
' : < T- 04 FLOCCULATION TANK 0.3m x 0.6m x 0. 8m(0.6m LD) 0.1 KL 021hr
' % bmoob S P mom J T- 05 CLARIFIER 1.0m x 1.25m x 2.3m(1. 2m SWD) 1.5KL 3.0hr
200 _ _ _ 1500 - T 100 B T- 06 FILTER FEED TANK 0.5m x 1.25m x 2.0m(1. 9m LD) 1.2KL 2.3hr
1900 B 1900 _ T-07 SLUDGE HOLDING TANK 0.5m x 1.25m x 2.0m(1. 9m LD) 1.2KL 2.3hr
- = 1
T-02 ;
' . T-05 T-06 T-07
s v T v LIST OF CIVIL UNIT
o et -
(0®) — —
T-04 MARKS DESCRIPTION DIMENSION CAPACITY HRT
! : T- 01 EQUALIZATION TANK 1.5m x 1.0m x 2.3m(2. Om LD) 3.0KL 6.0hr
m v o T- 08 FINAL TANK 1.5m x 1.0m x 2.3m(2. Om LD) 3.0KL 6.0hr
=) — =)
~ m . , o 2 & T- 09 SLUDGE DRY BED -1 0.8m x 0.8m x 1.0m(0.8m LD) 0.5KL 1.0hr
o
2 Q T-10 SLUDGE DRY BED -2 0.8m x 0.8m x 1.0m(0.8m LD) 0.5KL 1 0hr
S o T-11 BAR SCREEN CHAMBER 0.6m x 0.4m x 0.5
™ =
NOTE:-
600 1) ALL DIMENSION ARE IN mm FROM FINISHED LEVELS.
Tl 11 < 1 - ! 2) BAR SCREEN CHAMBER & SEWAGE INLET WILL DEPENDING
I PR L N % D ON SITE CONDITON.
>/ S - . - . CIVIL PLATFORM AS PER STRUCTURAL DETAILS L]
) v N B 4520
SECTION-AA
T-01
S
b S &
o
N
s s 03 |08.08.2013[ SRTR NVNG | Revised as per clients comments.
NOO ¢ 02 |09.07.2013( SAPL NVNG | Revised as per clients comments.
M ' 01 (21.04.2013] SAPL NVNG | Revised as per clients comments.
Rev. | Date Changed|Checked| Kind of revision w_m_.gmm Date [Issued To
File name :
' w_ww__.:mmmw o Project No.: ::m _U_)_m_..am_u_m:@
: oot BCG VACCINES LABORATORY, GUINDY, CHENNAI [ 110729 | NNE Pharmaplan India Limited
oo omaton | 112 Actiah Shetty Lavour

Description:

Date

Name

SEWAGE TREATMENT PLANT - 10 KLD

LAYOUT PLAN & SECTION

Drawn

08.03.2013

TTI

Checked

08.03.2013

SLMU/NVNG

Approved

08.03.2013

NARP

Scale-NTS

Units : mm

Size : A2

Drawing no:

Rev.

NPI/110729/LYT(GEN)/EG-03 | 03




20| z0-93/(A1d)d13/62L0TT/1dN

A9y :ou buimeaqg

¢V :9z1is| ww : syun| S1IN-s|eds

ddvN €£T0C°€0°80

panoiddy

ONAN/NW1S| £T02°€0°80 pax23yD

a7 OT - LNV1d LNIWLVIYL IDVMIS

WVYDVIA I'8d

I £102°€0°80 umelq
sweN 21eQ :uondinsaq
: 2 ; IVNNIHD
O S o e Uones0] Q3LINIT 3UYD3IAIT TTH
paywry eipuy uejdeweyd INN 62£0TT | IVNNIHO ‘AGNIND ‘AYOLVYO09Y1 SINIDDVA 9508
R :*oN J0olodd 1109(04d

Juejdeweyd auu

: oN 'bug woug pajeulbug

1 dweu 314

o] panssi| ajeq hmur._w__m__

UoISIARI 4O puIy | paxoay) [pabueyd sjeq | Aoy

"SHUSWIWIOD SUSI|D 13d SY PISIASY | DNAN 1dvS [€T0C°#0°TC| 10

"SHUSWIWIOD SUSI|D 13d SY PISIASY | DNAN 1dvS [€T02°£0°60| <0

(Ayoeded yd| ¢-0)

NTLSAS TVAONTH dNOAO ®
NOILVH3111d DILVINOLNY INIVLINOL JHIV1O

ONISOd
ANIYOTHD
JIANAYEHD B JANVED B
NOG4dVD ANVS
W
X
A/mm\ < /mm\T
ANdIN NdIN
. ]
MNVL TVNI4
>
dANNd
CEEER-EINIE]
<
NG NG
N
A

Ng Ng
1 1

>
ANIT E3LVM d31LVIEL

peay o) ©
Ayoeded Jy/ w g0

ainssald By G0 ©
Ayoede) Jy/ W Gz

"Q3LIWTT VIANI NV1dVINdYHd 3NN WO¥d ONILTYM NI NOILYVSTdOHLNY LNOHLIM ALdVd QYIHL V OL Q3LVOINNWWOD
0 d31d0D 39 TIVHS 40 FIHL LuVd ON LVHL ONIANVLSYIANN IHL NO d3NSSI SI NOILVIWYOANI IHL ‘A3 LIWIT VIANI

NY1dVINdVYHd 3NN 40 AL¥3d0YUd FHL ONIFF "NOILYOI1dNd Y04 LON ANV TVILNIAIINOD SI NIFYIH QINIVLINOD NOILVIWYOLNI IHL

a3ag JONVYO FINSSTYd - &w
A¥d 394dNTS
ANVL - -
NOILYZITVNO3 OL SHIMOTS @ @
S3dId ONISOA TVIINIHO
SdANd - d- ﬁ
(SW Ww 0¥@) 3did YIMO18 HIV S
dinnd MNVL IATVANINLIY NON-  AUN-
SadoNveL  onidion3oanTs (OAdN Wwoyg ) 3did 30ANTS = o
INTVATIVE- AD-
3did IADN WWQObE (OAdN WWGZF ) 3did HILYM FLSYM e
ANTVA >._“_L_m_t:m_ - d49- m
(YERER
(Ayoede) yd| 00z) diNd
HIASNVYL (4diooz)
394an1s
MNVL NOILYZITVNO3
371949N49
3SHV0O
ANVYL
SEEERSEIRIE JI419VY 1D d010V3d Olg d3d ©SNIANOW
0888 ommmm @mw@mo L0885
ERR - =) (6l Bl \
SN S SR | S0 | SO
NOILYIND0014 SO0 o0, 82 | e 5 e 5
% oooooo% moo 000 2 Q%000 2 g% 000 2
3199N8 3ISUVOD| ! ww om%ww %w%% %mm%ww
9 0o0Po®2 Q@ @) o) o o) 0"0~0
L SS90 SRS s | Fe 5| 3RSy
d8 860 000Q 600G feNeXe)
05238 PIXD | BBXD L Z KD pEoy Q|
° 008 SE $e9e $880
moa| 298% SRHE | SRHP | S0 @ ud g0 HIENYHO
mm>o \\\\\\\\\\ \S O o0 o o O O o O O o O O
MO14 dnnd
NEAG MO T Y'Y d3dsNvdL L N4 g
Ag AS HILYM MV
. ¥3N0 ZAN AN T T
SYIMOTI A1V V=D Ng Ng
cod o4 SLINN N Y0079 M3AN NOYA
ONISOd YILYM JLSYM
1
h Ag Ag MO01d ONILSIXT NOYS
& & W YILVYM JLSYM
RWAEIY AN " Ag
T T 9 d 2\
Y AdN
<l 1

>

(Awoeded yd| ¢-0)

ddld OAdN WW 0v@ 3did ANITHIV

3dld OAdN WWGZE@




20| 20-93/(N3ID)AID/62L0TT/IdN

(¥ 40 T L33HS)

A9y :ou buimeaqg
¢V :azis| ww : syun| SIN-sjeds YIGIWVHD NIIFHOS dva
ddVN €£€102°€0°80 panosddy
onan/niis| eToe€08o]  powsw| @I OTF = LNV1d LNIWLVIYL IDVM3S
ILL £102°€0°80 umelq
sweN 21eQ :uondinsaq
"VIQNI 080 095 - 2Jojebueg IVNN3HD
oA ATBUS YeIpy ‘214 uonRedo Q3LINIT 3¥VIIHIT TTH
paywi eipur uejdewseyd INN 6C/0T1T IVNN3HD ‘AQNIND ‘AYOLVI0GV1 SANIDDVA wwm
:*oN alold :109(l01d
@Cm_amEl_mF.._a OCC : oN 'buqg wouq pajeulbuQ
1 aweu 314
0] panssi| ajeq hma.._w__m__ UOISIABY 4O puy | padoey) [pabueyn o1eq | Aoy
*S3UBWIWIOD SURIP Jod se pasineY | ONAN IdVS  [ETOC PO TC 10
*S3UBWIWIOD SURIP Jod se pasineY | ONAN IdVS |€T0C°L0°60 c0

(NOILIONOO T10S 3HL

NOdN ONIAID3d T¥NOILO)
ONIOS 416401

JJd

NH4505 &4

vV —NOILI4S

NV 1a

OSIN 004
ddld L3N]

v
NH44405 8V

SN FLSVM

"Q3LIWTT VIANI NV1dVINdYHd 3NN WO¥d ONILTYM NI NOILYVSTdOHLNY LNOHLIM ALdVd QYIHL V OL Q3LVOINNWWOD
0 d31d0D 39 TIVHS 40 FIHL LuVd ON LVHL ONIANVLSYIANN IHL NO d3NSSI SI NOILVIWYOANI IHL ‘A3 LIWIT VIANI

NY1dVINdVYHd 3NN 40 AL¥3d0YUd FHL ONIFF "NOILYOI1dNd Y04 LON ANV TVILNIAIINOD SI NIFYIH QINIVLINOD NOILVIWYOLNI IHL




20| 20-93/(N3ID)AID/62L0TT/IdN

(¥ 40 T 133HS)

A9y :ou buimeaqg
EV_:ozs| ww : spun] SIN-oeos MNVL NOILVZITVNO3
ddVN €£€102°€0°80 panosddy
snan/ns| eroceoso] roeen] ATIM OTF = LNV1d LNIWLVIYL IDVMIAS
ILL £102°€0°80 umelqg
sweN 21eQ :uondinsaq
"VIONI 080 095 - 2Jojebueg IVNNIHO
e oS oty Uone>0] QILIWIT 3¥VI3ATT TTH
pajwiq eipur uejdewseyd INN 62¢/0TT | IVNNIHD ‘AGNIND ‘AYOLVYO09V1 SINIJIVA 909
R :*oN J0olodd 1109(04d
@Cm_amEl_mF.._a OCC : oN 'buqg wouq pajeulbuQ
T dWeu d|i4
0] panssi| ajeq umum_w__m__ UOISIABY 4O puy | padoey) [pabueyn o1eq | Aoy
*S3UBWIWIOD SURIP Jod se pasineY | ONAN IdvS  |€T0T°H0°TC 10
*S3UBWIWIOD SURIP Jod se pasineY | ONAN dvS |€T0C°L0°60 c0

dd—NOILD3S

(NOILIONOD 10S 3HL

NOdN 9NIQID3A WNOILO)
ONIOS F188Nd

00d

OSN 004

1IVIONVH

L L =NOILVAF T

1IVIUONVH

Vv—NOILO3S

(NOILIONOO 110S 3HL

NOdN 9NIQID3J TWNOILO)
ONIOS F198Nd

09d

0¢N 004

VI ONVH

: NY 14

OSW J0d

"Q3LIWTT VIANI NV1dVINdYHd 3NN WO¥d ONILTYM NI NOILYVSTdOHLNY LNOHLIM ALdVd QYIHL V OL Q3LVOINNWWOD
0 d31d0D 39 TIVHS 40 FIHL LuVd ON LVHL ONIANVLSYIANN IHL NO d3NSSI SI NOILVIWYOANI IHL ‘A3 LIWIT VIANI

NY1dVINdVYHd 3NN 40 AL¥3d0YUd FHL ONIFF "NOILYOI1dNd Y04 LON ANV TVILNIAIINOD SI NIFYIH QINIVLINOD NOILVIWYOLNI IHL




20| 20-93/(N3ID)AID/62L0TT/IdN

(¥ 40 € 133HS)

A9y :ou buimeaqg
€y :ozis| ww : syun| S1IN-seds CBT @39 AYA I5ANTS
ddVN €£€102°€0°80 panosddy
snan/nis| ctoceoso] _eoren| ATM OT = LNV1d LNJWLVIYL ADVMIS
T11 £102°€0°80 umelqg
sweN 21eQ :uondinsaq
“VIGNI *'080 095 - ai0jebueg IVNNIHD
e oS oty Uone>0] QILIWIT 3¥VI3ATT TTH
pajwiq eipur uejdewseyd INN 62¢/0TT | IVNNIHD ‘AGNIND ‘AYOLVYO09V1 SINIJIVA 909
R :*oN J0olodd 1109(04d
@Cm_amEl_mF.._a OCC : oN 'buqg wouq pajeulbuQ
T dWeu d|i4
0] panssi| ajeq hma.._w__m__ UOISIABY 4O puy | padoey) [pabueyn o1eq | Aoy
*S3UBWIWIOD SURIP Jod se pasineY | ONAN IdvS  |€T0T°H0°TC 10
*S3UBWIWIOD SURIP Jod se pasineY | ONAN dvS |€T0C°L0°60 c0

NOILIONOO  110S JH1L

NOdN ONIJIO40  [YNOILJO
ONITOS 4184901

JJd
OCN 004

OCW D0s

vV —NOILI4S

Nrlite

"Q3LIWTT VIANI NV1dVINdYHd 3NN WO¥d ONILTYM NI NOILYVSTdOHLNY LNOHLIM ALdVd QYIHL V OL Q3LVOINNWWOD
0 d31d0D 39 TIVHS 40 FIHL LuVd ON LVHL ONIANVLSYIANN IHL NO d3NSSI SI NOILVIWYOANI IHL ‘A3 LIWIT VIANI

NY1dVINdVYHd 3NN 40 AL¥3d0YUd FHL ONIFF "NOILYOI1dNd Y04 LON ANV TVILNIAIINOD SI NIFYIH QINIVLINOD NOILVIWYOLNI IHL




THE INFORMATION CONTAINED HEREIN IS CONFIDENTIAL AND NOT FOR PUBLICATION. BEING THE PROPERTY OF NNE PHARMAPLAN
INDIA LIMITED, THE INFORMATION IS ISSUED ON THE UNDERSTANDING THAT NO PART THERE OF SHALL BE COPIED OR

COMMUNICATED TO A THIRD PARTY WITHOUT AUTHORISATION IN WRITING FROM NNE PHARMAPLAN INDIA LIMITED.

S00X300 0
MANHOLE

1400
1000

1900

10500

N

b

RCC MAU

B

PLAN Q

100 THICK RCC
MSO SLAB

2500

500

2000

GL
1000

-— =

200
100

* ~ RCC M30
‘
» - °0C
- RUBBLE SOLING

500

(OPTIONAL DECIDING UPON
THE SOIL CONDITION)

oL TTON—=AA

'

500

2500
2000

1000

GL

A

A

oL CHON=BB

RCC M30

PCC

RUBBLE SOLING
(OPTIONAL DECIDING UPON

THE SOIL CONDITION)

03 08.08.2013| SRTR NVNG | Revised as per clients comments.

02 09.07.2013| SAPL NVNG | Revised as per clients comments.

01 21.04.2013| SAPL NVNG | Revised as per clients comments.

Rev. | Date Changed|Checked| Kind of revision w_m_.gmm Date [Issued To
File name :

Originated From Drg. No :

Project:

Project No.:

BCG VACCINES LABORATORY, GUINDY, CHENNAI 110729
HLL LIFECARE LIMITED

Location

CHENNAI

nne pharmaplan-

NNE Pharmaplan India Limited

#12, Achiah Shetty Layout,
Bangalore - 560 080., INDIA.

Description:

SEWAGE TREATMENT PLANT - 10 KLD
FINAL TREATED WATER TANK

(SHEET 4 OF 4)

Date Name
Drawn 08.03.2013 TTI
Checked 08.03.2013 |SLMU/NVNG
Approved 08.03.2013 NARP
Scale-NTS | Units : mm |Size: A3
Drawing no: Rev.

NP1/110729/CIV(GEN)/EG-02 | 03




Project:

TENDER DOCUMENT FOR WASTEWATER
TREATMENT PLANT AT BCGVL, GUINDY

DOCUMENT NO. NP1/110729/WTP/TD/08

Revision:

05

Project No.: 110729 Date: 26.08.2013
LIST OF DRAWINGS
LIST OF DRAWING-ETP

S.No. DRAWINGS NAME DRAWINGS NUMBER REV.
1. Waste Water Treatment Prosses Flow Chart NPI1/110729/ETP(SCH)/EG-01 02
2. P& | Diagram ETP Plant NPI/110729/ETP(PID)EG-01 03
3 (SE“?PM;‘SSt?PPL'igaﬂon) NPI/110729/ETP(GEN)/EG-01 03
4. ETP & STP Layout Plan NPI/110729/LYT(GEN)/EG-01 02
5 %SShEIé?lhg?E)K Modular ¥ ETP for Plan & Section NPI/110729/LYT(GEN)/EG-02 03
6. 15 KLD MBBR Modular EP for Section (Sheet 2 of 2) NPI/110729/LYT(GEN)/EG-02 03
7. ETP Bar Screen Chamber (Sheet 4 of 4) NPI1/110729/CIV(GEN)/EG-01 02
8. Equalization Tank (Sheet 1 of 4) NPI1/110729/CIV(GEN)/EG-01 02
9. ETP Sludge Dry Bed 1& 2 (Sheet 3 of 4) NPI1/110729/CIV(GEN)/EG-01 02
10. | Final Treated Water Tank (Sheet 2 of 4) NPI1/110729/CIV(GEN)/EG-01 03

LIST OF DRAWING-STP

S. No. | DRAWINGS NAME DRAWINGS NUMBER
1. Sewage Treatment Plant Flow Chart NPI/110729/ETP(SCH)EG-02 02
2. STP Plan & Section Plant NPI/110729/LYT(GEN)/EG-03 03
3. P & | Diagram STP Plant NPI/110729/ETP(PID)/EG-02 02
4. | Equlization Tank (Sheet 1 Of 4) NPI/110729/CIV(GEN)/EG-02 02
5. Final Trated Water Tank (Sheet 2 Of 4) NPI1/110729/CIV(GEN)/EG-02 02
6. Sludge Dry Bed 1 & 2 (Sheet 3 Of 4) NPI1/110729/CIV(GEN)/EG-01 02
7. Bar Screen Chamber (Sheet 4 Of 4) NPI1/110729/CIV(GEN)/EG-01 03

Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
"’. Rev.05.docx
Prepared by: TTI Approved By : HLL/BCGVL Page 154 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
i Revision: 05
- DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
CHAPTER- 2.8
LIST OF APPROVED MAKES
Wastewater
'Y 4 File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
,‘ - Rev.05.docx
. Prepared by: TTI Approved By : HLL/BCGVL Page 155 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
LIST OF APPROVED MAKES
CIVIL WORKS

= Particulars Makes

No

1 Cement OPC - 43/ 53 conforming to BIS-8112 of

' ACC, Bharathi, Ultratech.
. TMT steel conforming to BIS-1786 of TATA,

2. Reinforcement Steel INDUS, SAIL makes.

3. Back-up Rod Supreme Industries or equivalent

4. M.S. Pipe Jindal, Birla, TATA

5. Polysulphide sealant. Pidilite, Fosroc, Choskey

6. Polycarbonate Sheets GE Plastics and LG

7 Synthetic Enamel Paints Berger (Luxol gold),_AS|an(Apcollte), Nerolac

(Full gloss hard drying)

8. Other Paints/Primers Asian, Berger, Nerolac

9. Admixtures for concrete. Fosroc, Roffe, Pidilite, Chemplast

10. Epoxy Paint. Nerolac, Shalimar

11. PVC Water Stops Supreme, Prince

Galvanised Brackets As per IS: 4759-1996
12. Proposed Treatment on MS Brackets. 610 gms./sqm. (microns) 80-90
13, Water prpofmg / Injection Grqutlng Fosroc, BASF
Corporation or approved equivalent
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
"’. Rev.05.docx
Prepared by: TTI Approved By : HLL/BCGVL Page 156 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
M&E EQUIPMENTS / ELECTRICAL / PIPING MAKES FOR ETP Make and Model
= Particulars Makes
No
1. M S Bar Screen with 8 mm size opening Jindal Steel/TATA Steel
2. SS motorized Fine Screen with 2 mm pore Claire fontaine / Jash / Chinshun
3 Raw Effluent Pumps of 1.05 KLH @ 10 M Grundfos Group/kirloskar/Armstrong/Mather
' head. (1W& 1S) &Platt/Johnson/Sulzer
. 3 . .
4 Air Bloyver 80_m /hr@0.5KG (including for Everest/Hibon/Kay
MBR airscouring)
5. | MBBR unit - HDPE Virgin Plastic media- 1 Lot | Head works USA/Createch, Denmark /
Aqwise, Israel.
6 Aeration grid - for MBBR tank ,Grid & Sieves | Head works USA /Createch, Denmark/
' as per design. Aqwise, Israel.
7. BACI dosing system 0-3 Iph Edose/Milton Roy
8. NaOCI dosing system 0-3 Iph Edose/Milton Roy
9. Chlorinator dosing system of Capacity 0-3 Iph | Edose/Milton Roy
10. PAC Dosing System 0-3 Iph Edose/Milton Roy
11, Drum for Neturalisation tank with HCI Dosing Edose/Milton Roy
Pumps 0-3 Iph
12. Decanter System to handlg Sludge for an ETP Claire Fontain
of 20 cum per day or equivalent Sludge
Grundfos Group/kirloskar/Armstrong/Mather
13 Sludge Transfer pump (1W+1S) 200 Iph &Platt/Johnson/Sulzer
. Grundfos Group/kirloskar/Armstrong/Mather
14 Filter Feed pump &Platt/Johnson/Sulzer
Pre -Fabricated Modular System with MS
(average thickness of 4mm with Epoxy
Coating) :-
15. Lamella clarifier ,Biological tank, Claire Fontaine / MM Aqua
Plant Piping including necessary Fitting . .
16. (MOC- UPVC) GF/Astral/Prime/Fusion/SFMC
Wastewater
'Y 4 File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
& Rev.05.docx
17
Prepared by: TTI Approved By : HLL/BCGVL Page 157 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
Revision: 05
DOCUMENT NO. NPI/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
it Particulars Makes
No
17. LT Control Panel Board with PLC for MBR Havells / ABB /Seimens
18. Providing and Power Wiring Havells/Poly cab/ Finloex
19 Online Monitoring E&H / Seimens
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
’~I. Rev.05.docx
Prepared by: TTI Approved By : HLL/BCGVL

Page 158 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
M&E EQUIPMENTS / ELECTRICAL / PIPING MAKES FOR STP
Sl. .
Particulars Makes
No
1. M S Bar Screen -8mm size openings Jindal Steel/TATA Steel
2 SS Autom_atlc motorized Fine Screen -2mm Claire fontaine / Jash / Chinshun
pore openings
3 Monoblock Raw Effluent Pumpsof 0.5 KLH @ | Grundfos Group/kirloskar/Armstrong/Mather
' 10 M head. &Platt/Johnson/Sulzer
4, Air Blower 25 Cum/hr@0.5KG Everest/Hibon/Kay
5. MBBR Unit -HDPE Virgin Plastic Media Head works USA
6 Aeration grid - for MBBR tank ,Grid & Sieves | Head works USA / Createch , Denmark /
' as per design Aqwise, Israel
7. Alum dosing system- 0-4 LPH Edose/Milton Roy
Claire Fontaine automatic filtration system
Comprising layers of gravel and crushed coke
8 with a flow rate of 500 Iph @ 2.5 kgscm? with
' automation and manual mode of back wash | Claire Fontaine / Pentair / Wavecyber / Amiad
multiport valve and monoblock pumps (0.5
cumtrs/hr @10 mtrs head (1w +1s)
9. Chlorinator dosing system 0-3 Iph (1W+1S) Edose/Milton Roy
Pre -fabricated modular STP plug and use
10. model-CF M1 with collection, pedestal and | Claire Fontaine / Pentair / Wavecyber / Amiad
final tanks in civil works as per the drawings
11. Plant Piping (MOC-UPVC) GF/Astral/Fusion/Prime/SFMC
12. LT Control Panel - with PLC for the MBR Havells / ABB /Seimens
13. Providing Power Wiring Havells/Polycab/Finolex
14 Online Monitoring System E&H / Seimens
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
& Rev.05.docx
17
Prepared by: TTI Approved By : HLL/BCGVL Page 159 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NP1/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
LIST OF RECOMMENDED MAKES FOR PLUMBING WORKS
SL. ITEM MAKE
1 a) G.l. Pipes TATA, JINDAL
b) G.I. Fittings TATA, JINDAL, "R" Brand
2 MS Pipes TATA, JINDAL
3 uPVC pipes & fittings Prime/GF/Astral/Fusion/SFMC
4 Ball valves (MS/CI) / Zoloto / BDK / Kidzee / Kranthi
5 non-return valves (MS/CS) BDK / AUDCO / Flowline
6 Butterfly Valves (MS/CI) Zoloto / BDK / Kidzee / Kranthi
7 Anchor bolts/pipe support system | Hilti/ 3M
Important: -
1. Please Tick () the make of material considered in tender.
Detail submittals in the form of catalogues specification sheets, and samples were called for,
2. shall be submitted one week from the date of order and approvals shall be obtained on the type
of accepted make before procurement are made.
3 Out of the approved makes of materials mentioned above, the make of materials to be used on
' the work shall be as decided by the Consultant/Client jointly.
In respect of materials for which approved makes are not specified above, these will be of
4, )
makes to be decided by the consultant and as per sample approved before procurement.
5. Equipments approved and supplied shall have local servicing facilities available in the region.
Wastewater
'Y 4 File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
,‘ - Rev.05.docx
. Prepared by: TTI Approved By : HLL/BCGVL Page 160 of 162




TENDER DOCUMENT FOR WASTEWATER

Project: TREATMENT PLANT AT BCGVL, GUINDY
Revision: 05
DOCUMENT NO. NPI/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
CHAPTER 2.9
SCHEDULE OF FISCAL ASPECTS
Wastewater
' File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
,‘ - Rev.05.docx
. Prepared by: TTI Approved By : HLL/BCGVL Page 161 of 162




TENDER DOCUMENT FOR WASTEWATER
Project: TREATMENT PLANT AT BCGVL, GUINDY
E Revision: 05
DOCUMENT NO. NPI/110729/WTP/TD/08
Project No.: 110729 Date: 26.08.2013
SCHEDULE OF FISCAL ASPECTS
Sr. No. Particulars Description
1 Submission of completeTender 9" October, 2013 15:00 Hrs
2 Opening of Technical Bid 9" October, 2013 16:00 Hrs
. Within 4 (Four) months from the date of issue of Letter of Intent
3 Delivery
(LOI)
4 Installation and commissioning 2 (Two) months from the delivery of the equipment at site.
20% of the contract value against Bank Guarantee equivalent to
110% of the advance amount and submission of Security
5 Advance Deposit/ Performance Security of 10% of contract value from a
Scheduled Commercial Bank. In case of Foreign tenderer, the
bank guarantee shall be routed through a nationalized Indian
Bank
6 Payment terms As mentioned in GCC: Clause. 21
- 1% per week inclusive of Sundays & Holidays upto a maximum
7 Liguidated damages/per week of 5% of Contract Value
8 Warranty Period 12 (Twelve) months from the date of Completion.
9 Earnest Money Deposit Rs. 1,20,000/- (Rupees One Lakhs twenty Thousand Only)
10 Refund g Earnes.t MOy Depdsit On award of contract to successful bidder
to unsuccessful bidders
11 Transportation & Insurance On account of Contractor.
12 B.G/ DD to be in favor of HLL Lifecare Ltd., Chennai
The Vice President — Projects
HLL Lifecare Limited
C/o HLL Biotech Limited,
All queries f communiéation'to be Ticel Biopark Campus (Module no. 013-015),
13| ddgecsed to CSIR Road, Taramani,
Chennai- 600 113
Email: eas@lifecarehll.com,
Contact No: 044 22544949/70/74,
Fax — 044 22540101
Date and Time : 23" September, 2013 at 11:00 Hrs
14 Pre-bid Meetin Venue: HLL Lifecare Limited, C/o HLL Biotech Limited, Ticel
9 Biopark Campus (Module no. 013-015), CSIR Road, Taramani,
Chennai- 600 113
(Contractor) (Employer)
Wastewater
'Y 4 File Name : Treatment Plant - Checked By : NNE Pharmaplan nne pharmaplan’
,". Rev.05.docx
Prepared by: TTI Approved By : HLL/BCGVL Page 162 of 162




ANNEXURE 1
CONTRACT AGREEMENT




Annexure-|
CONTRACT AGREEMENT (DRAFT)

(ON NON-JUDICIAL STAMP PAPER OF APPROPRIATE VALUE)

CONTRACT AGREEMENT FOR THE WORK OF ---ncemermmemmemcemmemcemmcemee DATED---------

Between M/s

----------------------- hereinafter called the contractor (which

term shall unless excluded by or repugnant to be subject or context include its successors and

permitted assigns) of the one part

AND

HLL Lifecare Limited hereinafter called the HLL (which term shall unless excluded by or

repugnant to the subject or context include its successes and assigns) of the other part.

WHEREAS

a. The HLL is desirous that the supply, erection, commissioning and validation

b.

of at should be executed

as mentioned, enumerated or referred to in the tender document vide tender

no. including:

i. Notice Inviting Tender,
ii. Minutes of Pre-Bid meeting/s
iii. General Conditions of the Contract
iv. Special Conditions of the Contract,
v. Schedule of Quantities and Rates
vi. Agreed Variations
vii. Tender Form, Manufacturer’s Authorization Form/s (if any)

viii. other documents, as called for in the Tender.

The contractor has inspected the site and surroundings of the work specified
in the tender documents and has satisfied himself by carefully examination
before submitting his tender as to the form and nature of the site and local
conditions the quantities, nature and magnitude of the work the availability of
labour and materials necessary for the execution of work, the means of
access to site, the supply of power and water thereto and the
accommodation he may require and has made local and independent
enquiries and obtained complete information as to the matters and things

referred to or implied in the tender documents or having any connection



therewith, and has considered the nature and extent of all the probable and
possible situations, delays, hindrances or interferences to or with the
execution and completion of the work to be carried out under the contract,
and has examined and considered all other matters, conditions and things
and probable and possible contingencies, and generally all matters incidental
thereto and ancillary thereof affecting the execution and completion of the

work and which might have influenced him in making his tender.

AND WHEREAS

HLL accepted the offer of M/S ----------m-mommmommm oo (Contractor) for the
supply, erection, commissioning and validation of --------=----=-e = at ----------
----- and conveyed vide letter No. dated --------------at the rates stated in the

Bill of quantities for the work and accepted by HLL (hereinafter called the Schedule of Rates)

upon the terms and subject to the conditions of the contract.

NOW THIS AGREEMENT WITNESSTH & IT IS HEREBY AGREED AND DECLARED AS
FOLLOWS.

1. In consideration of the payment to be made to the contract for the work to be executed
by him, the contractor hereby covenant with HLL that the contractor shall and will
duly provide, execute, complete and maintain the said work and shall do and
perform all other acts and things in the contract mentioned or described or which are
to be implied and there-from or may be reasonably necessary for the completion of
the said works and at the said times and in the manner and subject to the terms and
conditions or stipulations mentioned in the contract, AND

2. In consideration of the due provisions execution, completion and maintenance of the
said work, the HLL does hereby agree with the contractor that HLL will pay to
contractor the respective amounts for the work actually done by him and approved
by HLL at the Schedule or Rates and such other sum payable to the contractor
under provision of the contract, such payment to be made at such time in such

manner as prescribed for in the contract.



It is specifically and distinctly understood and agreed between HLL and the contractor that the
contractor shall have no right, title or interest in the site made available by HLL for execution of
the works or in the building, structures or works executed on the said site by the contractor or in
the goods, articles, materials, etc. brought on the said site (unless the same specifically belongs
to the contractor) and the contractor shall not have or deemed to have any lien whatsoever
charge for unpaid bills will not be entitled to assume or retain possession or control of the site or
structures and HLL shall have an absolute and unfettered right to take full possession of site
and to remove the contractor, their servants, agents and materials belonging to the contractor

and lying on the site.

In Witness whereof the parties hereto have here-into set their respective hands and seals in the

day and the year first above written.

Signed and delivered for and Signature and delivered for
on behalf of HLL and on behalf of the contractor
(HLL LIFECARE LIMITED) (Contractor)

OFFICIAL ADDRESS

Date Date

Place Place

IN PRESENCE OF TWO WITNESSES

SIGNATURE SIGNATURE
NAME NAME
SIGNATURE SIGNATURE

NAME NAME



ANNEXURE 2
PERFORMANCE BANK GUARANTEE




ANNEXURE -2

FORM OF PERFORMANCE SECURITY
BANK GUARANTEE

1. In consideration of HLL Lifecare Limited (hereinafter called “HLL”) having
agreed under the terms and conditions of agreement NO................. dated.............
made between ...............cociii, (here in after called “the said contractor(s)”) for
the ................. work (herein after called “the said agreement”) for compliance of his
obligation in accordance with the terms and conditions in the said agreement.

We ... (indicate the name of the Bank) (herein after referred to as “as Bank)
hereby undertake to pay to the HLL and amount not exceeding Rs.....
(Rupees.............. only) on demand by the HLL.

2. We (Indicate the name of the Bank) do hereby

undertake to pay the amount due and payable under this Guarantee without any
demure, merely on a demand from the HLL stating that the amount claimed is required
to meet the recoveries due or likely to be due from the said contractor(s). any such
demand made on the Bank shall be conclusive as regards the amount due and payable
by the bank under this Guarantee. However, our liability under this guarantee shall be

restricted to an amount not exceeding Rs............... (RUpP€E€S.........cceeviiiiiiinnnnnn.
only).
3. We undertake to pay to HLL any money so demanded notwithstanding any

dispute or disputes raised by the contractor (s) in any suit or proceeding pending before
any court or Tribunal relating thereto our liability under this present being absolute and
unequivocal.

The payment made by us under this guarantee shall be valid discharge of our liability for
payment to there-under and the contractor(s) shall have no claim against us making
such payment.

4, We ...l (Indicate the name of Bank) further agree that the guarantee
herein contained shall remain in full force and effect during the period that would be
taken for the performance of the said agreement and that it shall continue to be
enforceable till all the dues of HLL under or by virtue of the said agreement have been
fully paid and its claims satisfied or discharged or till Engineer-in-charge on behalf of
HLL. Certified that he terms and conditions of the said Agreement have been fully and
properly carried out by the said contractor(s) accordingly discharges this guarantee.

5. We................ (Indicate the name of Bank) further agree with HLL that HLL
shall have the fullest liberty without our consent and without affecting any manner our
obligations hereunder to vary any of the terms and conditions of the said agreement or
to extend time of performance by the said contractor(s) from time to time or to postpone
for any of the powers exercisable by HLL against the said contractor(s) and to forebear
or enforce any of the terms and conditions relating to the said agreement we shall not be
relieved from our liability by reasons of any such variation or extension being granted to
the said contractor(s) or for any forbearance act of omission on that part of the HLL or
any indulgence by HLL to the said contract(s) or by any such matter or thing whatsoever



which under the law relating to sureties would, but for this provision, have effected or so
relieving us.

6. The guarantee will not be discharged due to the change in the constitution of the
Bank or the contractor(s).

7. We. .o (indicate the name of Bank) lastly undertake not to
revoke this guarantee except with the previous consent of HLL in writing.

8. This guarantee shall be valid up to ........... unless extended on demand by
HLL. Notwithstanding anything mentioned above our liability against this Guarantee is
restricted to RS............. (Rupees.........ccevvennnns only) and unless a claim in writing is

lodged with us within six months of the date of expiry or the extended date of expiry of
this guarantee, all our liabilities under the Guarantee shall stand discharged.

Dated the .............. day of 20....

FOr o
(Indicate the name of Bank)



ANNEXURE 3
INTEGRITY PACT FORMAT




Annexure-ll|

ANNEXURE - 3

To be signed by the bidder and same signatory competent/authorized to sign the
relevant contract of behalf of HLL Lifecare Limited

INTEGRITY AGREEMENT

This Integrity Agreement is made at ............... on this .......... Day

BETWEEN
President of India represented through Vice President (Projects), HLL Lifecare
Limited (Hereinafter referred as the “Principal/Owner”, which expression shall
unless repugnant to the meaning or context hereof include its successors and
permitted assigns.

TNEOUGN e (Hereinafter
referred to as the “Bidder/Contractor” and which expression shall unless
repugnant to the meaning or context hereof include its successors and permitted
assigns).

Preamble
WHEREAS the Principal / owner has floated the Tender (NIT

(hereinafter referred to as “Tender/Bid”) and intends to award, under laid down
organizational procedure, contract for

Hereinafter referred to as the “Contract”

AND WHEREAS the Principal /Owner values full compliance with all relevant
laws of the land, rules, regulations, economic use of resources and of
fairness/transparency in its relation with its Bidder(s) and Contractor(s).

AND WHEREAS to meet the purpose aforesaid both the parties have agreed to
enter into this Integrity Agreement (hereinafter referred to as “Integrity Pact” or
“ Pact”), the terms and conditions of which shall also be read as integral part and
parcel of the Tender Bid documents and Contract between the parties. NOW,
THEREFORE, in consideration of mutual covenants’ contained in this Pact, the
parties hereby agree as follows and this Pact withesses as under:

Article 1: Commitment of the Principal /Owner

1) The Principal /Owner commits itself to take all measures necessary to
prevent



Annexure-ll|

2)

corruption and to observe the following principles.

(a) No employee of the Principal/Owner, personally or through any of
his/her family members, will in connection with the Tender, or the
execution of the Contract, demand, take a promise for or accept, for
self or third person, any material or immaterial benefit which the
person is not legally entitled to.

(b) The Principal/Owner will, during the Tender process, treat all Bidder(s)
with equity and reason. The Principal/owner will , in particular, before
and during the Tender process, provide to all Bidder(s) the same
information and will not provide to any Bidder(s) confidential /
additional information through which the Bidder9s) could obtain an
advantage in relation to the Tender process or the Contract execution.

(c) The Principal /Owner shall Endeavour to exclude from the Tender
process any person, whose conduct in the past has been of biased
nature.

If the Principal/Owner obtains information on the conduct t of any of
its employees which is a criminal offence under the Indian Penal code
(IPC)/Prevention of Corruption Act, 1988 (PC Act) or is in violation of
the principles herein mentioned or if there be a substantive suspicion in
this regard, the Principal/Owner will inform the Chief Vigilance Officer
and in addition can also in initiate disciplinary actions as per its internal
laid down policies and procedures.

Article 2:Commitment of the Bidder(s) / Contractor(s)

1)

2)

It is required that each Bidder/Contractor(including their respective
officers, employees and agents) adhere to the highest ethical standards,
and report to the Government/Department all suspected acts of fraud or
corruption or Coercion or Collusion of which it has knowledge or
becomes aware, during the tendering process and throughout the
negotiation or award of a contract.

The Bidder(s)/Contractor(s) commit himself to take all measures
necessary to prevent corruption. He commits himself to observe the
following principles during his participation in the Tender process and
during the Contract execution.

(a) The Bidder(s)/Contractor(s) will not, directly or through any other person

or firm, offer, promise or give to any of the Principal/owner’'s employees
involved in the Tender process or execution of the Contract or to any third
person any material or other benefit which he/she which he/she is not
legally entitled to, in order to obtain in exchange any advantage of any



Annexure-ll|

(b)

(€)

(d)

(€)

3)

4)

5)

kind whatsoever during the Tender process or during the execution of the
Contract.

The Bidder(s) will not enter with other Bidder(s) into any undisclosed
agreement or understanding, whether formal or informal. This applies in
particular to prices, specifications, certification, subsidiary contracts,
submission or non-submission of bids or any other actions to restrict
competitiveness or to cartelize in the bidding process.

The Bidder(s)/Contractor(s) will not commit any offence under the
relevant IPC/PC Act. Further the Bidder(s) /Contract(s) will not use
improperly, (for the purpose of competition or personal gain).or pass on to
others, any information or documents provided by the Principal/Owner as
part of the business relationship, regarding plans, technical proposals and
business details, including and business relationship, regarding plans,
technical proposals and business details, including information contained
or transmitted electronically.

The Bidder (s) /Contractor9s) of foreign origin shall disclose the names
and addresses of agents/representatives in India, if any Similarly
Bidder(s)/Contractor(s) of Indian Nationality shall disclose names and
addresses of foreign agents/representatives, if any. Either the Indian
agent on behalf of the foreign principal or the foreign principal directly
could bid in a tender but not both. Further, in cases where an agent
participate in a tender on behalf of one manufacturer, he shall not be
allowed to quote on behalf of another manufacturer along with the first
manufacturer in a subsequent/parallel tender for the same item.

The Bidder9s)/Contractor9s) will , when presenting his bid, disclose (with
each tender as per proforma unclosed) any and all payments he has
made, is committed to or intends to make to agents, brokers or any other
intermediaries in connection with the award of the Contract.

The Bidder(s) /Contractor9s) will not instigate third persons to commit
offences outlined above or be an accessory to such offences.

The Bidder9s0/contractor(s) will not, directly or through any other person
or firm indulge in fraudulent practice means a willful misrepresentation or
omission of facts or submission of fake/forged documents in order to
induce public official to act in reliance thereof, with the purpose of
obtaining unjust advantage by or causing damage to justified interest of
others and /or to influence the procurement process to the detriment of the
Government interests.

The Bidder(s)/Contractor(s) will not, directly or through any other person
or firm use Coercive Practices (Means the act of obtaining something,
compelling an action or influencing a decision through intimidation, threat
or the use of force directly or indirectly, where potential or actual injury



Annexure-ll|

1)

2)

3)

may befall upon a person, his/her reputation or property to influence their
participation in the tendering process).

Article 3: Consequences of Breach

Without prejudice to any rights that may be available to the Principal/Owner
under law or the Contract or its established policies and laid down
procedures, the Principal/Owner shall have the following rights in case of
breach of this integrity Pact by the Bidder (s)/Contractor(s) and the
Bidder(s)/Contractor(s) accepts and undertakes to respect and uphold the
Principal /Owner’s absolute right:

If the Bidders) / Contractor(s), either before award or during execution of
Contract has committed a transgression through a violation of Article 2 above
or in any other form, such as to put his reliability or credibility in question, the
Principal/owner after giving 14 days notice to the contractor shall have
powers to disqualify the Bidder9s0/Contractor(s) from the Tender process or
terminate/determine the Contract, if already executed or exclude the
Bidder/Contractor from future contract award processes. The imposition and
duration of the exclusion will be determined by the severity of transgression
and determined by the Principal/owner. Such exclusion may be forever or
for a limited period as decided by the Principal/owner.

Forfeiture of EMD/performance Guarantee/Security Deposit: If the
Principal/owner has disqualified the Bidder(sO from the Tender process prior
to the award of the Contract or terminated/determined the Contract or has
accrued the right to terminate/determine the Contract according to Article
3(1), the Principal /Owner apart from exercising any6 legal rights that may
have accrued to the Principal/Owner, may in its considered opinion forfeit the
entire amount of Earnest Money Deposit, Performance Guarantee and
security Deposit, Performance Guarantee and security Deposit of the
Bidder/Contractor.

Criminal Liability: If the Principal/Owner obtains knowledge of conduct of a
Bidder or Contractor, or of and employee or a representative or an associate
of a Bidder or Contractor which constitutes corruption within the meaning of
Indian Penal code (IPC)/Prevention of corruption Act, or if the
Principal/owner has substantive suspicion in this regard, the Principal/owner
will inform the same to low enforcing agencies for further. Investigation.

Article 4- Previous Transgression

1) The Bidder declares that no previous transgressions occurred in the last 5
years with any other Company in any country confirming to the
anticorruption approach or with Central Government or State Government
or any other Central/State Public sector Enterprises in India that could
justify his exclusion from the Tender process.



Annexure-ll|

2) If the Bidder makes incorrect statement on this subject, he can be
disqualified from the Tender process or action can be taken for banning of
business dealings/ holiday listing of the Bidder/Contractor as deemed fit
by the Principal/owner.

3) If the Bidder/Contractor can prove that he has resorted / recouped the
damage caused by him and has installed a suitable corruption prevention
system, the Principal/owner may, at its own discretion, revoke the
exclusion prematurely.

Article 5- Equal Treatment of all Bidders/Contractors/Subcontractors

1) The Bidder(s) /Contractor(s) undertake(s) to demand from all
subcontractors a commitment in conformity with this Integrity Pact. The
Bidder/Contractor shall be responsible for any violation(s) of the principles
laid down in this agreement /pact by any of its Sub-contractors/sub-
vendors.

2) The Principal/owner will enter into Pacts on identical terms as this one
with all Bidders and Contractors.

Article 6- Duration of the Pact

This Pact begins when both the parties have legally signed it. It expires for
the Contractor/Vendor 12 months after the completion of work under the
contract or till the continuation of defect Liability period, whichever is more
and for all other bidders, till the Contract has been awarded.

If any claim is made/lodged during the time, the same shall be binding and
continue to be valid despite the lapse of this Pacts as specified above, unless
it is discharged /determined by the competent authority, HLL Lifecare Limited.

Article 7- other Provisions

1) This Pact is subject to Indian Law., place of performance and jurisdiction
is the Head quarters of HLL Lifecare Limited of the Principal/Owner, who
has floated the Tender.

2) Changes and supplements need to be made in writing. Side agreements
have not been made.

3) If the Contractor is a partnership or a consortium, this Pact must be
signed by all the partners or by one or more partner holding power of
attorney signed by all the partners or by one or more partner holding
power of attorney signed by all partners and consortium members. In
case of a company, the Pact must be signed by a representative duly
authorized by board resolution.



Annexure-ll|

4)

5)

Should one or several provisions of this Pact turn out to be invalid; the
remainder of this Pact remains valid. In this case, the parties will strive to
come to an agreement to their original intensions.

It is agreed term and condition that any dispute or difference arising
between the parties with regard to the terms of this Integrity
Agreement/pact, any action taken by the Owner/Principal in accordance
with this Integrity Agreement/Pact or interpretation thereof shall not
be subject to arbitration.

Article 8- LEGAL AND PRIOR RIGHTS

All rights and remedies of the parties hereto shall be in addition to all the
other legal rights and remedies belonging to such parties under the
Contract and /or law and the same shall be deemed to be cumulative and
not alternative to such legal rights and remedies aforesaid. For the sake
of brevity, both the Parties agree that this Integrity Pact will have
precedence over the Tender /Contact documents with regard any of the
provisions covered under this Integrity Pact.

IN WITNESS WHEREOF the parties have signed and executed this
Integrity Pact at the place and date first above mentioned in the presence
of following witnesses:

(For and on behalf of Bidder/Contractor)

WITNESSES:

1

(Signature, Name & address)

2

(Signature, Name & address)

Place:

Date:



ANNEXURE 4
EMD BANK GUARANTEE




ANNEXURE - 4

BANK GUARANTEE FORM FOR EMD

Whereas (hereinafter called the “Tenderer”) has submitted its quotation
dated for the supply of (hereinafter called the
“tender”) against the HLL's tender enquiry No. Know all persons by
these presents that we of

(Hereinafter called the “Bank”) having our registered office at are
bound unto HLL Lifecare Limited (hereinafter called the “HLL) in the sum of for
which payment will and truly to be made to HLL, the Bank binds itself, its successors and assigns by these
presents. Sealed with the Common Seal of the said Bank this day of

20____ . The conditions of this obligation are:

(2) If the Tenderer withdraws or amends, impairs or derogates from the tender in any respect within the
period of validity of this tender.

(2) If the Tenderer having been notified of the acceptance of his tender by HLL during the period of its
validity:-

a) fails or refuses to furnish the performance security for the due performance of the contract.
or
b) fails or refuses to accept/execute the contract.
or
c) if it comes to notice that the information/documents furnished in its tender is incorrect, false,
misleading or forged

We undertake to pay HLL up to the above amount upon receipt of its first written demand, without HLL having
to substantiate its demand, provided that in its demand HLL will note that the amount claimed by it is due to it
owing to the occurrence of one or both the two conditions, specifying the occurred condition(s).

This guarantee will remain in force for a period of forty-five days after the period of tender validity and any
demand in respect thereof should reach the Bank not later than the above date.

(Signature of the authorised officer of the Bank)

Name and designation of the officer
Seal, name & address of the Bank and address of the Branch




ANNEXURE 5
BANK GUARANTEE FOR ADVANCE




ANNEXURE - 5

PROFORMA OF BANK GUARANTEE FOR ADVANCE
(ON NON-JUDICIAL PAPER OF APPROPRIATE VALUE)

Bank Guarantee No....
To

HLL Lifecare Limited,

C/o HLL Biotech Limited,

Ticel Biopark Campus (Module no. 013-015),
CSIR Road, Taramani, Chennai- 600 113

Dear Sirs,

In consideration of the HLL Lifecare Ltd., hereinafter referred to as 'HLL’, which
expression shall unless repugnant to the context or meaning thereof include its
successors, executors, administrators and assigns, having awarded to
M/s. having its registered office at
hereinafter referred as the 'Contractor’, which expression shall unless repugnant to the
context or meaning thereof, include its successors, Administrators, executors and as-
signs, a contract hereinafter referred to as the 'purchase order for related works
referred to as the 'WORKS' on terms and conditions set out, inter-alia in the HLL's

Purchase order No. dated

valued at (in words & figures) and as the HLL having
agreed to make an advance payment towards mobilization for the performance of the
above PURCAHSE ORDER, to the Contractor amounting to Rs.

(in words & figures) as an advance against Bank Guarantee to
be furnished by the contractor, the said advance to be adjusted against the work to be
performed by the contractor, we hereinafter referred to as the ‘Bank’
which expressions shall, unless repugnant to the context or meaning thereof, include its
successors, administrators, executors and assigns having our office at
do hereby undertake to give the irrevocable
and unconditional guarantee and do hereby undertake to pay the HLL on first
demand without any demur, reservation, contest recourse and protest and without
reference to the contractor any and all monies payable by the contractor by reason of
any breach by the said Contractor of any of the terms and conditions of the said
purchase order to the extent of Rs. (in
words & figures) till the said advance is adjusted as aforesaid at any time up to
We agree that the guarantee herein contained shall continue to
be enforceable till the sum due to the HLL on account of the said advance is
adjusted/recovered in full as aforesaid or till the HLL discharges this guarantee.

The HLL shall have the fullest liberty without affecting in any way the liability of the Bank
under this guarantee, from time to time vary the advance or to extend the time for
performance of the works by the Contractor. The Bank shall not be released from its
liability under these presents by any exercise of the HLL of the liberty with reference to
the matter aforesaid.

The HLL shall have the fullest liberty, without reference to contractor and without



affecting this guarantee to postpone for any time or from time to time the exercise of
any powers vested in them or of any right which they might have against the Contractor,
and to exercise the same at any time in any manner, and either to enforce or to forebear
to enforce any power, covenants contained or implied in the purchase order between
the HLL and the contractor or any other course or remedy or security available to the
HLL and the Bank shall not be released of its obligations under these presents by any
exercise by the HLL of its liberty with reference to matters aforesaid or any of them or by
reason of any other act or forbearance or other acts of omission or commission on the
part of the HLL or any other indulgence shown by the HLL or by any other matter or
thing whatsoever which under law would, but for this provision, have the effect of
relieving the Bank Guarantee.

The right of HLL to recover the outstanding sum of advance with applicable costs
up to Rs. from the bank in the manner aforesaid will not be
affected or suspended by reason of the fact that any dispute or disputes is or are
pending before any officer, tribunal or court and any demand made by HLL on the
Bank shall be conclusive and binding.

The Bank further undertakes not to revoke this guarantee during its currency without
prior and written consent of the HLL and further agrees that the guarantee contained
shall continue to be enforceable till the HLL discharges this guarantee.

The Bank also agrees that the HLL shall at its option is entitled to enforce this
guarantee against the bank as principal debtors, in first instance, notwithstanding any
other security or guarantee that HLL may have in relation to the contractor’s liabilities of
the said advance.

Notwithstanding anything contained herein above, our liability under this guarantee is

restricted to as Rs. (in words & figures) and it will remain in
force up to and including (date of completion of work) and shall be extended
from time to time for such periods as may be advised by M/s.................. on whose

behalf this guarantee has been given.

Therefore, we hereby affirm that we are guarantors and responsible to you on behalf of
the contractor up to a total amount of (amount of guarantees in words
and figures) and we undertake to pay you, upon your first written demand declaring the
contractor to be in default under the purchase order and without caveat or argument, any
sum or sums within the limits of (amount of guarantee) as aforesaid, without your
needing to prove or show grounds or reasons for your demand or the sum specified
therein.

This Guarantee is valid until day

We have power to issue this guarantee in your favour under Memorandum and
Articles of Association and the undersigned has full power to do under the Power
of Attorney / Resolution of Board of Directors dated.......... granted to him by the



Bank.

Dated.............. this............... day Of................ 2012
Signed by
Place:
(Person duly authorised by
Bank)
Witness :



	Wastewater Treatment Plant - Rev.05.pdf
	Annexes.pdf
	A1.pdf
	Annexures  - Enclosure sheet_1.pdf
	Annexure-I_Agreement.pdf

	A2.pdf
	Annexures  - Enclosure sheet_2.pdf
	Annexure-II Performance Bank Guarantee.pdf

	A3.pdf
	Annexures  - Enclosure sheet_3.pdf
	Annexure-III Integrity Pact Format.pdf

	A4.pdf
	Annexures  - Enclosure sheet_4.pdf
	Annexure-IV EMD Bank Guarantee.pdf

	A5.pdf
	Annexures  - Enclosure sheet_5.pdf
	Annexure-V Bank Guarantee for Mobilization Advance.pdf


	ETP Drawings.pdf
	1 ETP FLOW CHART.pdf
	2.ETP-P&ID_08.08.2013.pdf
	3.Site Plan_BCGVL_R9 19.06.2013.pdf
	4.ETP & STP LAYOUT_01.pdf
	5.ETP PLAN & SECTION_Sheet 1 of 2_08.08.2013.pdf
	6.ETP PLAN & SECTION_Sheet 2 of 2_08.08.2013.pdf
	7. ETP_BAR_SCREEN_Sheet 1 of 4.pdf
	8. ETP_EQUILIZATION_TANK_Sheet 2 of 4.pdf
	9. ETP_SLUDGE_DRY_BED 1&2_Sheet 3 of 4.pdf
	10. ETP_FINAL_TREATED_WATER_TANK_Sheet 4 of 4.pdf

	STP Drawings.pdf
	1.STP FLOW CHART.pdf
	2.STP PLAN &  SECTION DRAWING_01_08.08.2013.pdf
	3.STP-P&ID DRAWINGS.pdf
	4. BAR_SCREEN_CHAMBER_Sheet 1 of 4.pdf
	5. STP_EQUALIZATION-TANK_Sheet 2 of 4.pdf
	6. STP_SLUDGE_DRY_BED_1&2_Sheet 3 of 4.pdf
	7. STP_FINAL_TREATED_WATER_TANK__Sheet 4 of 4.pdf


